N

<K#C>

D

5t-10t R/H/IA & %] N A °F fi7 B X X %

5t-10t R/H/A Series Internal Combustion Counterbalanced Forklift Truck

TRF M H X
MAST PARST CATALOG

2 1A, 2% EHMTAE, 3402
SIMPLEX, DUPLEX and TRIPLEX

2013 % 10 H
10/2013






L . .
<K C> R
® HANGCHA GROUP CO., LTD.

A E RIS 400-884-7888

Hudik: A EWLIE 2S5 TR IX R0 88 5
Hii%: 0571-88926666 (b5 ) 85191117
fEH.: 0571-85131772 W f%: 311305
Mk http://iwww.zjnc.cn B IR sales@zjhc.cn

Address For: OVERSEAS USERS

Address: 88 Donghuan Road, Lin‘an Economic Development Zone,Zhejiang, China
ZIP:311305

Fax: 0086-571-88926789 0086-571-88132890

Web: http://mww.hcforklift.com B E-mail: sales@hcforklift.com






=

S

VA CERAEH T AT 510t RIHIA RBIPNIAX G- 2 00128 (CEFGRETH . 2 Za Al 3 R IRE .

2. AREAHF S 5t-10t R RAINA X AF1) Hak 5t-10t H RIINAXAEFAF Hak . 5t-10t A RN AZA H kBB

~ ﬁiﬁ]jﬁﬁi:

COR P TR L IBUERET . RS (R RIAMEE . H RIS, A RIS SEHE I F 05, R o SRR 0
BET

O FI R 047 LA Fm BB T VR AT . RS (R RIIAMEUE . H RFIAME . A RSN, TR (2 900148, 2 4 T
S NEE RTINS FIESEE N R

4, TR, JUEWIPT RS, W) T, TIRBAL @, Pl srRs . SR AT EcR
5. e HEIAENS, iR IR, WA T
6. e, A RGBS AR AT e, 0 IR AR AR H SR P ANRERR I — B G TR, AR TR PR DT S A A m R A ] S A AR AR I

~

ZIN o

O EEASTEVER TRE], W1€<—2012.127 FoRiZ R A 2012 4F 12 H,©<2012.12—7 FoRiZELEM 2012 4F 12 HEH .

© 2013 4F 10 f oA R AR AT B 7



INFORMATION

I .This catalog collects all parts (components) of SIMPLEX(includes high lift), DUPLEX and TRIPLEX which used in series of 5-10 ton
R/H/A Internal-combustion fork lift trucks.

II. This catalog should be used with the parts catalog of 5-10 ton R .5-10 ton H and 5-10 ton A series Internal-combustion fork lift trucks.

[I. Looking up method

I') Users can lookup the part (component) series number according to the trucks’ rated load and series of truck(R. H or A series), and
then you can find the drawing codes and standards of the part (the component) in terms of the series number.

II) On the top right corner, there is an expression of rated load truck series(R. H or A series), mast types(SIMPLEX, DUPLEX,
TRIPLEX) , which are applicable for this assembly. There are some explanations in the remark and attachment for the not universal
parts.

IV. When you order the parts (components), the truck’s Model, factory number, mast height, code Number of drawing, name and quantity
should be given when ordering the parts or components.

V. Itis recommended to use the parts and components made by us for ideal the service and maintenance.

VI. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes,
please consult with sales department of HANGCHA GROUP CO., LTD.

VII. Clear indications of time are given about the accessories’ change,e.g.,"—2012.12” means this accessory was used until 2012.12;
“2012.12—" means this accessory is used from 2012.12 on.

© Oct. 2013 HANGCHA GROUP CO., LTD.



H >k

Fe ES 4R IRT
Item Description Serial NO. Page
K1 BT 5t~6t 2 2114 RIHIA %) 1
Fig.1 Lifting part 5t~6t SIMPLEX For R/H/A series
K 2 E A% K 5t~6t 2 21 14 RIHIA %) 3
Fig.2 Chain assy 5t~6t SIMPLEX For R/H/A series
K3 ARES 5t~6t 2 2114 RIHIA %) 4
Fig.3 Outside mast 5t~6t SIMPLEX For R/H/A series
K 4 SIRES 5t~6t 2 241 14 RIHIA %) 6
Fig.4 Inside mast 5t~6t SIMPLEX For R/H/A series
K 5 & 5N 5t~6t 2 24114 RIHIA %) 8
Fig.5 Fork arm carriage assy 5t~6t SIMPLEX For R/H/A series
K 6 KRG 5t~6t 2 %114 RIHIA Z/1] 10
Fig.6 Oil pipe system 5t~6t SIMPLEX For R/H/A series
K 7 FERRTHMED 1 AT E 5t~6t 2 21 14 RIHIA %) 12
Fig.7 Lifting cylinder,right/left 5t~6t SIMPLEX For R/H/A series
8 (U L 5t~7t 2 %1% HZ%EH 14
Fig.8 Tilting cylinder 5t~7t SIMPLEX For H series
K9 (U L 5t~7t 2 I RIA%H 16
Fig.9 Tilting cylinder 5t~7t SIMPLEX For R/A series
#1 ,
Chart 1 Optional Parts 18
& 10 T 7t 290158 RIHIAZEH] 20
Fig.10 Lifting part 7t SIMPLEX For R/H/A series
11 BESR K Tt 290158 RIHIAZEH] 20
Fig.11 Chain assy 7t SIMPLEX For R/H/A series
Kl 12 CIRES 7t 290158 RIHIAZEH] 23

Fig.12

Outside mast

7t SIMPLEX For R/H/A series




A ) Z R eIy PR T
Item Description Serial NO. Page
K13 SIREE 7t 2940158 RIHIA ZEH] 25
Fig.13 Inside mast 7t SIMPLEX For R/H/A series
K 14 & 55 7t 2940158 RIHIA ZEH] 27
Fig.14 Fork arm carriage assy 7t SIMPLEX For R/H/A series
15 EIR ARG 7t 290158 RIHIA %M 29
Fig.15 Oil pipe system 7t SIMPLEX For R/H/A series
Kl 16 FERRTHMED 1 AT Tt 2940158 RIHIAZEH] 31
Fig.16 Lifting cylinder,right/left 7t SIMPLEX For R/H/A series
#*2 ,
Chart 2 Optional Parts 33
Kl 17 BT 5t~7t 2 K4 H I 15 RIHIA 42 35
Fig.17 Lifting part 5t~7t DUPLEX For R/H/A series
K 18 BES S 5t~7t 2 K4 H I 15 RIHIA 420 37
Fig.18 Chain assy 5t~7t DUPLEX For R/H/A series
Kl 19 CIRES 5t~7t 2 K4 H I 15 RIHIA %) 38
Fig.19 Outside mast 5t~7t DUPLEX For R/H/A series
K 20 SIREE 5t~7t 2 K4 H I 15 RIHIA 42 40
Fig.20 Inside mast 5t~7t DUPLEX For R/H/A series
K21-1 | BE B 5t~6t 2 K4 H HI[ 15 RIHIA %)) a1
Fig.21-1 | Fork arm carriage assy 5t~6t DUPLEX For R/H/A series
Kl21-2 | B2 XHEEUK 7t 2% A mNA RHIAZE 42
Fig.21-2 | Fork arm carriage assy 7t DUPLEX For R/H/A series
K 22 FERRTHMEL 1 AT E 5t~7t 2 K4 H I 15 RIHIA %) 44
Fig.22 Lifting cylinder,right/left 5t~7t DUPLEX For R/H/A series
K 23 LT B L 5t~7t 2 K4 H I 15 RIHIA %)) 46
Fig.23 Lifting cylinder,short 5t~7t DUPLEX For R/H/A series
K 24 ER ARG 5t~7t 2 K4 H I 15 RIHIA 42 48
Fig.24 Oil pipe system 5t~7t DUPLEX For R/H/A series
& 25 BT 5t~7t 3 I 14 RIHIA %) 50
Fig.25 Lifting part 5t~7t TRIPLEX For R/H/A series




Fe ES 4R PRT
Item Description Serial NO. Page
Kl 26 HE 4% S 5t~7t 3 I 14 RIHIA )] 53
Fig.26 Chain assy 5t~7t TRIPLEX For R/H/A series
K 27 H A THRESC Rk 5t~7t 3 I 14 RIHIA )] 54
Fig.27 Lifting chain assy,freedom 5t~7t TRIPLEX For R/H/A series
& 28 CIRES 5t~7t 3 I 14 RIHIA %) 55
Fig.28 Outside mast 5t~7t TRIPLEX For R/H/A series
Kl 29 RHRES 5t~7t 3 I 14 RIHIA %) 57
Fig.29 Middle mastt 5t~7t TRIPLEX For R/H/A series
4 30 SIREE 5t~7t 3 I 14 RIHIA %) 58
Fig.30 Inside mast 5t~7t TRIPLEX For R/H/A series
K 31 & 55 5t~7t 3 I 14 RIHIA %) 59
Fig.31 Fork arm carriage assy 5t~7t TRIPLEX For R/H/A series
K 32 JERRTHMED A7 T 5t~6t 3 I 14 RIHIA %) 61
Fig.32 Lifting cylinder,right/left 5t~6t TRIPLEX For R/H/A series
Kl 33 JERRTHMED AT T 7t 314 RHIAZEH 63
Fig.33 Lifting cylinder,right/left 7t TRIPLEX For R/H/A series
K34-1 | & dESET 5t~6t 3 I 14 RIHIA %) 65
Fig.34-1 | Lifting cylinder,freedom 5t~6t TRIPLEX For R/H/A series
K34-2 | 2 dESET 7t 3414 RIHIAZEH 67
Fig.34-2 | Lifting cylinder,freedom 7t TRIPLEX For R/H/A series
& 35 T R G 5t~7t 3 I 14 RIHIA %) 69
Fig.35 Oil pipe system 5t~7t TRIPLEX For R/H/A series
#*3 ,
Chart 3 Optional Parts 73
& 36 T 8t 24114 R/H %)l -2012.12 26
Fig.36 Lifting part 8t SIMPLEX For R/H series -2012.12
Kl 37 OINES 8t 2 %1% RM %M -2012.12 -8
Fig.37 Outside mast 8t SIMPLEX For R/H series -2012.12
< 38 SIREE 8t 2 %1% RMH %M -2012.12 80
Fig.38 Inside mast 8t SIMPLEX For R/H series -2012.12




A ) ES 4R PR
Item Description Serial NO. Page
Kl 39 i () 8t 2 %1% RMH %M -2012.12 81
Fig.39 Oil pipe system (1) 8t SIMPLEX For R/H series -2012.12
& 40 i () 8t 2 %1% RMH %M -2012.12 83
Fig.40 Oil pipe system (1II) 8t SIMPLEX For R/H series -2012.12
Kl 41 ST AT T 8t 2 %1% RM %M -2012.12 85
Fig.41 Lifting cylinder,right/left 8t SIMPLEX For R/H series -2012.12
Kl 42 fUR ML 8t~10t 2 1148 H %=H] -2012.12 g7
Fig.42 Tilting cylinder 8t~10t SIMPLEX For H series -2012.12
Kl 43 fURHM L 8t~10t 2 %14 R %=/ -2012.12 89
Fig.43 Tilting cylinder 8t~10t SIMPLEX For R series -2012.12
K 44 IR ARG 8t 244114 RIM %] -2012.12 o1
Fig.44 Oil pipe system 8t SIMPLEX For R/H series -2012.12
K 45 B SR K 8t 2 %1% RM %M -2012.12 93
Fig.45 Fork arm carriage assy 8t SIMPLEX For R/H series -2012.12
& 46 i R L 8t-10t 2 Z¢[14¢ R/H %/ -2012.12 96
Fig.46 Fork shelf cylinder 8t-10t SIMPLEX For R/H series -2012.12
*4 ,
Chart 4 Optional Parts 98
Kl 47 BT 10t 2 %1% RMH %] -2012.12 100
Fig.47 Lifting part 10t SIMPLEX For R/H series -2012.12
Kl 48 OINES 10t 2 2114 R/H %=1 -2012.12 102
Fig.48 Outside mast 10t SIMPLEX For R/H series -2012.12
< 49 SIREE 10t 2 24114 R/H %21 -2012.12 104
Fig.49 Inside mast 10t SIMPLEX For R/H series -2012.12
& 50 i () 10t 2 2114 R/H %=1 -2012.12 105
Fig.50 Oil pipe system (1) 10t SIMPLEX For R/H series -2012.12
Kl 51 R () 10t 2 24114 R/H %=1 -2012.12 107
Fig.51 Oil pipe system (1II) 10t SIMPLEX For R/H series -2012.12
&l 52 ST AT T 10t 2 24114 R/H %21 -2012.12 100
Fig.52 Lifting cylinder,right/left 10t SIMPLEX For R/H series -2012.12

D




Fe ES 4R PRT
Item Description Serial NO. Page
4 53 ARG 10t 2 1% RMH %] -2012.12 1
Fig.53 Oil pipe system 10t SIMPLEX For R/H series -2012.12
& 54 B SR K 10t 2 2114 R/H %=1 -2012.12 13
Fig.54 Fork arm carriage assy 10t SIMPLEX For R/H series -2012.12
*5 ,
Chart 5 Optional Parts 115
£l 55 BT 8t-10t 2 #4414 R/IA 4] 2012.12- 17
Fig.55 Lifting part 8t-10t SIMPLEX For R/A series 2012.12-
Kl 56 BES 8t 2414 RIAZE 2012.12- 120
Fig.56 Chain assy 8t SIMPLEX For R/A series 2012.12-
K 57 BES 10t 2 24014 RIA 41 2012.12- 121
Fig.57 Chain assy 10t SIMPLEX For R/A series 2012.12-
¥l 58 RES 8t-10t 2 24|14 R/IA %E/H 2012.12- 122
Fig.58 Outside mast 8t-10t SIMPLEX For R/A series 2012.12-
4 59 SIREE 8t-10t 2 24|14 R/IA %/ 2012.12- 124
Fig.59 Inside mast 8t-10t SIMPLEX For R/A series 2012.12-
4 60 AR () 8t-10t 2 Z4I' 14 RIA 4J1] 2012.12- 126
Fig.60 Oil pipe system (1) 8t-10t SIMPLEX For R/A series 2012.12-
|5 61 VAREI () 8t-10t 2 I 1A RIA %EJ1] 2012.12- 129
Fig.61 Oil pipe system (1II) 8t-10t SIMPLEX For R/A series 2012.12-
|5 62 JEASTHIEL IR TH AL 8t 2 ZI4 RIA 4:/1] 2012.12- 132
Fig.62 Lifting cylinder,right/left 8t SIMPLEX For R/A series 2012.12-
|5 63 JEASTHIGL IR TH il GL 10t 2 40 14 RIA 4] 2012.12- 134
Fig.63 Lifting cylinder,right/left 10t SIMPLEX For R/A series 2012.12-
& 64 (RN L 8t-10t 2 #4114 R/IA 4] 2012.12- 136
Fig.64 Tilting cylinder 8t-10t SIMPLEX For R/A series 2012.12-
& 65 TR R G 8t-10t 2 24|14 R/IA %E/ 2012.12- 138
Fig.65 Main oil pipe system 8t-10t SIMPLEX For R/A series 2012.12-
& 66 B SR K 8t 2 2414 RIAZH] —2013.9 140

Fig.66

Fork arm carriage assy

8t SIMPLEX For R/A series —2013.9




FPs ES 4R PR
Item Description Serial NO. Page
Kl66-1 | 53 AR 8t 214 RIAZEA] 2013.9— 143
Fig.66-1 | Fork arm carriage assy 8t SIMPLEX For R/A series 2013.9—
Kl 67 B SR K 10t 2 1% RIA % —2013.9 145
Fig.67 Fork arm carriage assy 10t SIMPLEX For R/A series —2013.9
Kl67-1 | 53 LR 10t 2 %14 RIA %R 2013.9— 148
Fig.67-1 | Fork arm carriage assy 10t SIMPLEX For R/A series 2013.9—
#*6 ,
Chart 6 Optional Parts 150
®T ,
Chart 7 Optional Parts 153




A1
Fig.1

T A
Lifting part

5t-6t 2 21142 RIH/IA 4H]
5t-6t SIMPLEX For R/H/A series

JAcas Yk s M= B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
(S W 2, FHIRE 11
1 50M3D-800000 Chain 2 See fig.2 ,series see chart 1-1
L K = o
2> | 50M3E-100000-001 CAIRES 1 [ 3 FRIILE 1-2-1 HIR A
Outside mast See fig.3 ,series see chart 1-2-1 for H/IR
R i P X
- | Asom300-100000-000 | 7P 1H | RHs AR 22, AT
Outside mast See fig.3 ,series see chart 1-2-2 forA
L R E -
3 | 50M3E-200000-001 AT 1 LI 4, 2SR 1S
Inside mast See fig.4 ,series see chart 1-3
te 7 .
4 | 50M3E-300000-001 POk . 1 LS
Fork arm carriage See fig.5
5 | 50M3E-700000-001 HE R 1 L 6, RIPILE 15
Oil pipe system See fig.6 ,series see chart 1-5
6 | 50M3E-600000-001 AT 1 LT A 16
Lifting cylinder,right See fig.7 ,series see chart 1-6
7 | 50M3A-000001A fats 4
Bushing
8 | 50M3E-500000-001 JeRTHIlIL 1 LT AT 18
Lifting cylinder,left See fig.7 ,series see chart 1-8
B AL TP 8, FFI % 1-9-1H 41
9 50M3D-400000 TiIting cylinder 2 See fig.8,series see chart 1-9-1forH
B A 49 % -9-
- | 50M3D-400000A favklEL p | LS RILE 1-9-2 RIA £
TIItIng cyllnder See fig.9 ,series see chart 1-9-2f or R/A
10 | 3DM3-000002 BRET 2 4m LLL
Screw Over 4m
125 M10 4m UL
11 | G006170-000010-00 Nut M10 4 Over 4m
12EE M20 4m LI
12 | G006170-000020-00 Nut M20 2 Over 4m
g 10 4m Ll b
13 | G000093-000010-00 Washer 10 4 Over 4m




A1
Fig.1

T A
Lifting part

5t-6t

2 251158 RIHIA 1]

5t-6t SIMPLEX For R/H/A series

Fe Yk A o A S R
Item Part NO. Description Qty | Remarks or Serial NO.
i 10 4m Ll -
14 | G0097P1-000010-00 Washer 10 4 Over 4m
N ] T % >
15 | 50MYD-000001 L 2 B 2 Am bLE
Bolt Over 4m




B2 &R 5t-6t 2 2114 RIH/IA 4]

Fig.2 Chain assy 5t-6t SIMPLEX For R/H/A series
Fes Yk B4 S Hte AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
§if 4 LH2034><73 RIINFE 2-1
1 | GB/T6074-1995 Chain LH2034><73 1 Series see chart 2-1
4 3.2><20
2 | G000091-3P2020-00 Pin 3.2 20 2
B N 4
3 | 50M3A-800003 Btk 14
Chiain connector 1lgr
4 | 50M3A-800002 EM%L 2
Spherical nut
5 | 50M3A-800001 IR} 3
Nut
6 | 50M3A-800004 %H 2
Pivot
4 3.2><30
" 7 | G000091-3P2030-00 Pin3.230 2

[

-
-3

i




B3 43
Fig.3 Outside mast

5t-6t

2 251158 RIHIA £

5t-6t SIMPLEX For R/H/A series

Fe Yk B4 S A8 Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.

1 | G0894P1-000030-00 il 3.0 6
Snap ring 30

2 | 50M3A-120001 e 2
Roller

3 | G000276-0000206-00 iﬂﬂm.ZOG 4
Bearing 206

4 | G0893P1-000062-00 il 6.2 2
Snap ring 62

5 | 50M3A-120003 B 4
Cooling spacer
A

6 | 50M3A-120004 Adjust shim 24
124 M20><1.5>100

7 | G005785-020100-01 Bolt M20><1 5100 4
e

8 | 50M3E-100001 FAHR 2
Guide shim
TR

9 | 50M3E-100002 Adjust shim 2

10 | 50M3E-103000 ETHReE 2
Lift roller

11 | G0894P1-000055-00 il 55 2
Snap ring 55
B2 M12><50

12 | G005781-012050-00 Bolt M12<50 4
Hpg 12

13 | G000093-000012-00 Washer 12 4

14 | 50M3A-120002 iﬂ.i 2
Pivot
12 M16><70

15 | G005782-016070-00 Bolt M16>70 2




B3 4%
Fig.3 Outside mast

5t-6t 2 (1142 RIH/IA 4H]
5t-6t SIMPLEX For R/H/A series

Fe Yk B4 S A8 Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
[
16 | G000093-000016-00 2 2
Washer
R n 17- 7=
17 | 50M3E-101000-001 SMIIRE 1 ?ﬁﬂg@% 3-17-1 H/IR %:H
Outside carriage Series see chart 3-17-1forH/R
R n 17- =
- | AsoM300-101000-000 | ZPTIRAE y | RIURESAT-2AEH
Outside carriage Series see chart 3-17-2forA
AR M10><1
18 | G001152-010001-00 Niplle M10><1 6
WA
19 | 50M3A-100001 R4 4
Pivot
I H/R 4 H]
20 | 50M3D-100001 Bearing liner 2 For H/R
: 7
- | Asom300-100002-000 | B 2 AT
Bearing liner For A
21 | 50M3A-100002 1zhiR 4
Retain plate
HU
22 | G000093-000008-00 el 8 8
Washer 8
B2 M8>=< 16
23 | G005781-008016-00 Bolt M8><16 8
FLi H/R %=H
24 | 50M3D-100002 Bearing cap 2 For H/R
oo 7
- | A50M300-100002-000 Em. 2 A4
Bearing cap For A
20
25 | G000093-000020-00 Washer 20 4




B4 RII%E

Fig.4 Inside mast

TS

5t-6t 2 21128 RIHIA %]
5t-6t SIMPLEX For R/H/A series
Fes Yk B4 S 4§78 AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
H
1 | 50M3A-200002 o 4
Shim
wahm& 60211
2 | G000278-0060211-00 Ball bearing 60211 4
P
3 | 50M3A-210001 B 2
Chain sheave
4 | G0893P1-000100-00 il 1(.)0 2
Snap ring 100
5 | 50M3A-200001 I . 2
Betain plate
#pg 10
6 | G000093-000010-00 Washer 10 4
B2 M10><20
7 | G005781-010020-00 Bolt M10><20 4
P
8 | 50M3A-200003 BEALH : 2
Chain wheel pivot
B2 M24><80
9 | G005783-024080-00 Bolt M24><80 2
i 24
10 | G000093-000024-00 Washer 24 2
A
11 | 50M3A-200004 Adjust shim 2
P I -
12 | 50M3E-201000-001 ATIRAE 1 ARIILE 4-12
Inside carriage Series see chart 4-12
13 | G0894P1-000055-00 il 55 2
Snap ring 55
Ry
14 | 50M3E-103000 ke 2
Lift roller
15 | G0894P1-000030-00 Hilel 30 4
Snap roller 30




K4 WITHE 5t-6t 2 24114 RIH/IA G

Fig.4 Inside mast 5t-6t SIMPLEX For R/H/A series
Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
fh7k 206
16 | G000276-0000206-00 Bearing 206 4
B2 M12><50
17 | G005781-012050-00 Bolt M12><50 4
i 10
18 | G000093-000010-00 Washer 10 4
19 | 50M3A-120002 iﬂ.ﬂ 2
Pivot
20 | 50M3A-120003 B 4
Cooling spacer
| ‘H ] 21 | G000093-000062-00 il 6.2 2
4| | Snap ring 62
- A
4| 22 | 50M3A-120004 Adiust shim 24
25
23 | 50M3A-120001 e 2
Roller




B5 B NERE R

Fig.5 Fork arm carriage assy

5t-6t 2 21142 RIH/IA 4H]
5t-6t SIMPLEX For R/H/A series

JAcas Yk s =y B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.

PR

1 | X70M300-302000-000 § . 1
Load restrainer

2 | G0894P1-000035-00 Tl 35 4
Snap roller 35
s (1D

3 | S0M3A-340000 Crose roller(1l) 4

4 | 50M3A-310001 T 2
Handle
i 4><22

5 | G000879-004022-00 Pind 27 2

6 | 50M3A-310004 ﬁﬁf 2
Spring

7 | 50M3A-310003 %H 2
Pin bar
Py
B XAk

8 | 50M3A-311000 Fork arm body 2

Jin
9 | 50M3E-301000-002 S\ﬂzt : 1
ork carriage

Vikssnt

10 | 50M3A-300002 Adjust shim 2

11 | 50M3A-300001 RALIE 2
Roller seat
P 22

12 | G000093-000022-00 Washer 22 4

13 | 50M3E-103000 TR 6
Lift roller

14 | G0894P1-000055-00 Tl 55 6
Snap roller 55

15 | 50M3A-300003 WA 4
Bolt




B5 B XERE R

Fig.5 Fork arm carriage assy

5t-6t

2 51158 RIHIA £

5t-6t SIMPLEX For R/H/A series

Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
[
16 | G0097P1-000016-00 Vi\/hi? 16 8
17 | G000093-000016-00 %hi? 16 8
18 | G005783-012050-00 ifo%l\z/l 1122:558 8




K6 EHRRA
Fig.6 Oil pipe system

5t-6t 2 214 RIHIA ZEH]
5t-6t SIMPLEX For R/H/A series
A= Yk s ATy B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
WU 22 K4 18
1 Q672-18-G00 Clamp18 6
=i 3]
2 50M3D-700005 Trim border 4
ot
3 | PKD-350-G0O \%f’% W 4
ire
[l & 131770 RYINZ 6-4
4 | SOM3D*700004 Return oil pipe ¢ 13><1770 2 Series see chart 6-4
12 #: M10><20
5 G005781-010020-00 Bolt M10<20 1
#JE 10
6 G000093-000010-00 Washer 10 1
7 | 50M3A-710000 BB 1
Three-way joint
[El3hE & 13><3000
8 S0M3D*700005 Return ail pipe ¢ 13><3000 1
Irs s ﬁ‘ﬁ‘ >
9 | 50M3E-700001-001 HH* R 1
ose assy
10 | 50M3E-701000-001 ol 1
Three-way joint
Hpg 24
11 | JO00982-000024-00 Washer 24 1
12 | 50M3E-700002-001 ?% 1
onnector
13 | 50M3E-703000-001 POk 1
Speed limiting valve
O B &Ll 26>=<2.4
14 | G001235-002602P4-00 O-fing 26>2.4 1
15 | 50M3A-700006 ?T&E%w 1
onnector

10




K6 EHRRA 5t-6t 2 270142 RIHIA 411

Fig.6 Oil pipe system 5t-6t SIMPLEX For R/H/A series
Fe Yk A Hte H S R
Item Part NO. Description Qty | Remarks or Serial NO.
O %+l 42>=<3.5
16 | G001235-004203P5-00 O-ring 42<3.5 2
11 435 3
17 | 3-60-00-07 BB 1
Bolt
18 | 50M3E-702000-001 ?% 1
onnector
O &+l 22><2.4
19 | G001235-002202P4-00 O-fing 22>2.4 1
l Irs s N
20 | 50M3D-700003 Befritk 1611 1

Hose connecter 16 11

11




K7
Fig.7

LT HMEL | AT
Lifting cylinder,right/left

5t-6t 2 (1142 RIH/IA 4H]
5t-6t SIMPLEX For R/H/A series

Fe YR A gy H S R
Item Part NO. Description Qty | Remarks or Serial NO.
L T E A
1 | 50M3E-601000-W01 Nozzle valve assy L For right lifting cylinder
O JE# L1 26=<2.4 AT L
2 | G001235-002602P4-00 O-ring 26>=<2.4 L For right lifting cylinder
3 G0895P1-000050-00 il 5(.) 1
Snap ring 50
ODI % #f & D80
4 FU0937H0-G0O0 ODI- seal ring D80 1
5 | 50M3C*500002 By . 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 50M3C*500003 SRR 1
Support ring
8 | 50M3D*500001 i 3 1
Piston
9 | G0895P2-000045-00 | LM 45 1
Snap ring 45
T ZEFT ARIIWE 7-10
10 | S0M3E-500001-W01 Piston rod L Series see chart 7-10
VisiN] AIINFE 7-11
11| 50M3E-502000-W01 Cylinder body,left 1 Series see chart 7-11
YEKNG] RN 7-11
- | SOM3E-602000-W01 Cylinder body,right 1 Series see chart 7-11
12 | 50M3E-500002-W01 . 1
Guide sleeve
544 6560
13 | 50M3E-500003-W01 Combination bush6560 | 1
5
14 | Go01235-008505P7-00 | O PHEIIE 8557 1

O-ring 85>5.7

12




K7
Fig.7

LT HMEL | AT
Lifting cylinder,right/left

5t-6t

2 241158 RIHIA £

5t-6t SIMPLEX For R/H/A series

Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
15 | FUO809K0-G0O0 :2::2?”36;65 1
16 | 50M3E-500004-W01 Bﬁ:gﬁo‘lﬁng g5 | 1
17 | 50MYD*500013 th%ath 1 40)5 g\fnﬁﬁ

13



K 8
Fig.8

1AL h L
Tilting cylinder

5t-7t 211458 HZEH]
5t-7t SIMPLEX For H series
A= Yk s M= B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
HARES
1 | 50M3D*401000 Cylinder body 1
THAEIZHRE M36><2
2 | 50M3C*400008 NUut M365<2 1
OSI # %P D110
3 | FU1152L0-G0O OSl-seal ring D110 2
4 | 50MYD*400002 fats 2 4KLLL
Bushing Over 4m
5 | 50M3D*400005 ORI 1
Support ring
i 5>60
6 | G000091-005060-00 pin 560 1
7 | 50M3D*400004 i 1
Piston
O JE# &tk 50=<3.1
8 | G001235-005003P1-00 O-ring 503.1 1
N T AT ZHI LK 8-9-1
9 50M3D*400002 Piston rod 1 Series see chart 8-9-1
HAE42E 5035
10 | SF-1-5035-G00 Combination bush 1
O % 110><5.7
11 | G001235-011005P7-00 O-ring110=5.7 1
e AIES
*
12 | 50M3D*400003 Guide bush 1
EETET
13 | 50M3C*400011 VA REAL 1
Adjust shim
ISI 4t d50
14 | FUO619K0-G00 ISl-seal ring d50 1
2 3
15 | G001235-006005P7-00 O jp @il 6057 1

O-ring 60>=5.7

14




K 8
Fig.8

1AL h L
Tilting cylinder

5t-7t

20015 HAH

5t-7t SIMPLEX For H series

Fe Yk A o H S R
Item Part NO. Description Qty | Remarks or Serial NO.
16 | 50M3C*400003 WL 1
Cylinder cover
P
17 | 50M3C*400010 el 1
Nylon gasket
BRET M8>< 10
18 | G000073-008010-00 Screw M8 10 1
LHB Bij 2 [& des
19 | CLO087C3-G00 LHB dust ring d65 1
BEARE M36><2
20 | G000054-000036-00 Nut M36><2 1
21 | 50M3D*400001 HLAF K 1
Eye bar
K& GE4OES
22 | G009163-4000000-01 Bearing GE40ES 1
A M10><1
23 | G001152-010001-00 Nipple M10<1 1
24 | 50M3C*400009 i 1

Copper bushing

15




K9
Fig.9

1AL h L
Tilting cylinder

5t-7t

20015 RIAZEH]

5t-7t SIMPLEX For R/A series

A= Yk s M= B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
HARES
*
1 50M3D*401000A Cylinder body 1
THAEIZHRE M36><2
2 | 50M3C*400008 NUut M365<2 1
OSI # %P D110
3 | FU1152L0-G0O OSl-sealring D110 2
(EESS 4 KUk
*
4 50MYD*400002 Bushing 1 Over 4m
5 | 50M3D*400005 ORI 1
Support ring
6 | G000091-005060-00 % 560 1
pin 5><60
7 | 50M3D*400004 i 1
Piston
O JE# 4tk 50><3.1
8 | G001235-005003P1-00 O-ring 503.1 1
N T IEFT ZH L% 8-9-2
9 50M3D*400002 Piston rod 1 Series see chart 8-9-2
HAE42E 5035
10 | SF-1-5035-G00 Combination bush 5035 | *
O &+ 110=<5.7
11 | G001235-011005P7-00 O-ring110=5.7 1
e AIES
*
12 | 50M3D*400003 Guide bush 1
EETET
13 | 50M3C*400011 VA REAL 1
Adjust shim
ISI 4t d50
14 | FUO619K0-G00 ISl-seal ring d50 1
2 3
15 | G001235-006005P7-00 O jp @il 6057 1

O-ring 60>=5.7

16




K9
Fig.9

1AL h L
Tilting cylinder

5t-7t

20015 RIAZEH]

5t-7t SIMPLEX For R/A series

Fe Yk A o H S R
Item Part NO. Description Qty | Remarks or Serial NO.
16 | 50M3C*400003 WL 1
Cylinder cover
P
17 | 50M3C*400010 el 1
Nylon gasket
BRET M8>< 10
18 | G000073-008010-00 Screw M8 10 1
LHB Bij 2 [& d50
19 | CLO087C3-G00 LHB dust ring d50 1
BEARE M36><2
20 | G000054-000036-00 Nut M36><2 1
21 | 50M3D*400001 HLAF K 1
Eye bar
K& GE4OES
22 | G009163-4000000-01 Bearing GE40ES 1
A M10><1
23 | G001152-010001-00 Nipple M10<1 1
24 | 50M3C*400009 i 1

Copper bushing

17




*1

<Optional Parts>

AT e

Lift Height 1-1 1-2-1 1-2-2 1-3 1-5 1-6 1-8

2500 50M2.5D-800000 | 50M2.5E-100000-001 | A50M250-100000-000 | 50M2.5E-200000-001 | 50M2.5E-700000-001 | 50M2.5E-600000-001 | 50M2.5E-500000-001

2700 50M2.7D-800000 | 50M2.7E-100000-001 | A50M270-100000-000 | 50M2.7E-200000-001 | 50M2.7E-700000-001 | 50M2.7E-600000-001 | 50M2.7E-500000-001

3000 (STD) (STD) (STD) (STD) (STD) (STD) (STD)

3300 50M3.3D-8000000 | 50M3.3E-100000-001 | A50M330-100000-000 | 50M3.3E-200000-001 | 50M3.3E-700000-001 | 50M3.3E-600000-001 | 50M3.3E-500000-001

3600 50M3.6D-800000 | 50M3.6E-100000-001 | A50M360-100000-000 | 50M3.6E-200000-001 | 50M3.6E-700000-001 | 50M3.6E-600000-001 | 50M3.6E-500000-001

4000 50M4.0D-800000 | 50M4.0E-100000-001 | A50M400-100000-000 | 50M4.0E-200000-001 | 50M4.0E-700000-001 | 50M4.0E-600000-001 | 50M4.0E-500000-001

4300 50M4.3D-800000 | 50M4.3E-100000-001 | A50M430-100000-000 | 50M4.3E-200000-001 | 50M4.3E-700000-001 | 50M4.3E-600000-001 | 50M4.3E-500000-001

4500 50M4.5D-800000 | 50M4.5E-100000-001 | A50M450-100000-000 | 50M4.5E-200000-001 | 50M4.5E-700000-001 | 50M4.5E-600000-001 | 50M4.5E-500000-001

4800 50M4.8D-800000 | 50M4.8E-100000-001 | A50M480-100000-000 | 50M4.8E-200000-001 | 50M4.8E-700000-001 | 50M4.8E-600000-001 | 50M4.8E-500000-001

5000 50M5.0D-800000 | 50M5.0E-100000-001 | A50M500-100000-000 | 50M5.0E-200000-001 | 50M5.0E-700000-001 | 50M5.0E-600000-001 | 50M5.0E-500000-001

5500 50M5.5D-800000 | 50M5.5E-100000-001 | A50M550-100000-000 | 50M5.5E-200000-001 | 50M5.5E-700000-001 | 50M5.5E-600000-001 | 50M5.5E-500000-001

6000 50M6.0D-800000 | 50M6.0E-100000-001 | A50M600-100000-000 | 50M6.0E-200000-001 | 50M6.0E-700000-001 | 50M6.0E-600000-001 | 50M6.0E-500000-001

AT

Lift Height 1-9-1 1-9-2 2-1 3-17-1 3-17-2 4-12 6-4
—

2500 50M3D-400000 50M3D-400000A *ﬁﬂﬁ'{;ﬁfﬁ;i"& 50M2.5E-101000-001 | A50M250-101000-000 | 50M2.5E-201000-001 50M2.5D*700004
—

2700 50M3D-400000 50M3D-400000A *ﬁﬂﬁ'{;ﬁfﬁ;ixm 50M2.7E-101000-001 | A5S0M270-101000-000 | 50M2.7E-201000-001 50M2.7D*700004

3000 (STD) (STD) (STD) (STD) (STD) (STD) (STD)

kX4 LH2034>=<74

3300 50M3D-400000 50M3D-400000A Leaf chain 50M3.3E-101000-001 | A5S0M330-101000-000 | 50M3.3E-201000-001 50M3.3D*700004
—

3600 50M3D-400000 50M3D-400000A *ﬁﬂﬁ'{;ﬁfﬁ;ixgo 50M3.6E-101000-001 | A50M360-101000-000 | 50M3.6E-201000-001 50M3.6D*700004
—

4000 50M3D-400000 50M3D-400000A *ﬁﬂﬁ'{;ﬁfﬁ;ﬁx% 50M4.0E-101000-001 | A50M400-101000-000 | 50M4.0E-201000-001 50M4.0D*700004
—

4300 50MYD-400000 50MYD-400000A *ﬁﬂﬁ'{;ﬁfﬁ;ixgz 50M4.3E-101000-001 | A50M430-101000-000 | 50M4.3E-201000-001 50M4.3D*700004
—

4500 50MYD-400000 50MYD-400000A *ﬁﬂﬁ'{;ﬁfﬁ;ﬁxg“ 50M4.5E-101000-001 | A50M450-101000-000 | 50M4.5E-201000-001 50M4.5D*700004

18




£ 14

<Optional Parts>

ﬁﬁfﬁt 1-9-1 1-9-2 2-1 3-17-1 3-17-2 412 6-4
4800 | 50MYD-400000 | 5OMYD-400000A | XUFELH2034>100 | govy ge 101000001 | ASOM4B0-101000000 | 5OM4.BE-201000-001 | 50M4.8D*700004
5000 | 50MYD-400000 | S5OMYD-400000A | %\ LH2034>102 | goye ok 101000-001 | ASOMS00-101000000 | 5OMS.OE-201000-001 | 50MS.0D*700004
5500 | SONXD-800000 | 5ONXD-800000a | DCVEELMZ04IM4 | goye gk 101000001 | ASOMSS0-101000000 | 5OMS.SE-201000-001 | 50MS.50+700004
6000 | SONXD-800000 | 5ONXD-800000a | XV LH2034>124 | goye ok 101000-001 | ASOME00-101000000 | 50ME.OE-201000-001 | 50M6.0D*700004

ﬁﬁfﬁt 7-10 7-11 8-9-1 8-9-2

2500 50M2.5E-500001-W01 S 50M3D*400002 50M3D*400002

2700 50M2.7E-500001-W01 . 50M3D*400002 50M3D*400002

3000 (STD) (STD) (STD) (STD)

3300 50M3.3E-500001-W01 S 50M3D*400002 50M3D*400002

3600 50M3.6E-500001-W01 e 50M3D*400002 50M3D*400002

4000 50M4.0E-500001-WO1 O 50M3D*400002 50M3D*400002

4300 50M4.3E-500001-W01 e 50MYD*400001 50MYD*400001

4500 50M4.5E-500001-W01 e 50MYD*400001 50MYD*400001

4800 50M4.8E-500001-WO1 o 50MYD*400001 50MYD*400001

5000 50M5.0E-500001-W01 O 50MYD*400001 50MYD*400001

5500 50MS5.5E-500001-W01 e 50NXD*800001 50MYD*400001

6000 50M6.0E-500001-WO1 O 50NXD*800001 50MYD*400001

19




A 10
Fig.10

T A
Lifting part

Tt 201148 RIHIA 42

7t SIMPLEX For R/H/A series

Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
P )
1 | 7M3-800000 i 2 L 1 RS 100
Chain See fig.11,series see chart 10-1
L .
2 | 7M3E-100000-001 CAIRES 1 [ME 12 R0 1020 HR
Outside mast See fig.12,series see chart 10-2 forH/R
P E :
_ | A70M300-100000-000 | 211 1| 12 #1022, AT
Outside mast See fig.12 ,series see chart 1-2-2 forA
L j
3 | 7M3E-200000-001 AT 1 LI 13, F 9L 10-3
lutside mast See fig.13,series see chart 10-3
oy H 7l
e X B LK 14
4 | 7M3E-300000-001 Fork arm carriage 1 See fig.14
e 4 4 15, 51 . % 10-
5 | 7M3E-700000-001 HE AL 1 LI 15 FAIR 105
Oil pipe system See fig.15,series see chart 10-5
6 | 7M3E-600000-001 ATTRRMEL 1 LI 16,5911 10-6
Lifting cylinder,right See fig.16,series see chart 10-6
7 | 50M3A-000001A ik 4
Bushing
8 | 7M3E-500000-001 JeTHHIGL 1 LI 16, %AIR A 106
Llftlng cyllnder,left See fig.16,series see chart 10-8
BRI T LI 8, P WLF 1-9-1H 7]
9 50M3D-400000 TiIting cylinder 2 See fig.8,series see chart 1-9-1 H
Lﬁ/\: v L& 9, & 41 L -9- S
- | 50M3D-400000A favklEL o | RESFANLELOZRA L
T|It|ng cyllnder See fig.9,series see chart 1-9-2 R/A
10 | 3DM3-000002 URET 2 Am bLE
Screw Over 4m
BERE M12 4m Ll B
11 | G006170-000012-00 NUt M12 4 Over 4m
BERE M20 4m ULk
12 | G006170-000020-00 Nut M20 2 Over 4m
i 12 4m ULk
13 | G000093-000012-00 Washer 12 4 Over 4m

20




K10 EIEH Tt 2 %014 RIHIA ZEH]
Fig.10  Lifting part 7t SIMPLEX For R/H/A series
Fes YrEL B iGN P B I A
Item Part NO. Description Qty | Remarks or Serial NO.
i 12 4m ULk
14 | GO097P1-000012-00 Washer 12 4 Over 4m
15 | 7M4-000001 L I SRR 2 o
Bolt Over 4m

21




Bl11 B
Fig.11 Chain assy

Tt 201148 RIHIA 42

7t SIMPLEX For R/H/A series

-
=3

i

JAcs Yk s M= B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
B4 LH2434%<61 RYINAE 11-1
1 | GT06074-2434061-01 . 1 .
Chain LH2434>=61 Series see chart 11-1
i 3.2><20
2 | G000091-3P2020-00 Pin 3.2 20 2
ke N 4
3 | 7M3-800003 e 14l
Chiain connector lgr
4 | 7M3-800002 HRIR H 2
Spherical nut
5 | 7M3-800001 HE R 3
Nut
6 | 7M3-800004 %gﬁh 2
Pivot
i 3.2><30
7 | G000091-3P2030-00 Pin 3.2¢30 2

i

22




B 12 4
Fig.12 Outside mast

7t 2 0148 RIHIA 41
7t SIMPLEX For R/H/A series

Fe Yk B4 S A8 Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.

1 | G0894P1-000030-00 il 3.0 6
Snap ring 30

2 | 50M3A-120001 e 2
Roller

3 | G000276-0000206-00 iﬂim.ZOG 4
Bearing 206

4 | G0893P1-00062-00 il 6.2 2
Snap ring 62

5 | 50M3A-120003 B 4
Cooling spacer
A

6 | 50M3A-120004 Sjufdy shim 24
124 M20><1.5>100

7 | G005785-020100-01 Bolt M20><1 5100 4
EL &) 3] 21

8 | 50M3E-100001 FHER 2
Guide shim
kst

9 | 50M3E-100002 Adjust shim 2

10 | 7M3E-102000 ETHReE 2
Lift roller

11 | G0894P1-000055-00 il 5.5 2
Snap ring 55
B2 M12><50

12 | G005781-012050-00 Bolt M12<50 4
Hpg 12

13 | G000093-000012-00 Washer 12 4

14 | 50M3A-120002 iﬂ.ﬂ 2
Pivot
12 M16><70

15 | G005782-016070-00 Bolt M16>70 2

23




B 12 4
Fig.12 Outside mast

7t 2 0148 RIHIA 41
7t SIMPLEX For R/H/A series

Fe Yk B4 S A8 Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.

U

16 | G000093-000016-00 2/t 2
Washer

R n 17- 7=

17 | 7M3E-101000-001 SMIIRE 1 (RPN 12-17-1 HIR %1

Outside carriage Series see chart 12-17-1 forH/R
R n 17- =

- | A70M300-102000-000 | ZPTIRFE y | RIUAR 121724 %R
Outside carriage Series see chart 12-17-2forA
AR M10><1

18 | G001152-010001-00 Niplle M10><1 6
WA

19 | 50M3A-100001 R4 4
Pivot
I H/R 4 H]

20 | 50M3D-100001 Bearing liner 2 For H/R
: 7

- | Asom300-100002-000 | B 2 AT
Bearing liner For A

21 | 50M3A-100002 1zhiR 4
Retain plate
HU

22 | G000093-000008-00 el 8 8
Washer 8
B2 M8>=< 16

23 | G005783-008016-00 Bolt M8><16 8
FLi H/R %=H

24 | 50M3D-100002 Bearing cap 2 For H/R
oo 7

- | A50M300-100002-000 Em. 2 A4
Bearing cap For A
20

25 | G000093-000020-00 Washer 20 4

24




B 13 IR

Fig.13 Inside mast

7t 2 0148 RIHIA 41
7t SIMPLEX For R/H/A series

TS

Fes Yk B4 S 4G AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 7M3-200001 fiss 4
Shim
KBk NF211E
2 | GT00283-0000211-03 Ball bearing NF211E 4
RS
3 | 7M3-202001 Chain sheave 2
4 | G0893P1-000100-00 il 190 2
Snap ring 100
5 | 50M3A-200001 SR . 2
Betain plate
i 10
6 | G000093-000010-00 Washer 10 4
B2 M10><20
7 | G005781-010020-00 Bolt M10><20 4
P
8 | 50M3A-200003 BEALH : 2
Chain wheel pivot
B2 M24><80
9 | G005783-024080-00 Bolt M24><80 2
g 24
10 | G000093-000024-00 Washer 24 2
A
11 | 50M3A-200004 Adjust shim 2
NP LN RN 13-12
12| 7M3E-201000-001 Inside carriage 1| Series see chart 13-12
13 | G0894P1-000055-00 il 55 2
Snap ring 55
Ry
14 | 7M3E-102000 ke 2
Lift roller
15 | G0894P1-000030-00 Hilel 30 4

Snap roller 30

25




K13 WITHE 7t 2 01458 RIHIA 41

Fig.13 Inside mast 7t SIMPLEX For R/H/A series
Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
16 | G000276-0000206-00 iEEﬁ.ZOG 4
Bearing 206
12 M12><50
17 | G005781-012050-00 Bolt M12><50 4
i 10
18 | G000093-000010-00 Washer 10 4
19 | 50M3A-120002 iﬂ.i 2
Pivot
20 | 50M3A-120003 B 4
Cooling spacer
| ‘H ] 21 | G0893P1-00065-00 il 65 2
4 | | Snap ring 65
- A
4| 22 | 50M3A-120004 Adiust shim 24
N
23 | 50M3A-120001 e 2
Roller

26




B 14 BEZREBK

Fig.14 Fork arm carriage assy

7t 2 014 RIHIA 41
7t SIMPLEX For R/H/A series

JAcas Yk s =y B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.

PR

1 | X70M300-302000-000 - . 1
Load restrainer

2 | G0894P1-000035-00 Tl 35 4
Snap roller 35
s (1D

3 | S0M3A-340000 Crose roller(1l) 4

4 | 50M3A-310001 T 2
Handle
i 4><22

5 | G000879-004022-00 Pind 27 2

6 | 50M3A-310004 ﬁﬁf 2
Spring

7 | 7M3-010001 %H 2
Pin bar
Py
B XAk

8 | 7M3-010100 Fork arm body 2

Jint

9 | 7M3E-301000-002 SCRIE 1
Fork carriage
Vikssnt

10 | 50M3A-300002 Adjust shim 2

11 | 50M3A-300001 RALIE 2
Roller seat
P 22

12 | G000093-000022-00 Washer 22 4

13 | 7M3E-102000 TR 6
Lift roller

14 | G0894P1-000055-00 Tl 55 6
Snap roller 55

15 | 50M3A-300003 WA 4
Bolt

27




B 14 BEZREBK

Fig.14 Fork arm carriage assy

7t 2 014 RIHIA 41
7t SIMPLEX For R/H/A series

Fes Yk B4 S 4G AV B A

Item Part NO. Description Qty | Remarks or Serial NO.
Hpg 16

16 | G0097P1-000016-00 Washer 16 8
Hpg 16

17 | G000093-000016-00 Washer 16 8
124 M12>50

18 | G005783-012050-00 Bolt M12<50 8
A

19 | 50M3A-120004 Adjust shim 12

20 | G0894P1-000030-00 Hilel 30 4
Snap roller 30

21 | G000276-0000206-00 ?FEE@(. 206 4
Bearing 206
Hpg 12

22 | G000093-000012-00 Washer 12 4
12 M12><50

23 | G005781-012050-00 Bolt M1250 4

24 | 50M3A-120001 =it 2
Roller

25 | 50M3A-120003 i 4
Collar spacer

26 | 50M3A-120002 iﬂ.i 2
Pivot

27 | G0893P1-00062-00 Hilel 62 2

Snap roller 62

28




K15 EBARA
Fig.15 Oil pipe system

7t 2 0148 RIHIA 41
7t SIMPLEX For R/H/A series

A= Yk BN =y A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
RUEN 22 R4 18
1 | Q672-18-G00 Clamp18 6
=50
2 | 50M3D-700005 Trim border 4
L
3 | PKD-350-G00 el 4
Wire
s ] _
4 | 50M3D*700004 [l _<1>;3><177o 5 @w@% 6-4
Return oil pipe ¢ 13>=<1770 Series see chart 6-4
12 M10><20
5 | G005781-010020-00 Bolt M10><20 1
#JE 10
6 | G000093-000010-00 Washer 10 1
7 | 50M3A-710000 BB 1
Three-way joint
A
8 | 50M3D*700005 ISl @ 13><3000 1
Return ail pipe ¢ 13><3000
K555 24 b
9 | 50M3E-700001-001 B 1
Hose assy
10 | 50M3E-701000-001 SRSk 1
Three-way joint
Hp 24
11 | JO00982-000024-00 Washer 24 1
12 | 50M3E-700002-001 2k 1
Connector
13 | 7M3E-701000-001 POk 1
Speed limiting valve
O B &Ll 26>=<2.4
14 | G001235-002602P4-00 O-ring 26>2.4 1
15 | 50M3A-700006 S alia 1
Connector

29




K15 EBARA
Fig.15 Oil pipe system

Tt

2 51158 RIHIA £

7t SIMPLEX For R/H/A series

Fes Yk B4 S 4G AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
O JE4#%df e 42<3.5
16 | G001235-004203P5-00 O-ring 42>3.5 2
11 435 3
17 | 3-60-00-07 RbBeieiR b 1
Bolt
18 | 50M3E-702000-001 Bk 1
Connector
O JBi%dt e 22><2.4
19 | G001235-002202P4-00 O-ring 22>2.4 1
s s N
20 | 50M3D-700003 Befritk 1611 1

Hose connecter 16 11

30




K 16
Fig.16

LT HMEL | AT
Lifting cylinder,right/left

7t 2 0148 RIHIA 41
7t SIMPLEX For R/H/A series

Fe YrkHS 2 g A TEECE A
Item Part NO. Description Qty | Remarks or Serial NO.
L AT
1 | 7M3E-601000-WO1 Nozzle valve assy L For right litting cylinder
O JE# L1 26=<2.4 AT L
2 | G001235-002602P4-00 O-ring 26<2.4 L For right lifting cylinder
3 G0895P1-000050-00 Tl 5(.) 1
Snap ring 50
ODI #%#f [ D85
4 FU0977H0-G00O ODI- seal ring D85 1
5 | 7M3E-500003-W01 A 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 7M3*500002 SRR 1
Support ring
8 | 7M3E-500001-W01 i3 1
Piston
9 | G0895P2-000045-00 | LMl 45 1
Snap ring 45
T ZEFT ARIWE 7-10
10 | SOM3E-500001-W01 Piston rod 1 Series see chart 7-10
JELEE I 16-11
11| 7TM3E-502000-W01 Cylinder body,left L | Series see chart 16-11
PapiNG] AN 16-11
- | 7M3E-602000-W01 Cylinder body,right L | Series see chart 16-11
12 | 7M3E-500002-W01 ) [ﬂﬁ; 1
Guide sleeve
HE44 6560
13 | S0M3E-500003-W01 Combination bush 6560 | 1
B
14 | G001235-000005p7-00 | O I 90>5.7 1

O-ring 90>=<5.7

31




K 16
Fig.16

LT HMEL | AT
Lifting cylinder,right/left

7t 2 014 RIHIA 41
7t SIMPLEX For R/H/A series

Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
15 | FUO809K0-G0O0 :2::2?”36;65 1
16 | 50M3E-500004-W01 Bﬁ:gﬁo‘lﬁng g5 | 1
17 | 50MYD*500013 th%ath 1 40/56[/)': i:n)f

32




*2

<Optional Parts>

T
Lift Height

10-1

10-2-1

10-2-2

10-3

10-5

10-6

10-8

2500

7M2.5-800000

7M2.5E-100000-001

A70M250-100000-000

7M2.5E-200000-001

7M2.5E-700000-001

7M2.5E-600000-001

7M2.5E-500000-001

2700

7M2.7-800000

7M2.7E-100000-001

A70M270-100000-000

7M2.7E-200000-001

7M2.7E-700000-001

7M2.7E-600000-001

7M2.7E-500000-001

3000

(STD)

(STD)

(STD)

(STD)

(STD)

(STD)

(STD)

3300

7M3.3-800000

7M3.3E-100000-001

A70M330-100000-000

7M3.3E-200000-0010

7M3.3E-700000-001

7M3.3E-600000-001

7M3.3E-500000-001

3600

7M3.6-800000

7M3.6E-100000-001

A70M360-100000-000

7M3.6E-200000-001

7M3.6E-700000-001

7M3.6E-600000-001

7M3.6E-500000-001

4000

7M4-800000

7M4E-100000-001

A70M400-100000-000

7M4E-200000-001

7M4E-700000-001

7M4E-600000-001

7M4E-500000-001

4300

7M4.3-800000

7M4.3E-100000-001

A70M430-100000-000

7M4.3E-200000-001

7M4.3E-700000-001

7M4.3E-600000-001

7M4.3E-500000-001

4500

7M4.5-800000

7M4.5E-100000-001

A70M450-100000-000

7M4.5E-200000-001

7M4.5E-700000-001

7M4.5E-600000-001

7M4.5E-500000-001

4800

7M4.8-800000

7M4.8E-100000-001

A70M480-100000-000

7M4.8E-200000-001

7M4.8E-700000-001

7M4.8E-600000-001

7M4.8E-500000-001

5000

7M5-800000

7M5E-100000-001

A70M500-100000-000

7M5E-200000-001

7M5E-700000-001

7M5E-600000-001

7M5E-500000-001

5500

7M5.5-800000

7M5.5E-100000-001

A70M550-100000-000

7M5.5E-200000-001

7M5.5E-700000-001

7M5.5E-600000-001

7M5.5E-500000-001

6000

7M6-800000

7M6E-100000-001

A70M600-100000-000

7M6E-200000-001

7M6E-700000-001

7M6E-600000-001

7M6E-500000-001

33




X 24

<Optional Parts>

fﬁtﬁjg% 11-1 12-17-1 12-17-2 13-12 16-11

2500 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁxﬂ 7M2.5E-101000-001 | A70M250-101000-000 | 7M2.5E-201000-001 | 7M2.5E-502000-W01 / 7M2.5E-602000-W01
2700 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁ"% 7M2.7E-101000-001 | A70M270-101000-000 | 7M2.7E-201000-001 | 7M2.7E-502000-W01 / 7M2.7E-602000-W01
3000 (STD) (STD) (STD) (STD) (STD)

3300 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁxﬁs 7M3.3E-101000-001 | A70M330-101000-000 | 7M3.3E-201000-001 | 7M3.3E-502000-W01 / 7M3.3E-602000-W01
3600 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁxm 7M3.6E-101000-001 | A70M360-101000-000 | 7M3.6E-201000-001 | 7M3.6E-502000-W01 / 7M3.6E-602000-W01
4000 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁxn 7M4E-101000-001 | A70M400-101000-000 | 7M4E-201000-001 7M4E-502000-W01 / 70M4E-602000-W01
4300 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁxw 7M4.3E-101000-001 | A70M430-101000-000 | 7M4.3E-201000-001 | 7M4.3E-502000-W01 / 7M4.3E-602000-W01
4500 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁxm 7M4.5E-101000-001 | A70M450-101000-000 | 7M4.5E-201000-001 | 7M4.5E-502000-W01 / MA4.5E-602000-W01
4800 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁ"% 7M4.8E-101000-001 | A70M480-101000-000 | 7M4.8E-201000-001 | 7M4.8E-502000-W01 / MA4.8E-602000-W01
5000 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁ"% 7M5E-101000-001 | A70M500-101000-000 | 7MSE-201000-001 7M5E-502000-W01 / 7M5E-602000-W01
5500 *ﬁﬁﬁ'{;ﬁfﬁ;ﬁ"% 7M5.5E-101000-001 | A70M550-101000-000 | 7M5.5E-201000-001 | 7M5.5E-502000-W01 / MS5.5E-602000-W01
6000 BAE LH2034>103 | 2 \ee 161000-001 | A70M600-101000-000 |  7MBE-201000-001 7M6E-502000-W01 / 7MBE-602000-W01

Leaf chain

34




& 17
Fig.17

T A
Lifting part

5t-7t 2 A HHITIEE RHIAGH

5t-7t DUPLEX For R/H/A series

Fe YrkHs 2 Bt A TEECE A
Item Part NO. Description Qty | Remarks or Serial NO.
CAIRES HIT- 5t~6t H/R 4%, LK 19
1| 50U2.5E-100000-001 Outside mast L | For 5t~6t HIR,see fig.19
COIRE S HT 5t~6tA %=, LK 19
- | AS0U250-100000-000 | & yide mast 1 For 5t~6t A,see fig.19
COIRES M+ 7TtHIR %, WK 19
- | 7U2.5E-100000-001 Outside mast 1 For 7t H/R,see fig.19
COIRES T 7tA %, WK 19
- | A70U250-101000-000 | 1 cide mast L For 7t A,see fig.19
AINES AT 5t~6t %=, ULI%I 20
2 | 50U2.5E-200000-001 Inside mast 1 For 5t~6t,see fig.20
SIRES T 7t %, ILE 20
- | 7U2.5E-200000-001 Inside mast 1 For 7t,see fig.20
V&Y SHRRAN WL 22
3 | 50U2.5E-600000-001 Liftingcylinder, right 1 See fig.22
Y2y SR TN WL 22
4 | 50U2.5E-500000-001 Lifting cylinder, left 1 See fig.22
,/L‘é; -
B RS ¥ 5t~6t %, WK 24-1
5 | 50U2.5E-800000-001 Mast piping system 1 For 5t~6t,see fig.24-1
,/L‘é; y
B R R HF 7t %, LK 24-2
- | 7U2.5E-800000-001 Mast piping system ! For 7t,see fig.24-2
6 | 50M3D-400000 B AL 5 JEENGES]
Tilting cylinder See fig.8,for H
LA L K9, RIAZFH
- | SOM3D-400000A Tilting cylinder 2 See fig.9,for RIA
T I A et e, I -
B3 SRR HT 5t~6t 4=, W& 21-1
7| 50U2.5E-300000-001 Fork arm carriage assy ! For 5t~6t,see fig.21-1
T I A 7= -
B3 SRR AT 7t 4, WK 21-2
- | 7U2.5E-300000-001 Fork arm carriage assy L For7t,see fig.21-2
- ~6t 4=, Il
8 | 50U2.5E-700000-001 4 F TG | | JHT5-6t%, LK 23

Lifting cylinder,freedom

For 5t~6t,see fig.23

35




& 17
Fig.17

T A
Lifting part

5t-7t 2 A H T RIHIA -
5t-7t DUPLEX For R/H/A series

e Yk ZFR o FyEEGEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
4 H T A+ 7t 4, WK 23
- | 7U2.5E-700000-001 Lift cylinder,freedom 1 For 7t,see fig.23
9 | 50M3A-000001A fats 2
Sleeve
S F T 5t~6t 4=, UK 18
10 | 50U2.5-001000 Chain 2 For 5t~6t,see fig.18
i A+ 7t 4, WK 18
- | 7U2.5-001000 Chain 2 For7t,see fig.18
2Lk M16
11 | G006170-000016-00 Nut M16 2
8 16
12 | GO00093-000016-00 Washer 16 2
124 M16><50
13 | G005782-016000-00 Bolt M16><50 2

36




Bl18  BEFEERL
Fig.18 Chain assy

5t-7t 2 A H T2 RIHIA -
5t-7t DUPLEX For R/H/A series

- -

?“-.
8 5
B |

{
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
6 Shd

3
—
5*-\..__\_\‘1‘ ?—
Z
@ 3

PFF--
d"'-F-

e

A= YR BN 4=y o BUE 4 RY
Item Part NO. Description Qty | Remarks or Serial NO.
: e
1 | 50M3A-800001 ﬁ’j 3 et
: 7
- | 7M3-800001 ﬁ’j 3 )ﬂjo e
IR et /-
2 | 50M3A-800002 Eﬁ?ﬁt 2 )ﬂfo f;fét*
S R -
- | 7M3-800002 Eﬁ?ﬁt 2 )ﬂfo nr
A 8 P
3 | S0M3A-800003 fhi?innector 2 ﬂﬂlirsét?éiﬁ
- | 7M3-800003 4éj:gh%ijr%(?ﬁnnector 2 )ﬂjor?;ti
4 | orosorazosaoaror | PR LR i 1 Trorsee
- —
| eTosorazasaoasor | [ IR o 1 Voot
5 G000091-3P2030-00 ﬁjnssz;:go 2
6 G000091-3P2020-00 ﬁjns:gz;ngo 2
7| S50M3A-800004 Iiéijrfﬂishaﬂ 2 ﬂﬂif;féti
o —
- | 7M3-800004 E’iﬁihaﬂ 2 ﬁﬁlir7;t+

37




A 19
Fig.19

COIRES

Outside mast

5t-7t 2 A H T RIHIA -
5t-7t DUPLEX For R/H/A series

Fe Yk A Hte H S R
Item Part NO. Description Qty | Remarks or Serial NO.
COIRE RS FI¥ 5~6t HIR %:
1| 50U2.5E-101000-001 Outside carriage L For 5~6t H/R
HRIBRAE T 5~6t A %=
- | A50U250-101000-000 Outside carriage 1 For 5~6t A
COIRE S ¥ TtHIR %:
- | 7U2.5E-101000-001 Outside carriage ! For 7t H/IR
HRIBRAE T 7tA %
- | A70U250-101000-000 Outside carriage 1 For 7t A
s (1)
2 | 50M3A-120000 Side roller( 1) 2
3 | 50M3A-100001 IR . 4
Tilting cylinder axis
1EZHR
4 | 50M3A-100002 Check plate 2
g 8
5 | G000093-000008-00 Washer 8I 8
2 M8><16
6 | G005781-008016-00 Bolt M8><16 8
o
7 | 50M3E-100001 SR 2
Guide shim
TEEE )y
8 | 50M3E-100002 Adjust shim 2
. H/R ZEH]
9 | 50M3D-100001 Bearing liner 2 For H/IR
. 7
- | AsOM300-100002-000 | 2 A%
Bearing liner For A
L H/R 41
10 | 50M3D-100002 Bearing cap 2 For HIR
o 7
- | A50M300-100002-000 Em. 2 AT
Bearing cap For A

38




A 19
Fig.19

COIRES

Outside mast

5t-7t 2 A H T2 RIHIA A/
5t-7t DUPLEX For R/H/A series

Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
s 20
11 | G000093-000020-00 Washer 20 4
124 M20><1.5>100
12 | G005785-020100-01 Bolt M20><1 5100 4
AR M10><1
13 | G001152-010001-00 Oil cup M10><1 2
H g 16
14 | G000093-000016-00 Washer 16 2
12 M16><70
15 | G005782-016070-00 Bolt M16<70 2
ETHR S HIT 5t~6t %=
16 | SOM3E-103000 Lift roller 2 For 5t~6t
ETHR S T 7t %
- | 7M3E-102000 Lift roller 2 For 7t
17 | G0894P1-000055-00 i 55 2
Snap ring 55

39




&l 20 IR 5t-7t 2 A H 4 RHIA 421

Fig.20 Intside mast 5t-7t DUPLEX For R/H/A series
Fes Yk B4 S A AV B A
4 Item Part NO. Description Qty | Remarks or Serial NO.
[ R F
= i i ZHE M24><80
ﬁﬂ??ﬁ \‘\_\_h 1 1 | G005783-024080-00 | 1 F 07 2
g, I g 24
H"\-\. B - - - ==
K‘m:x: H‘“-H\; 2 2 G000093-000024-00 Washer 24 2
1 i e 4
-:;,E?%EEJ 3 | 50M3A-200004 HER 24
~ @& 3 Adjust shim 2gr.
P ~6t 7=
4 | souzsE-201000-0010 | IR 1 AT St-6t %
Inside carriage For 5t~6t
P I
- | 7U2.5E-201000-001 ATIRAE 1 LR
Inside carriage For 7t
fgR (1)
5 | 50M3A-120000 Side roller( 1) 2
ETHER HIT 5t~6t %=
6 | SOMSE-103000 Lift roller 2 For 5t~6t
. TR T 7t %
[~ - | TM3E-102000 Lift roller 2 For 7t
3 o e
B 7 | cosoapi-0000s5.00 | H1H 55 2
Snap ring 55
HH"H-L *
s

40




B 211 HRXEBEK 5t~6t 2 A4 RHIA %]
Fig.21-1 Fork arm arriage assy 5t~6t DUPLEX For R/H/A series
e Yk s Hom: B EBUEH T
[ Iltem Part NO. Description Qty | Remarks or Serial NO.
124 M16><30
1 G005783-016030-00 Bolt M16><30 8
28 16
2 G000093-000016-00 Washer 16 8
28 16
3 G0097P1-000016-00 Washer 16 8
Py
4 | 50M3A-310000 - 2
Fork arm
PE IS
5 50U2.5E-301000-002 Fork shelf 1
e i
6 | 50U2.5E-302000-001 HIOR 1
Load restrainer
By
7 | 50M3E-103000 ETTREE 4
Lift roller
8 G0894P1-000055-00 Tl 55 4
Snap ring 55
s (1)
9 50M3A-120000 Side roller (1) 4
10 | 50N6-400001 Ly 8
Bushing
T 12F M12><25
4 ;J 11 | G0O05783-012025-00 Bolt M12><25 1
P Hpg 12
) ,/. 12 | GO00093-000012-00 Washer 12 1
y
I

41




K 21-2
Fig.21-2

B R B

Fork arm arriage assy

7t 2 HETTS RHIA R
7t DUPLEX For R/H/A series

e Yk ZFR A= FyEEGEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

28 16

1 G0097P1-000016-00 Washer 16 8
28 16

2 G000093-000016-00 Washer 16 8
124 M16><30

3 G005783-016030-00 Bolt M16><30 8
s (1D

4 | 50M3A-340000 Side roller (1) 3

5 G0894P1-000035-00 Tl 35 3
Snap ring 35

6 | 50M3A-300003 WA 4
Bolt
1 JE 22

7 G000093-000022-00 Washer 22 4

8 | 50M3A-300001 RALIE 2
Roller seat
P A 24

9 | S0M3A-300002 Adjust shim 29r.
‘e

10 | 7M3-010000 = 2
Fork arm

Jint

11 | 7U2.5E-301000-002 SURAE 1
Fork shelf
2 A i

12 | 50U2.5E-302000-001 HhR 1
Load rentrainer

13 | 7M3E-102000 TR 6
Lift roller

14 | G0894P1-000055:00 | i 55 6
Snap ring 55
IFE

15 | 50M3A-120000 fuzzse (1) 2

Side roller (1)

42




K 21-2

B R B

7t 2 AmTNIA RIHIAGH
Fig.21-2 Fork arm arriage assy 7t DUPLEX For R/H/A series
Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
ksl 44
16 | 7M3-300001 Adjust shim 4qr.

43




K22  ZERJHEL / ARTHHE 5t-7t 2 HAHE T RIHIA 44
Fig.22 Lifting cylinder,right/left 5t-7t DUPLEX For R/H/A series
Fe Yk A 4§ H S R
=8 Iltem Part NO. Description Qty | Remarks or Serial NO.
A —
e i i . AR 75403
.rsq:: j] § 1 | 50U2.5E-500001-W00 SUpport fing 754053 1
N : 2 | s0U2.5E-501000-w00 | TEHT 1
e Piston rod
—l AL
:'__ ﬁ:;r ) | o
10— : =g 3 | 50U2.5E-502000-W01 Cylinder body.right 1
: > ) - | s0U2.5E-602000wo1 | 2 1
yes P —— Cylinder body,left
— —— % Ik A
Q i 4 | SF-1-6550-G00 LTI AR 6550 1
%’:_:'_ i Compound bushing 6550
/ : 5 | 50U2.5-500002 Guide bush 1
[ = ~12 O JE %53} e 85>5.7
i < Eﬁf 6 | G001235-008505P7-00 O-ring 85>5.7 1
e ISI % el d65
o I -2 7| FUOBOSKO-GOO ISI-seal ring d65 L
. B
=t 8 | G001235-007505P7-00 | O PHEIH 7557 1
J L O-ring 75>=5.7
Fun >
— ) 9 | 50U2.5-500003 WL 1
'L“x..__._«* | Cylinder cover
= /IN
Ny 10 | CLO115C0-G0O LBH B[ d65 1
Dust seal ring d65
= = e i g
=> i B 11 | 2.5CDJ-32-00-07 L 2
b A ['*zg-}l P Plug
. - O JE B 16=2.4
~F E’ffj St 12 | G001235-001602P4-00 | o 1o ) 6er 2
65 7 1 13 | 50U2.5E-500004-w00 | TE 1
15 C}” Cooling spacer
48 55
14 | G0895P1-000055-00 . 1
Snap ring 55

44




B 22  ZE&THmEL / A THEE 5t-7t 2 TS RIHIA 41
Fig.22 Lifting cylinder,right/left 5t-7t DUPLEX For R/H/A series
Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
15 | 50U2.5E-503000-W00 AL 1
Nozzle valve assy
O JB £ 26=<2.4
16 | G001235-002602P4-00 O-ring 26>2.4 1
10

- m——, T, Ve e
e i = )I
(&) =1

I — | g

T ™ O

=N =
o —h-__- (i fﬁ

— &y o

S | P
~ ..___l}?h.__,f.‘-ii

ey

oo - c?)a [ff:_‘\}l __,.-""-f 1
H'—": f@ffj __,_,f-_; JEEE
e

45



K 23
Fig.23

FELT P T
Lifting cylinder,short

5t-7t 2 ZhAHHTIEE RHIAGH

5t-7t DUPLEX For R/H/A series

Fe Yk A Hte H S R
Item Part NO. Description Qty | Remarks or Serial NO.
sih IS 2 A1
1 | s0u2.5E-702000-wo0r | ML 2
Nozzle valve assy
O JE# 34 30=<3.1
2 | G001235-003003P1-00 O-ring 30><3.1 1
3 | sou2.5e-700001 W01 | R 1
Support ring
¥ 2K P8 D140
4 50U2.5E-700007-W01 Ring D140 1
S FESH
5 | 50U2.5E-702000-w01 | AT 1
Piston group
2234
6 50N4.5E-700002-W01 !EW#T%IE] 1
Snap ring
W
7 50N4.5E-700003-W01 . 1
Steel pipe
L fay T 5t~6t 4
8 | 50U2.5E-703000-W01 Cylinder body 1 For 5t~6t
B T 7t 4
- | 7U2.5E-703000-WoO1 Cylinder body ! For 7t
o | 50U2.56-700004 w01 | FiEFT 1
Piston rod
Hpg 8
10 | J000982-000008-00 Washer 8 1
BRET M8>< 10
11 | G002672-008010-00 Bolt M8><10 1
O JB#% £ 18 140><5.7
12 | G001235-014005P7-00 O-ring 140<5.7 1
13 | 50U2.5E-700005-W01 i . 1
Snap ring
Py S es
14 | 50U2.5E-700008- W01 | L1 90><60 1

Compound bushing 90><60

46




B 23  JETHREMET 5t-7t 2 RAHMITIAE RHIA 4]

Fig.23 Lifting cylinder,short 5t-7t DUPLEX For R/H/A series
Fe Yk A M= H S R
Item Part NO. Description Qty | Remarks or Serial NO.

FHE

15 | 50U2.5E-700006-W01 Guide bush 1
O JE# ¥ 14557

16 | G001235-014505P7-00 O-ring 145=5.7 1
ISI % £] & d90

17 | FU1024K0-G00 ISI-seal ring d90 1

18 | 50N4.5E-700007-W01 i . 1
Snap ring
LBH [i“E:[& d90

19 | CL0149C0-G00 Dust seal ring d90 1
TR T 5t~6t 4

20 | 50M3A-210000 Lift chain sheave 2 For 5t~6t
TR T 7%

- | 7M3-202000 Lift chain sheave 2 For 7t

= IS

21 | 50N4.5E-700008-001 | PLAETR 1
Chain sheave protect
12 M24><85

22 | G005782-024085-00 Bolt M24><85 1
ilel 24

23 | G000093-000024-00 Washer 24 1
RSP

24 | 50N4.5E-700009-001 Chain sheave body 1

25 | G0894P2-000055-00 i 55 2
Snap ring 55

47



K24 BEHRRE 5t-7t 2 4 A M4 RHIA %]

Fig.24 Oil pipe system 5t-7t DUPLEX For R/H/A series
Fes Yk B4 S A AV B A
3 Item Part NO. Description Qty | Remarks or Serial NO.
LR A N
x ™ 16 1 | 50U2.5-800001 LB 2
fi= 2 i Connector
P gl 22
- %J 2 | J000982-000022-00 Washer 22 2
= i A
1L 3 | 50U2.5-801000 ME 1
) Qil pipe
mﬂ 4 | 2025C3-200005 ok 2
’/a Clip
. | 1 ' B2 M8><20
- - N
17 _ | 5 | G005783-008020-00 Bolt M8>20 2
i HupE 8
4 W | - - ==
\ I W 6 | G000093-000008-00 Washer 8 2
gB3 H | 3
\) l . 7 | 50M3E-700003-001 Bk 1
H Connector
T et & 33
H { - - -
8 \ | . | 8 | J000982-000033-00 Washer 33 1
9 | 50U2.5E-804000-001 | MR 1
Speed limiting valve
s a1t
10 | G001235-002602P4-00 O . HE ) 26>2.4 1
O-ring 26>=<2.4
11 | 50M3E-700002-001 Bk 1
Connector
]y 33
12 | J000982-000033-00 Washer 33 1
13 | 50M3E-701000-001 mEk 1
Three-way joint
s s ﬁ‘ﬁ‘ 5
14 | 50M3E-700001-001 B 1
Oil pipe assy
s s ﬁ‘ﬁ‘ 5
15 | 50U2.5-802000 R B 2
Oil pipe assy

48




Bl 24 EBEREGK
Fig.24 Oil pipe system

5t-7t 2 A H T RIHIA -
5t-7t DUPLEX For R/H/A series

Fes Yk B4 S A AV B A
3 Item Part NO. Description Qty | Remarks or Serial NO.
| Y
2 G " 16 | 50U2.5-803000 ME 1
fes z . Oil pipe
oo At P Rl
17 | 50M3E-700004-001 R 1
Oil pipe assy
L1 18 | 50M3E-702000-001 Bk 1
=t Connector

N
1T”/fa_.
YA
B |

49



Kl 25
Fig.25

T A
Lifting part

5t-7t 3 ITH RIHIAG
5t-7t TRIPLEX For R/H/A series
Fes Yk B4 S M= AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 50N4.5E-100000-001 | 2PTIH | [TrereHRAE LS AL
OutSIde maSt For 5t~6t H/R,see fig.28,series see chart 25-1-1
_ | ABON450-100000-000 | 211 1 | mrseatemmmnLLs
OutSIde maSt For 5t~6t A,see fig.28,series see chart 25-1-2
- | 7N4.5E-100000-001 b l‘]% 1 FIF TUHIR 4, T4 28, 75114 25-1:3
OutSIde maSt For 7t H/R,see fig.28,series see chart 25-1-3
- | A7oN450-100000-000 | ZFTI 1 JTETAR LI 28 21 2514
OutSIde maSt For 7t A see fig.28,series see chart 25-1-4
> | 50N4.5E-200000-001 LR 1| s e 20 s E 2520
Middle mast For 5t~6t,see fig.29,series see chart 25-2-1
- | 7N4.5E-200000-001 LR 1| mEmERm sk s
Middle mast For 7t,see fig.29,series see chart 25-2-2
3 | 50N4.5E-300000-001 WIS 1| e e S0 s 253
Inside mast For 5t~6t,see fig.30,series see chart 25-3-1
- | 7N4.5E-300000-001 WIS 1 FI T 7t 4, JUF 30,551 I 2532
Inside mast For 7t,see fig.30,series see chart 25-3-2
4 | 50M3E-600000-001 AiTHREREL 1| T seeRLE s R
Lifti ng Cyllnder, I’Ight For 5t~6t,see fig.32,series see chart 25-4-1
- | 7M3E-600000-001 ATHREIEL 1 FIT 7t 7%, IR 33, RALILK 25-4-2
Lifti ng Cyllnder, I’Ight For 7t,see fig.33,series see chart 25-4-2
5 | 50M3E-500000-001 Fﬂ%/ﬂ]ﬁﬂ Q| T setAILE 32, RN 4 2551
Lifti ng Cyllnder, left For 5t~6t,see fig.32,series see chart 25-5-1
- | 7M3E-500000-001 2T+ I 1 IR 33 51 2552
Lifti ng Cyllnder, left For 7t,see fig.33,series see chart 25-5-2
6 | 50N4.5E-900000-001 THAL 1 | rseRm s A5
Oil pipe piping For 5t~6t,see fig.35,series see chart 25-6-1
- | 7N4.5E-900000-001 HEASR 1 PTI98, RAILE 2562
Oil pipe piping For 7t,see fig.35,series see chart 25-6-2
R 24
7 | SOM3A-200004 Adjust shim 2gr.

50




K 25
Fig.25

T A
Lifting part

5t-7t

3114 RIHIA £

5t-7t TRIPLEX For R/H/A series

A= Yk s 5t A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
Hpg 24
8 | G000093-00002400 Washer 24 4
1EF M24><80
9 | G005783-024080-00 Bolt M24 <80 2
LTRSS - 5t-6t 4, LIl 27, 55113 25-10-
10 | 50N4.5D-002000 Eﬂﬁ?‘lﬁg‘gfl];]%f 2 :HTS 5; . L:’}j o fzzslfoll
or 5t~6t,see fig.27 series see chart 25-10-
- | 7N4.5-002000 H T4 5 JHIT 7t 4,008 27, %41 14 25-10-2
’ Llftlng chain For 7t,see fig.27 series see chart 25-10-2
e 4 —6t 75
B AR AT 5t~6t 4=, JLIE 31
11| 50N4.5E-400000-001 Fork arm carriage assy ! For 5t~6t,see fig.31
e I A 4
B3 SRR M 7t%, WK 31
- | 7N4.5E-400000-001 Fork arm carriage assy ! For 7t,see fig.31
12 50N4.5D-001000 "fﬁ% 2 AT 5t~6t 42, WK 26, FR¥IWFK 25-12-1
’ Chain For 5t~6t,see fig.26,series see chart 25-12-1
Ay 2 | | W42 25-12-
_ 7N4.5-001000 ﬂi% 2 AT 7t Lhi LK 2§, FHIIA 25-12-2
Chain For 7t,see fig.26,series see chart 25-12-2
i L[] R A T 5t~6t %
13 | 50MYD-000001 2
U-Bolt For 5t~6t
3 R 74
- | 7M4-000001 f,m,;lo @,;%4% 2 )ﬂfo e
$h —6t 75
14 | Gooo7PL-000010-00 | (1410 4 et
Bl 12 T 7t %
- G0097P1-000012-00 Washer 12 4 For 7t
$h —6t 75
15 | Go00093-000010-00 | (1410 4 et
g 12 HT 7t %
- G000093-000012-00 Washer 12 4 For Tt
12EE M10 AT 5t~6t 7=
16 | G006170-000010-00 Nut M10 4 For 5t~6t

51




K 25
Fig.25

T A
Lifting part

5t-7t

314 RIHIA £

5t-7t TRIPLEX For R/H/A series

A=) YR BN 5t A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
IERE M12 M 7t %
- G006170-000012-00 Nut M12 4 For 7t
17 | 3DM3-000002 BRE 2
Screw
I2EE M20
18 | G006170-000020-00 Nut M20 2
I M24>2>80
19 | G005784-024080-00 Bolt M24 <280 2
g 16
20 | G0097P1-000016-00 Washer 16 2
g 16
21 | G000093-000016-00 Washer 16 2
2F M16><60
22 | G005783-016030-00 Bolt M16<60 2
gk ET AT 5t-7t 4, R8I0 25-23-1H %]
23 50MYD-4OOOOO T||t|ng Cy”nder 2 For 5t~7t,see chart.25-23-1,for H
- | 50MYD-400000A AL i i o | TSR RN 25232, RIA &
TIItIng cylinder For 5t~7t,see chart.25-23-2,for RIA
24 | 50M3A-000001A s 4
Sleeve
25 | 50N4.5E-700000-001 A [ HH R TG 1 |HTse . W34, FAILL 25251
’ Llﬁ:l ng Cylinder,freedom For 5t~6t,see fig.34,series see chart 25-25-1
- | 7N4.5-700000-001 4 H HOETHIL 1| Eme e R zsse
’ Lifti ngcylinder,freedom For 7t,see fig.34,series see chart 25-25-2
g
26 | 50M3A-100001 IRk 2

Inclined cylinder axis

52




K 26
Fig.26

2 95854

Chain assy

5t-7t

3114 RIHIA £

5t-7t TRIPLEX For R/H/A series

P YrkHS 4K g3 i Bl 4
Item Part NO. Description Qty | Remarks or Serial NO.
: e
1 | 50M3A-800001 ﬁ’f 4 et
: 7
- | 7M3-800001 ﬁ’j 4 )ﬂjo e
IR et /-
2 | 50M3A-800002 éﬁ?ﬁt 2 )ﬂfo f;fét*
- | 7M3-800002 éﬁ?ﬁt 2 )ﬂfo :;ti
3 | S0M3A-800003 4éj:gh%ijr%(?ﬁnnector 2 ﬂﬂlirséfét}ti
- | 7M3-800003 4éj:gh%ijr%(?ﬁnnector 2 )ﬂjor?;ti
4 G000091-3P2030-00 ﬁjnssz;:go 2
5 G000091-3P2020-00 ﬁjns:gzzxng() 2
6 | S50M3A-800004 Ii%ijrfﬂishaﬂ 2 ﬂﬂlirséféti
o —
- | 7M3-800004 E’iﬁihaﬂ 2 )ﬂjor?;f
7 | orosora-zosaoeror | (NG NIRRT 1 a | Dine T
| 6T06074-2434057-01 | TR\ LH2434><57 1 FIF 7, A1 L4 26-7-2

Leaf chain LH2434>=<57

For 7t,series see chart 26-7-2

53




K 27
Fig.27

H T Ak B B

Lifting chain assy,freedom

5t-7t

31148 RIHIA £

5t-7t TRIPLEX For R/H/A series

JPg YrkHS 2 g3 i Bl 4
Item Part NO. Description Qty | Remarks or Serial NO.
: e
1 | 50M3A-800001 ﬁ’f 4 et
: 7
- | 7M3-800001 ﬁ’j 4 )ﬂjo e
IR et /-
2 | 50M3A-800002 éﬁ?ﬁt 2 )ﬂfo f;fét*
- | 7M3-800002 éﬁ?ﬁt 2 )ﬂfo :;ti
3 | S0M3A-800003 4éj:gh%ijr%(?ﬁnnector 2 ﬂﬂlirséfét}ti
- | 7M3-800003 4éj:gh%ijr%(?ﬁnnector 2 )ﬂjor?;ti
4 G000091-3P2030-00 ﬁjnssz;:go 2
5 G000091-3P2020-00 ﬁjns:gz;ngo 2
6 | 50M3A-800004 !E’%ijrfﬂishaﬂ 2 ﬂﬂlirséféti
o —
- | 7M3-800004 E’iﬁihaﬂ 2 )ﬂjor?;f
7 | orosora-zosaoasor | [N NIERIS o] 1| imen e
| 6T06074-2434037-01 | TR\ LH2434><37 1 FIF 7O, R8I 27-7-2

Leaf chain LH2434>=<37

For 7t,series see chart 27-7-2

54




K 28
Fig.28

COIRES

Outside mast

7

5t-7t 314 RIHIA ZEH]
5t-7t TRIPLEX For R/H/A series
A= Yk BN ATy B EE 4R
Item Part NO. Description Qty | Remarks or Serial NO.
124 M16><70
1 | G005782-016070-00 Bolt M16>70 2
EL 1 sk 4
2 | 50M3E-100001 ST 2
Guide shim
A
3 | 50M3E-100002 Adjust shim 2
il — : _4-
4 | 50N4.5E-101000-001 %l]_ﬁﬂ‘ _ 1 | mrseetHR f,,%ﬁumé 28-4-1
Outside carriage For 5t~6t H/R,series see chart 28-4-1
il — B _4-
_ | ABON4.5E-101000-000 A ].7&14‘ . 1 | MmTseea f,,%ﬁlmfé 28-4-2
Outside carriage For 5t~6t A,series see chart 28-4-2
R -
- | 7N4.5E-101000-001 9[‘[].7&14‘ . 1 T 7t HIR f,,%wm% 2843
Outside carriage For 7t H/R,series see chart 28-4-3
R -
| A70N450-101000-000 | ZPIIAME 1 T TUA R 2844
Outside carriage For 7t A,series see chart 28-4-4
5 | G0894P1-000055-00 Tl 55 2
Snap ring 55
RETHR T 5t~6t %
6 | SOM3E-103000 Lift roller 2 For 5t~6t
TR HF 7%
- | M3E-102000 Lift roller 2 For 7t
s (1)
7 | 50M3A-120000 Side roller( 1) 2
8 | 50N4.5D-100001 IURHALSL . 2
Inclined cylinder axis
180k
9 | 50M3A-100002 Check plate 4
a3
10 | G0O00093-000008-00 i 8 8
Washer 8
124 M8><16
11 | G005783-008016-00 Bolt M8><16 8

55




K 28
Fig.28

COIRES

Outside mast

5t-7t 3 4148 RIHIA %M
5t-7t TRIPLEX For R/H/A series

7

Fes Yk B A8 Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
) ) AR M10><1

12 | G001152-010001-00 Ol cup M10>1 1
I H/R 4 H]

13 | 50M3D-100001 Bearing liner 2 For HIR
: 7

- | Asom3o0-100002-000 | 2 AT
Bearing liner For A
Tk H/R 411

14 | 50M3D-100002 Bearing cap 2 For H/IR
o 7

- | A50M300-100002-000 Em. 2 A4
Bearing cap For A
i 20

15 | G000093-000020-00 Washer 20 4
124 M20><1.5>100

16 | G005785-020100-01 Bolt M20><1 5100 4
i 16

17 | G000093-000016-00 Washer 16 2

56




A 29
Fig.29

et
Middle mast

5t-7t

314 RIHIA 425
5t-7t TRIPLEX For R/H/A series

e Yk s A= B 4
Item Part NO. Description Qty | Remarks or Serial NO.
R S = 1.
1 | 50N4.5E-201000-001 TR 1 | B SB RS 2001
Middle carriage For 5t~6t,series see chart 29-1-1
R - = 1.
- | 7N4.5E-201000-001 PR 1 | AT TRRSILE 2912
Middle carriage For 7t,series see chart 29-1-2
EETE
2 | 50M3E-100001 FAHE 2
Guide shim
R
3 50M3E-100002 Adjust shim 2
4 G0894P1-000055-00 Tl 55 2
Snap ring 55
RETHR T 5t~6t %
5 | S0M3E-103000 Lift roller 2 For 5t~6t
LTRSS T 7t %
- | M3E-102000 Lift roller 2 For 7t
o 474
6 50M3A-200002 Shim 4gr
TR T 5t~6t %
7| 50M3A-210000 Lift chain sheave 2 For 5t~6t
IR T 7t %
- | 7M3-202000 Lift chain sheave 2 For 7t
ekt
8 | 50M3A-200003 Chain wheel shaft 2
9 | 50M3A-200001 Jis 2
Plate
g 10
10 | GO00093-000010-00 Washer 10 4
124 M10><20
11 | G0O05781-010020-00 Bolt M10><20 4
vz
12 | 50M3A-120000 fuzzse (1) 4

Side roller( 1)

57




A 30
Fig.30

SIRES

Inside mast

5t-7t

3114 RIHIA £

5t-7t TRIPLEX For R/H/A series

A= Yk BN o B EE 4R
Item Part NO. Description Qty | Remarks or Serial NO.
RN " B~ ESan -1-
1 | 50N4.5E-301000-001 | PTIRAE Q| B Set L RAL A 3011
Inside carriage For 5t~6t,series see chart 30-1-1
R - = 1.
- | 7N4.5E-301000-001 IR 1 | AT TR RS 30-12
Inside carriage For 7t,series see chart 30-1-2
s (1)
2 | 50M3A-120000 Side roller( 1) 2
TR T 5t~6t %
3 | S0M3E-103000 Lift roller 2 For 5t~6t
IR R HT %
- | "M3E-102000 Lift roller 2 For 7t
4 | G0894P1-000055-00 Tl 55 2
Snap ring 55

58




A 31
Fig.31

B8 R B

Fork arm carriage assy

5t-7t 3 4148 RIHIA %M
5t-7t TRIPLEX For R/H/A series

Fes Yk B4 S Hte AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
FigER
1 | X70M300-302000-000 - . 1
Load restrainer
BE s T 5t~6t 7
2 | 50N4.5E-401000-002 Fork shelf 1 For 5t~6t
P& MT %
- 7N4.5E-401000-002 Fork shelf 1 For 7t
1 MR ~@At 7=
Bt s F+ 5t~6t 4=
3 | 50M3A-310000 Fork arm assy 2 For 5t~6t
e Ml 7
- | 7M3-010000 @595 5 T 7t %
Fork arm assy For 7t
4 | G0894P1-000055-00 il 55 6
Snap ring 55
ETHER S HIT 5t~6t %=
5 | S0M3E-103000 Lift roller 6 For 5t~6t
ETHR S T 7t %
- | 7M3E-102000 Lift roller 6 For 7t
A
6 | 50M3A-120004 Adjust shim 64
7 | 50N6-400001 i 8
Bushing
i
8 | 50M3A-120002 Shaft 4
g 12
9 | G000093-000012-00 Washer 12 9
B2 M12><50
10 | G005783-012050-00 Bolt M12<50 8
2
11 | 50M3A-120001 e 4
roller
12 | G0893P1-00062-00 il 6.2 4
Snap ring 62

59




A 31
Fig.31

B8 R B

Fork arm carriage assy

5t-7t

5t-7t TRIPLEX For R/H/A series

3114 RIHIA £

Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
Kok 206
13 | G000276-0000206-00 Rolling bearing 206 8
14 | G0894P1-000030-00 il 3(.) 8
Snap ring 30
i 16
15 | G0097P1-000016-00 Washer 16 8
i 16
16 | G000093-000016-00 Washer 16 8
12 M16><45
17 | G005783-016045-00 Bolt M16><45 8
12 M12><25
18 | G005783-012025-00 Bolt M12><25 1
4 35 ST 7t %
19 | G0894P1-000035-00 Snap ring 35 2 Just for Tt
figR (1D T 7t %
20 | 50M3A-340000 Side roller(1II) 2 Just for 7t

60




K 32
Fig.32

LT HMEL | AT
Lifting cylinder,right/left

5t-6t 3 (1142 RIHIA 4H]
5t-6t TRIPLEX For R/H/A series

Fe YrkHS 2 g A TEECE A
Item Part NO. Description Qty | Remarks or Serial NO.
L AT
1| SOM3E-601000-W01 Nozzle valve assy L For right litting cylinder
O JE# L1 26=<2.4 AT L
2 | G001235-002602P4-00 O-ring 26<2.4 L For right lifting cylinder
3 G0895P1-000050-00 Tl 5(.) 1
Snap ring 50
ODI #%#f & D80
4 FU0937H0-G0O0 ODI- seal ring D80 1
5 | 50M3C*500002 A 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 50M3C*500003 SRR 1
Support ring
8 | 50M3D*500001 i3 1
Piston
9 | G0895P2-000045-00 | LMl 45 1
Snap ring 45
T ZEFT YN 32-10
10 | SONXE-500001-W01 Piston rod 1| series see chart 32-10
JELEE AN 32-11
11 | SONXE-502000-W01 Cylinder body,left L | Series see chart 32-11
PapiNG] RIIN & 32-11
- | SONXE-602000-WO1 Cylinder body,right L | Series see chart 32-11
12 | 50M3E-500002-W01 ) [ﬂﬁ; 1
Guide sleeve
HE44 6560
13 | S0M3E-500003-W01 Combination bush6560 | 1
B
14 | G001235-008505p7-00 | O LI 85>5.7 1

O-ring 85>5.7

61




K 32
Fig.32

LT HMEL | AT
Lifting cylinder,right/left

5t-6t

31148 RIHIA £

5t-6t TRIPLEX For R/H/A series

Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
15 | FUO809KO0-G00 :2:_?”2?”36(1565 1
16 | 50M3E-500004-W01 BE:-gjﬁsliO%??ing d65 1
17 | 50MYD*500013 th%ath 1 40/56[/)': i:n)f

62




K 33
Fig.33

LT HMEL | AT
Lifting cylinder,right/left

7t 3014 RIHIA 41
7t TRIPLEX For R/H/A series

Fe YrkHS 2 g A TEECE A
Item Part NO. Description Qty | Remarks or Serial NO.
L AT
1| 7M3E-601000-W01 Nozzle valve assy L For right litting cylinder
O JE# L1 26=<2.4 AT L
2 | G001235-002602P4-00 O-ring 26<2.4 L For right lifting cylinder
3 G0895P1-000050-00 Tl 5(.) 1
Snap ring 50
ODI #%#f [ D85
4 FU0977H0-G00O ODI- seal ring D85 1
5 | 7M3E-500003-W01 A 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 7M3*500002 SRR 1
Support ring
8 | 7M3E-500001-W01 i3 1
Piston
9 | G0895P2-000045-00 | LMl 45 1
Snap ring 45
T ZEFT YN 32-10
10 | SONXE-500001-W01 Piston rod 1| series see chart 32-10
JELEE YN 33-11
11| 7NXE-502000-W01 Cylinder body,left L | Series see chart 33-11
PapiNG] AN 33-11
- | 7NXE-602000-WO1 Cylinder body,right L | Series see chart 33-11
12 | 7M3E-500002-W01 ) [ﬂﬁ; 1
Guide sleeve
HE44 6560
13 | S0M3E-500003-W01 Combination bush 6560 | 1
B
14 | G001235-000005p7-00 | O I 90>5.7 1

O-ring 90>=<5.7

63




K 33
Fig.33

LT HMEL | AT
Lifting cylinder,right/left

7t 3014 RIHIA 41
7t TRIPLEX For R/H/A series

Fes Yk B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
15 | FUO809KO0-G00 :2:_?”2?”36(1565 1
16 | 50M3E-500004-W01 BE:-gjﬁsliO%?Eing d65 1
17 | 50MYD*500013 th%ath 1 40)5 g\fnﬁ]ﬁ

64




& 34-1
Fig.34-1

4 B BT

Lifting cylinder,freedom

5t-6t 3 (1142 RIH/IA 4H]
5t-6t TRIPLEX For R/H/A series

Fe Yk B4 S A8 Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
i eS| -
1 | soN4.5E-702000-wo01 | HVELTE 1
Nozzle valve assy
O JE# 3/ 32=<3.5
2 | G001235-003203P5-00 O-ring 32>3.5 1
3 | 50N4.5E-700001-W01 éw‘ﬂ . 1
upport ring
K8 D125
4 50N4.5E-700010-W01 Ring D125 1
S FESH
5 | 50N4.5E-702000w01 | AT 1
Piston group
2]
6 50N4.5E-700002-W01 %M*%. 1
Snap ring
Wi
7 50N4.5E-700003-W01 . 1
Steel pipe
NG} YN 34-1-8
8 | 50N4.5E-703000-W01 Cylinder body 1| series see chart 34-1-8
T ZERT AN 34-1-9
9 | 50N4.5E-700004-W01 Piston rod 1 Series see chart 34-1-9
U
10 | JO00982-000008-00 i}t 8 1
Washer 8
BRET M8>< 10
11 | G002672-008010-00 Bolt M8><10 1
O JE %kt 125>=5.7
12 | G001235-012505P7-00 O-ring 125=5.7 1
13 | 50N4.5E-700005-W01 il . 1
Snap ring
KA #4 9060
14 | 50N4.5E-700011-W01 Compound bushing 9060 1
15 | 50N4.5E-700006-W01 Guide bush 1

65




& 34-1
Fig.34-1

4 B BT

Lifting cylinder,freedom

5t-6t 3 (1142 RIH/IA 4H]
5t-6t TRIPLEX For R/H/A series

Fe Yk B4 S Mo Fe it B H] 422

Item Part NO. Description Qty | Remarks or Serial NO.
O JB £l 18 130><5.7

16 | G001235-013005P7-00 O-ring 130=5.7 1
ISI &3t fel d90

17 | FU1024K0-G00 ISI-seal ring d90 1

18 | 50N4.5E-700007-W01 il . 1
Snap ring
LBH ik & d90

19 | CLO149C0-GOO LBH-dust seal ring d90 1

a' LBENES

20 | 50M3A-210000 I BERIE 2
Lift chain sheave
by Jint

21 | 50N4.5E-700008-001 | PLAETR 1
Chain sheave protect
12 M24><85

22 | G005782-024085-00 Bolt M24><85 1
ipel 24

23 | G000093-000024-00 Washer 24 1
D

24 | 50N4.5E-700009-001 Chain sheave body 1

25 | G0894P2-000055-00 il 5.5 2
Snap ring 55

66




K 34-2
Fig.34-2

4 B BT

Lifting cylinder,freedom

7t 3014 RIHIA 41
7t TRIPLEX For R/H/A series

Fe Yk B4 S A8 Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
i eS| -
1 | 7N45E-701000 W01 | MVEELTE 1
Nozzle valve assy
O JE# 3/ 32=<3.5
2 | G001235-003203P5-00 O-ring 32>3.5 1
3 | 7N4.5E-700001-WO1 éw‘ﬂ . 1
upport ring
%>k [8 D135
4 7N4.5E-700007-W01 Ring D135 1
S FESH
5 | 7N45E-702000w01 | AT 1
Piston
2]
6 50N4.5E-700002-W01 %M*%. 1
Snap ring
Wi
7 50N4.5E-700003-W01 . 1
Steel pipe
ARG FHIN# 34-2-8
8 | 7N4.5E-703000-WO1 Cylinder body 1| series see chart 34-2-8
T ZERT AN 34-1-9
9 | 50N4.5E-700004-W01 Piston rod 1 Series see chart 34-1-9
U
10 | JO00982-000008-00 i}t 8 1
Washer 8
BRET M8>< 10
11 | G002672-008010-00 Bolt M8><10 1
O B4kt 135=<5.7
12 | G001235-013505P7-00 O-ring 135=5.7 1
13 | 7N4.5E-700005-W01 il . 1
Snap ring
KA #4 9060
14 | 50N4.5E-700011-W01 Compound bushing 9060 1
15 | 7N4.5E-700006-W01 Guide bush 1

67




K 34-2
Fig.34-2

4 B BT

Lifting cylinder,freedom

7t 3014 RIHIA 41
7t TRIPLEX For R/H/A series

Fe Yk B4 S Mo Fe it B H] 422

Item Part NO. Description Qty | Remarks or Serial NO.
O JE %3} 140>=<5.7

16 | G001235-014005P7-00 O-ring 140=5.7 1
ISI &3t fel d90

17 | FU1024K0-G00 ISI-seal ring d90 1

18 | 50N4.5E-700007-W01 il . 1
Snap ring
LBH ik & d90

19 | CL0149C0-G00 Dust seal ring d90 1

a' WA YN

20 | 7M3-202000 I BERIE 2
Lift chain sheave
ko IS

21 | 50N4.5E-700008-001 | PLAETR 1
chain sheave protect
12 M24><85

22 | G005782-024085-00 Bolt M24><85 1
i 24

23 | G000093-000024-00 Washer 24 1
D

24 | 50N4.5E-700009-001 Chain sheave body 1

25 | G0894P2-000055-00 il 55 2
Snap ring 55

68




K35 EBEBRLA 5t-7t 3241148 RIHIA ZEH]
Fig.35 Oil pipe system 5t-7t TRIPLEX For R/H/A series
e Yk s J§TN B EE 4R
Item Part NO. Description Qty | Remarks or Serial NO.
RN 22 5141t 18
1 . 1 Q672-18-G00 Clamp 18 6
3 9.48 i i A M6><16
| (;% 45 \ a7 ) 2 G005783-006016-00 Bolt M6><16 2
== 45 :
| 8 3 | G006170-000006-00 BREE MG 2
Nut M6
i 1.6><16
4 G000091-1P6016-00 Pin 1.6%<16 2
=3vi]
5 50M3D-700005 Trim border 3
T
6 | PKD-350-GOO A 3
Wire
[FIh A & 13><1850 5 W3 35-7
*
7| 50N4.5D7900001 Return oil pipe ¢ 13><1850 2 Series see chart 35-7
fe ek 1311-500
*
8 50N4.5D0*300002 Oil pipe assy 1311-500 1
EZ P
9 G000093-000006-00 1 6 4
Washer 6
10 | 50N4.5D-900003 ok 1
Clip
1 JE 22
11 | JO00982-000022-00 Washer 22 1
S AL R S
12 | 50N4.5D-900004 FURE K 1
Connector
g 10
. 13 | GO00093-000010-00 Washer 10 7
2R M10><20
14 | G005781-010020-00 Bolt M10<20 5
15 | 50N4.5D-901000 BBk 1

Three-way joint

69




Bl 35 EHHRARG 5t-7t 314 RHIA %M
Fig.35 Oil pipe system 5t-7t TRIPLEX For R/H/A series
JAcas YR BN 4=y o BUE 4 RY
Item Part NO. Description Qty | Remarks or Serial NO.
AL
) 16 | 50N4.5D*900005 IET & 13><3050 1
43 Return oil pipe ¢ 13><3050
3 9.48 i i 24 M10>=<75
| o 45 \ W, 17 | G005781-010075-00 Bolt M10><75 2
= g6 i ges
| A 18 | 50N4.5D-900006 ’g“?f* 1
19 | 50N4.5D-900007 FORE 1
Clip
e A% 35-20
20 | 50N4.5D-902000 Steel oil pipe 1 Series see chart 35-20
21 | 50N4.5D-900008 FUBE 2
Connector
# g 30
22 | J000982-000030-00 Washer 30 2
23 | 50N4.5D-900009 FUBE 1
Connector
O B4t 26><2.4
24 | G001235-002602P4-00 O-ring 26>2.4 2
25 | 50M3E-703000-001 POk 1
Speed limiting valve
g 33
26 | J000982-000033-00 Washer 33 1
27 | 50M3E-700003-001 2k 1
Connector
28 | 50N4.5E-900001-001 | PXHAM 1
21 Hose assy
29 | 50N4.5E-900002-001 ?% 1
onnector
i 24
30 | J000982-000024-00 Washer 24 1

70




Bl 35 EEARL
Fig.35 Oil pipe system

(a%/ 45

= 46

43

21

5t-7t 314 RIHIA ZEH]
5t-7t TRIPLEX For R/H/A series
JAcas Yk BN ATy B EE 4R
Item Part NO. Description Qty | Remarks or Serial NO.
K5 755 24 b
31 | 50M3E-700001-001 B 1
Hose assy
32 | 50N4.5D-900013 HE A 1
Bolt
#JE 16
33 | G0097P1-000016-00 Washer 16 2
[ 16
34 | G000093-000016-00 Washer 16 1
35 | 50N4.5D-900014A i 1
Pulley
LIRSS
36 | 50N4.5D-900015 Shaft sleeve 1
IRk FHINFE 35-37
37 | 50N4.5D-900016 Rubber pipe 1 Series see chart 35-37
,/:é;
38 | 50N4.5D-900017 PR 1
Soft clip
,/:é;
39 | 50N4.5D-900018 B 1
Steel clip
40 | 50M3E-702000-001 2k 1
Connector
41 | 50M3E-701000-001 SRSk 1
Three-way joint
42 | 50N4.5D-900021 ik 1
Plate
Jin
43 | 50N4.5D-903000 SUR 1
Support
12 M12><25
44 | G005783-012025-00 Bolt M12> 25 2
1 JE 12
45 | G0097P1-000012-00 Washer 12 2

71




Bl 35 EEARL
Fig.35 Oil pipe system

(a%/ 45

= 46

43

21

5t-7t 3112 RIHIA %]
5t-7t TRIPLEX For R/H/A series
Fe Yk B4 S A8 Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
g 12
46 | G000093-000012-00 Washer 12 2
i
47 | 50N4.5D-900023 Pin shaft 2
H
48 | G0097P1-000006-00 fE[tl 6 2
Washer 6
49 | 50N4.5D-900024 B 2
Sleeve pipe
B2RE M16
50 | G006170-000016-00 Nut M16 1

72




*®3

<Optional Parts>

e

Lift Height 25-1-1 25-1-2 25-1-3 25-1-4 25-2-1 25-2-2 25-3-1
4.5m (STD) (STD) (STD) (STD) (STD) (STD) (STD)
48m | 50N4.8E-100000-001 | A50N480-100000-000 | 7N4.8E-100000-001 | A70N480-100000-000 | 50N4.8E-200000-001 | 7N4.8E-200000-001 | 50N4.8E-300000-001
5.0m 50NSE-100000-001 | AS0N500-100000-000 | 7NSE-100000-001 | A70N500-100000-000 | SONSE-200000-001 | 7NSE-200000-001 | 5SO0NSE-300000-001
55m | 50N5.5E-100000-001 | A50N550-100000-000 | 7N5.5E-100000-001 | A70N550-100000-000 | 50N5.5E-200000-001 | 7N5.5E-200000-001 | 50N5.5E-300000-001
6.0m SON6E-100000-001 | AS0N600-100000-000 | 7N6E-100000-001 | A70N600-100000-000 | SON6E-200000-001 | 7N6E-200000-001 | 5SONGE-300000-001
7.0m 50N7E-100000-001 | AS0N700-100000-000 | 7N7E-100000-001 | A70N700-100000-000 | SON7E-200000-001 | 7N7E-200000-001 | 50N7E-300000-001

I

it Height 25-3-2 25-4-1 25-4-2 25-5-1 25-5-2 25-6-1 25-6-2
4.5m (STD) (STD) (STD) (STD) (STD) (STD) (STD)
4.8m 7N4.8E-300000-001 | 50N4.8E-600000-001 | 7N4.8E-600000-001 | 50N4.8E-500000-001 | 7N4.8E-500000-001 | 50N4.8E-900000-001 | 7N4.8E-900000-001
5.0m 7N5E-300000-001 | 50M3.3E-600000-001 | 7M3.3E-600000-001 | 50MS3.3E-500000-001 | 7M3.3E-500000-001 | 50N5E-900000-001 | 7NSE-900000-001
5.5m 7N5.5E-300000-001 | 50N5.5E-600000-001 | 7N5.5E-600000-001 | 50N5.5E-500000-001 | 7N5.5E-500000-001 | 50N5.5E-900000-001 | 7NS5.5E-900000-001
6.0m 7N6E-300000-001 50M4E-600000-001 7M4E-600000-001 50M4E-500000-001 7M4E-500000-001 | SON6E-900000-001 | 7N6E-900000-001
7.0m 7N7E-300000-001 50N7E-600000-001 7N7E-600000-001 50N7E-500000-001 7N7E-500000-001 | 50N7E-900000-001 | 7N7E-900000-001

I

Lift Height 25-10-1 25-10-2 25-12-1 25-12-2 25-23-1 25-23-2 25-25-1
4.5m (STD) (STD) (STD) (STD) (STD) (STD) (STD)
4.8m 50N4.8D-002000 7N4.8-002000 50N4.8D-001000 7N4.8-001000 50MYD-400000 50MYD-400000A | 50N4.8E-700000-001
5.0m 50N5D-002000 7N5-002000 50N5D-001000 7N5-001000 50MYD-400000 50MYD-400000A | SONSE-700000-001
5.5m 50N5.5D-002000 7N5.5-002000 50N5.5D-001000 7N5.5-001000 50NXD-800000 50NXD-800000A | 50N5.5E-700000-001
6.0m 50N6D-002000 7N6-002000 50N6D-001000 7N6-001000 50NXD-800000 50NXD-800000A | 50NGE-700000-001
7.0m 50N7D-002000 7N7-002000 50N7D-001000 7N7-001000 50NXD-800000 50NXD-800000A | 50N7E-700000-001

73




#3341

<Optional Parts>

Eﬂ'ﬁ.ﬁ 25-25-2 26-7-1 26-7-2 27-7-1 27-7-2 28-4-1 28-4-2
Lift Height
4.5m (STD) (STD) (STD) (STD) (STD) (STD) (STD)
— — — —
4.8m 7N4.8E-700000-001 | XA\ LH2034>71 | HUoURE LH2434><59 | HUAGE LH2034><49 | BABE LH2434>41 | o) o 161000.001 | A5ON480-101000-000
Leaf chain Leaf chain Leaf chain Leaf chain
v v v v
5.0m ZN5E-700000-001 M A LH2034><71 M LH2434><61 i A LH2034><51 i LH2434>43 | 0\ cr 1 01000:001 | ASONS00-101000-000
Leaf chain Leaf chain Leaf chain Leaf chain
v v v v
55m | 7N5.5E-700000-001 | PXAHELH2034>79 1\ HUAfE LH2434>65 | AaUHE LH2034><55 | BAEE LH2434><45 | o0\ 10 oe 101000-001 | ASONS50-101000-000
Leaf chain Leaf chain Leaf chain Leaf chain
— — — —
6.0m ZNBE-700000-001 i A LH2034><83 M LH2434><69 M A LH2034><61 M LH2434>51 | 0\ e 1 01000-001 | ASONGOO-101000-000
Leaf chain Leaf chain Leaf chain Leaf chain
v e v v
7 om ZN7E-700000-001 i LH2034><97 M LH2434><81 M A LH2034><69 M LH2434>57 | 0\ e 1 01000-001 | ASON700-101000-000
Leaf chain Leaf chain Leaf chain Leaf chain

ﬁﬁ?ﬁt 28-4-3 28-4-4 29-1-1 29-1-2 30-1-1 30-1-2
4.5m (STD) (STD) (STD) (STD) (STD) (STD)
4.8m 7N4.8E-101000-001 | A70N480-101000-000 | 50N4.8E-201000-001 | 7N4.8E-201000-001 | 50N4.8E-301000-001 | 7N4.8E-301000-001
5.0m 7N5E-101000-001 | A70N500-101000-000 | 50N5E-201000-001 | 7N5E-201000-001 | 50N5E-301000-001 | 7N5E-301000-001
5.5m 7N5.5E-101000-001 | A70N550-101000-000 | 50N5.5E-201000-001 | 7N5.5E-201000-001 | 50N5.5E-301000-001 | 7N5.5E-301000-001
6.0m 7N6E-101000-001 | A70N600-101000-000 | 50N6E-201000-001 | 7N6E-201000-001 | 50N6E-301000-001 | 7N6E-301000-001
7.0m 7N7E-101000-001 | A70N700-101000-000 | 50N7E-201000-001 | 7N7E-201000-001 | 50N7E-301000-001 | 7N7E-301000-001

74




x34:2
<Optional Parts>

TR
Lift Height 32-10 32-11 33-11 34-1-8
4.5m / / / (STD)
50N4.8E-502000-W01/ 7N4.8E-502000-W01 /
4.8m 50N4.8E-500001-W01 0N 8E.602000-WOL 7N4.8E-602000-WOL 50N4.8E-703000-W01
5.0m / / / 50N5E-703000-W01
50N5.5E-502000-W01/ 7N5.5E-502000-W01 /
5.5m 50N5.5E-500001-W01 =ONS 5E.602000-WO0L 7N 5E.602000-WOL 50N5.5E-703000-W01
6.0m / / / 50N6E-703000-W01
7.0m 50N7E-500001-W01 SON7E-502000-W01 / 7N7E-502000-W01 / 50N7E-703000-W01

50N7E-602000-W01

7N7E-602000-W01

BT
Lift Height 34-1-9 34-2-8 35-7 35-20 35-37
4.5m (STD) (STD) (STD) (STD) (STD)
i
4.8m 50N4.8E-700004-W01 | 7N4.8E-703000-W01 g /gi)laref;rlrf ;;:50 50N4.8D-902000 50N4.8D-900016
A
5.0m 50N5E-700004-W01 7N5E-703000-W01 il I ®13 > 2000 50N5D-902000 50N5D-900016
Oil return pipe
i
5.5m 50N5.5E-700004-W01 | 7N5.5E-703000-W01 g /gi)larein:’l-: :isezoo 50N5.5D-902000 50N5.5D-900016
i
6.0m 50N6E-700004-W01 7N6E-703000-W01 il I ®13 > 2350 50N6D-902000 50N6D-900016
Oil return pipe
Wi
7.0m 50N7E-700004-W01 7N7E-703000-W01 s /gi)lare?;rlrf :i;:oo 50N7D-902000 50N7D-900016

75




K36 A 8t 224114 RMH %A -2012.12

Fig.36  Lifting part 8t SIMPLEX For R/H series -2012.12
Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
P Iy I -
1 | 8M3-100000-001 LAIRES 1 M;] 37,/%51JJ@% 36-1
Outside mast See fig.37,series see chart 36-1
INES WLIEl 38, & H1 W3 36-2
2 8M3-200000-001 Inside mast 1 See fig.38,series see chart 36-2
M LH2434 <61 ARIINF 36-3
3 | GT06074-2434061-01 | | ¢ chain LH2434=61 | 2 Series see chart 36-3
4 | 8M3-900002 SRR LY 4
Ball nut
5 | 8M3-900001 IR} 8
Nut
4 3.2><30
6 | G000091-3P2030-00 Pin 3.2¢30 4
‘u v W < PaN i =
2 | 8M3-800000 LI 1 Mﬂ 39,40,%51%%% 36-7
Adjust oil pipe system See fig.39,40,series see chart 36-7
o I & I -
8 | 8M3-600000-001 ATHEEIEL 1 Jbllﬁ 41,/%@%%% 36-8
Lift cyllnder,rlght See fig.41,series see chart 36-8
4 3.2><20
9 | G000091-3P2020-00 Pin 3.2¢20 4
B N
10 | 8M3-900003 ek 4
Chain joint
it
11 | 7M3-800004 Pin shaft 4
12 | RX80M300-000001-000 YBmOﬁJICtIEm’% e 2
Hpg 12
13 | G000093-000012-00 Washer 12 4
g 12
14 | G0097P1-000012-00 Washer 12 4
R M12
15 | G006170-000012-00 NUt M12 4

76




Kl 36
Fig.36

T A
Lifting part

8t 2 %:1% R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
16 | N30M300-000008-001 BT 2
Screw
2 M20
17 | G006170-000020-00 Nut M20 2
&y AN I -
18 | 8M3-500000-001 2T+ I 1 Jbllﬂ 41,%5%%% 36-18
Lift cyllnder, left See fig.41,series see chart 36-18
19 | 8M3-000001 s 4
Spacer
3.y n -20- =
20 | 8M3-400000 favkabEL o | RYIILA 36-20-1 H 4 H]
Tilting cylinder Series see chart36-20-1,for H
3.y n -20- =
- | 8M3-400000A favkabEL o | BRI 36-20-2 R A H
Tilting cylinder Series see chart36-20-2,for R
=) 4 I, & i ;
21 | 8M3-700000-001 - g R 5 y | LK 42 RSIRE 36-21
Main oil pipe system See fig.42,series see chart 36-21
LR
22 | 8M3-300000-001 ) 1

Fork arm carriage

77




B 37  AMIEE

Fig.37 Outside mast

8t 2 %i1%% R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
COIRE RS ARIINF 37-1
1 | 8M3-101000-001 Outside carriage ! Series see chart 37-1
EL ) 3] 21
2 | 50M3E-100001 A 2
Guide shim
TEEE )y
3 | 50M3E-100002 Adjust shim 2
4 | 8M3-102000 EIHRe 2
Lift roller
5 | G0894P1-000060-00 il 6(.) 2
Snap ring 60
12 M16><70
6 | G005782-016070-00 Bolt M16<70 2
HpE 16
7 | G000093-000016-00 Washer 16 2
8 | 8M3-100001 1EzhiR 4
Retain plate
HU
9 | G000093-000008-00 2l 8 8
Washer 8
I2He M8><16
10 | G005783-008016-00 Bolt M8>16 8
WA
11 | 8M3-100002 R4 4
Pivot
AR M10><1
12 | G001152-010001-00 Niplle M10><1 2
13 | 8M3-100003 L oo 2
Bearing liner
SHES
14 | 8M3-100004 P& 2
Bearing cap
i 20
15 | G000093-000020-00 Washer 20 4

78




& 37

COIRES

8t 2 %i1%% R/H % -2012.12

Fig.37 Outside mast 8t SIMPLEX For R/H series -2012.12
Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
124 M20><1.5>130
16 | G005785-020130-01 Bolt M20><1 5130 4
N
17 | 50M3A-120000 fuisede 1) 2
Cross roller (1)
17
¥
b -]

79




K38 A%

Fig.38 Inside mast

8t 2%:1% R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
B2 M24><80
1 | G005783-024080-00 Bolt M24><80 2
e 24
2 | G000093-000024-00 Washer 24 2
P Iy -
3 | 8M3-201000-001 2 ljﬁﬁ—‘ . 1 /%\ﬁUJbﬁ]Ji% 38-3
Inside carriage Series see chart 38-3
A 24
4 | SOM3A-200004 Adjust shim 29r.
5 | 8M3-200003 I . 2
Betain plate
#pg 10
6 | G000093-000010-00 Washer 10 4
B2 M10><20
7 | G005783-010020-00 Bolt M10><20 4
HERC AN
8 | 8M3-200002 Chain wheel pivot 2
#; 44
9 | 8M3-200001 Shim agr
P
10 | 8M3-202000 B 2
Chain sheave
pE
11 | 50M3A-120000 s (1) 2
Cross roller( 1)
12 | 8M3-102000 ETHReE 2
Lift roller
13 | G0894P1-000060-00 il 6(.) 2
Snap ring 60

80




A 39
Fig.39

WAEEEE (—)
Oil pipe system(1)

8t 2214 RHZ%H -2012.12
8t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 8M3-800007 ite . 1
Bushing
2 | 8M3-800006 it 1
Roller
3 | 8M3-800005 Pk 1
Plate
P 16
4 | G000093-000016-00 Washer 16 1
124 M16><75
5 | G005782-016075-00 Bolt M16><75 1
Irs s N _ n _
6 | sM3*800008 B %%pk 81-3046 9 AIUILA 39-6
Rubber pipe connector 81-3046 Series see chart 39-6
R
7 | 8M3-801000 : 2
Pipe
8 | 8M3-800009 M 1
Plate
Irs s N
9 | 8M3-800002 IR 1
Rubber pipe connector
Irs s N
10 | 8M3-800001 R 1
Rubber pipe connector
11 | 8M3-802000 s 1
Seat
#PE 10
12 | G000093-000010-00 Washer 10 4
12 M10>=< 25
13 | G005783-010025-00 Bolt M10<25 4
Rk 81-296
*
14 | 8M3"800010 Rubber pipe connector 81-296| 1
15 | CSOS-00-04 FUBESk 4
Connector

81




A 39
Fig.39

WEEEE (—)
Qil pipe system(1)

8t 2214 RHZ%H -2012.12
8t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
g 14
16 | JO00982-000014-00 Washer 14 4
Rk 81-326
*
17 | 8M3*800011 Rubber pipe connector 81-326| 1
18 | 8M3-803000 2k 1
Connector
Ly
19 | PKD-120 il 2
Wire

82




A 40
Fig.40

WEEEE (T
Oil pipe system(II)

8t 2214 RHZ%H -2012.12
8t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 8M3-800007 ite . 1
Bushing
2 | 8M3-800006 it 1
Roller
3 | 8M3-800005 Pk 1
Plate
124 M16><75
4 | G005782-016075-00 Bolt M16><75 1
P 16
5 | G000093-000016-00 Washer 16 1
Irs s N _ n _
6 | sM3*800008 Jigs %%pk 81-3046 9 ?JUJJ]J%% 39-6
Rubber pipe connector 81-3046 Series see chart 39-6
R
7 | 8M3-801000 : 2
Pipe
8 | 8M3-800009 M 1
Plate
Irs s N
9 | 8M3-800004 IR 1
Rubber pipe connector
Irs s N
10 | 8M3-800003 R 1
Rubber pipe connector
11 | 8M3-802000 s 1
Seat
#pE 10
12 | G000093-000010-00 Washer 10 4
12 M10>=< 25
13 | G005783-010025-00 Bolt M10<25 4
Irs s N _
14 | 8M3*800012 BER 81-356 1
Rubber pipe connector 81-356
15 | CSOS-00-04 FUBESk 4
Connector

83




A 40
Fig.40

WEEEE (D
Oil pipe system(II)

8t 2%:1% R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
g 14
16 | J000982-000014-00 Washer 14 4
Irs s N _
17 | 8M3*800011 B 81-326 1
Rubber pipe connector 81-326
18 | 8M3-803000 2k 1
Connector
L
19 | PKD-120 il 2
Wire

84




& 41
Fig.41

LT HMEL | AT
Lifting cylinder,right/left

8t 22148

R/H 41 -2012.12

8t SIMPLEX For R/H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
1 | G0895P1-000055-00 il 55 1
Snap ring 55
ODI % #f & D90
2 | FU1020H0-GO0 ODI- seal ring D90 1
3 | 8M3-500001-W01 By . 1
Snap shim
4 | 8M3-500002-W01 HE 1
Cooling spacer
5 | 8M3-500003-W01 SRR 1
Support ring
6 | 8M3-500004-W01 i 3 1
Piston
7 | G0895P2-000050-00 il 5(.) 1
Snap ring 50
T ZEFT RIINFK 41-8
8 | 8M3-500005-W01 Piston rod 1 Series see chart 41-8
JEHLEE RIINF 41-9
9 | 8M3-501000-W01 Cylinder body,left 1 Series see chart 41-9
AL RIINFK 41-9
- | 8M3-601000-W01 Cylinder body,right 1 Series see chart 41-9
10 | 8M3-500006-W01 ¥ WE 1
Guide sleeve
2444 7070
11| 8M3-500007-W01 Combination bush 7070 | *
s a1t
12 | G001235-009505P7-00 o ﬁ’gﬂ 95>5.7 1
O-ring 95>=5.7
ISI % £] & d70
13 | FU0849K0-G00 ISl-seal ring d70 1
/N
14 | 8M3-500008-W01 DKI B d70 1

DKI-dustproof ring d70

85




& 41
Fig.41

LT HMEL | AT
Lifting cylinder,right/left

8t 2%:1%8 R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
i EE 4] -
15 | 8M3-602000-W01 LT 1
Nozzle valve assy
s a4t
16 | G001235-003003P1-00 © ﬁ,gﬂ 30>3.1 1
O-ring 30=<3.1
s 4 KLl E
17 | 8MY-500009-W01 Sheath 1 Over 4 m

86




K 42
Fig.42

1AL h L
Tilting cylinder

8t-10t 2 Z¢ 4% H 4 -2012.12

8t-10t SIMPLEX For H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
KAk GESOES
1 | G009163-5000000-01 Bearing GES0ES 2
A M10><1
2 | G001152-010001-00 Nipple M10><1 1
3 | 8M3+400001 HLRF K 1
Eye bar
BRARE M48><2
*
4 | 8M3*400002A NUt M48><2 1
" T FERT YN 42-5
5 | 8M3"400003 Piston rod 1 Series see chart 42-5
LHB ik & d50
6 | CLO087C3-GO0 LHB dust ring d50 !
BRET M8>< 10
7 | G000073-008010-00 Screw M8 10 1
ke
8 | 50M3C*400010 sl 1
Nylon gasket
o
9 | 8M3*400005 . 1
Cylinder cover
O JEIE 60><5.7
10 | G001235-006005P7-00 O-ring 60><5.7 1
ISI &t d50
11 | FU0619K0-G0O ISiseal ring d50 1
*
12 | 8M3*400006 Guide bush 1
x ks 14
13 | 8M3*400004 Adjust shim 1gr
O JEIE 120%<5.7
14 | G001235-012005P7-00 O-ring 1205.7 1
Py S es
15 | 8M3+400007 HEHE 5025535 |

Combination bush 50><55>35

87




K 42
Fig.42

1AL
Tilting cylinder

8t-10t

2007158 H 4 -2012.12

8t-10t SIMPLEX For H series -2012.12

JAcs Yk s HE B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
O JEJE 50=<3.1
16 | G001235-005003P1-00 O-ring 50><3.1 1
OSI| %4tk D120
17 | FU1212L0-G0O OSl-ring D120 2
18 | 8M3*400009 ORI 1
Support ring
19 | 8M3*400008 i 1
Piston
THAEIEERE M36><2
0
20 | 50M3C*400008 NUt M36>¢2 1
FFI14S 5>60
21 | G000091-005060-00 Pin 560 1
T
*
22 | 8M3*401000 Cylinder body 1
23 | 8M3-400010 i £ 1

Copper bushing

88




K 43
Fig.43

1AL h L
Tilting cylinder

8t-10t 2 Z¢ 14 R 4 -2012.12

8t-10t SIMPLEX For R series -2012.12

Fe Yk B4 S K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 8M3+400001 BuArk 1
Eye bar
A M10><1
2 | G001152-010001-00 Nipple M10><1 1
KAk GES0ES
3 | G009163-5000000-01 Bearing GES0ES 1
BRARE M48><2
*
4 | 8M3*400002A NUt M48><2 1
. T IEFT RHINEK 42-5
5 | 8M3"400003 Piston rod 1 Series see chart 42-5
LHB ik & d50
6 | CLO087C3-GO0 LHB dust ring d50 !
o
7 | 8M3*400005 . 1
Cylinder cover
ke
8 | 50M3C*400010 sl 1
Nylon gasket
BRET M8>< 10
9 | G000073-008010-00 Screw M8> 10 1
O JEE 60><5.7
10 | G001235-006005P7-00 O-1ing60><5.7 1
ISI &t d50
11 | FU0619K0-G0O ISiseal ring d50 1
*
12 | 8M3*400006 Guide bush 1
x TRy 14
13 | 8M3*400004 Adjust shim 1gr
O JElE 120%<5.7
14 | G001235-012005P7-00 O-ring 1205.7 1
Py S es
15 | 8M3+400007 HEHE 5025535 |

Combination bush 50><55>35

89




K 43
Fig.43

1AL
Tilting cylinder

8t-10t 2 72| 14% R %£H] -2012.12
8t-10t SIMPLEX For R series -2012.12

e Yk s HE B EE 4R

Item Part NO. Description Qty | Remarks or Serial NO.
O JE 8 50=<3.1

16 | G001235-005003P1-00 O-ring50><3.1 1

17 | 8M3*400008 i IE 1
Piston
OSI| # ¥/ D120

18 | FU1212L0-G00 OSl-ring D120 2

19 | 8M3*400009 SURHR 1
Support ring
JFH4#4 5>60

20 | G000091-005060-00 Pin5 <60 1
FHRERREE M36><2

0

21 | 50M3C*400008 Nut M36><2 1

HAREN
*
22 | 8M3*401000A Cylinder body 1
23 | 8M3-400010 £ 1

Copper bushing

90




EBARR
Oil pipe system

B 44
Fig.44

8t 2 %i1%% R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
B 22 3445 18
1 | Q672-18-G00 Clamp 18 6
=50
2 | 50M3D-700005 Trim border 4
L M
3 | PKD-350-G0O il 4
Wire
i i) _
4 | 8M3*700001 ElE & 131800 2 IV 44-4
Return oil pipe ¢ 13>=<1800 Series see chart 44-4
5 | 50M3A-710000 el 1
Three-way joint
124 M10><20
6 | G005781-010020-00 Bolt M10><20 1
#4510
7 | G000093-000010-00 Washer 10 1
A
8 | 8M3+700002 I ¢ 13>¢3000 1
Return ail pipe ¢ 13><3000
i A
9 | 8M3-700003 e 1
Qil pipe
10 | XSF2-F25L-8T-G00 R RGER 1
Speed limiting valve
Y BR At
11 | G001235-003403P5-00 o ﬁ.’gﬂl 34>3.5 1
O-ring 34>=<3.5
12 | 8M3-700008-001 2k 1
Connector
i 27
13 | J000982-000027-00 Washer 27 1
14 | 8M3-701000-001 o 1
Three-way joint
Irs s N _
15 | 8M3*700006 Sk 16 11-610 1

Hose joint 16 I1-610

91




K44 BERRGE 8t 24114 RMH £/ -2012.12

Fig.44  Oil pipe system 8t SIMPLEX For R/H series -2012.12
Fes Yk B K P B I A
Item Part NO. Description Qty | Remarks or Serial NO.
16 | 8M3-702000-001 L 1
Connector

92




& 45
Fig.45

B R B

Fork arm carriage assy

8t 2%:1% R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

JAcas Yk s HE B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 4
HJE 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-800002 ik 2
Plate
Py
Ba X

4 | 8M3-300001-001 Fork arm shaft 2
12 M6><16

5 | G005783-006016-00 Bolt M6>16 4
P

6 | G000093-000006-00 i 6 4
Washer 6
e

7 | 8M3-305000 Pin shaft 2
A B T

8 | 8M3-304000-002 Adjust cylinder 2
Vikisnt 24

9 | 8M3-300003 Adjust shim 29r.

Py
Al

10 | 8M3-302000 Right fork arm 1
L

11 | 8M3-306000 Pin shaft 2
AR M10><1

12 | G001153-010001-01 Nipple M10><1 2
4k 85

13 | 8M3-302007 Snap roller 85 4
X

14 | 8M3-303000 Left fork arm 1

15 | 8M3-302006 i £ 2

Copper bushing

93




& 45
Fig.45

B R B

Fork arm carriage assy

8t 2%:1% R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

JAcas Yk s HE B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 4
g 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-800002 ik 2
Plate
Py
Ba X

4 | 8M3-300001-001 Frok arm shaft 2
124 M6><16

5 | G005783-006016-00 Bolt M6>16 4
P

6 | G000093-000006-00 i 6 4
Washer 6
e

7 | 8M3-305000 Pin shaft 2
A B T

8 | 8M3-304000-002 Adjust cylinder 2
Vikisnt 24

9 | 8M3-300003 Adjust shim 29r.

Py
Al

10 | 8M3-302000 Right fork arm 1
L

11 | 8M3-306000 Pin shaft 2
AR M10><1

12 | G001153-010001-01 Nipple M10><1 2
4k 85

13 | 8M3-302007 Snap roller 85 4
X

14 | 8M3-303000 Left fork arm 1

15 | 8M3-302006 i £ 2

Copper bushing

94




& 45
Fig.45

B R B

Fork arm carriage assy

8t 2%:1% R/H % -2012.12

8t SIMPLEX For R/H series -2012.12

JAcas Yk s HE B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
B2 M8><20
16 | G005783-008020-00 Bolt M8>20 12
Fh
17 | G0O00093-00008-00 i 8 12
Washer 8
18 | G0894P1-000045-00 Tl 45 2
Snap roller 45
IFE
19 | 8M3-307000 Izt 2
Crose roller
20 | 8M3-300006 WA 4
Bolt
HE 24
21 | G000093-000024-00 Washer 24 4
22 | 8M3-300004-001 RALIE 2
Roller seat
TP A 24
23 | 8M3-300003 Adjust shim 29r.
24 | G0894P1-000060-00 Tl 60 4
Snap roller 60
25 | 8M3-102000 RIHRE 4
Cross roller
pE
26 | 50M3A-120000 fuzzese 1) 2
Crose roller( 1)
RV
27 | 8M3-301000-002 POCRIE 1

Fork arm carriage body

95




Bl46  JABEME 8t-10t 2 14 R/H %M -2012.12
Fig.46  Fork shelf cylinder 8t-10t SIMPLEX For R/H series -2012.12
Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.

1 | G0893P1-000030-00 il 3.0 2
Snap ring 30
KA A& GELTES

2 | G009163-1700000-01 Bearing GE17ES 1
A M6

3 | G001152-006000-00 Nipple M6 1

4 | 8M3*304001 HA . 1
Ear ring
I

5 | 8M3*304002 BURIR AL 1
Lock nut

6 | 8M3-304003-W02 T IEFF 1
Piston
LBH Bjj2

7 | CLO36C0-GO0 LBH dust ring 1
BRET M10><8

8 | G000077-010008-00 Screw M10><8 1

ke

9 | 8M3*304006 Je et 1
Nylon gasket
o

10 | 8M3+*304004 - 1
Cylinder cover
O JERE 38%<3.5

11 | G001235-003803P5-00 O-ring 383.5 2
it d32

12| D232>40><6 Seal ring d32 1

13 | 8M3*304007 Guide bush 1
ikicanlec

14 | 8M3*304005 Adjust shim 1
O JERE 63><3.1

15 | G001235-006303P1-00 O-ring 63=3.1 1

96




K 46
Fig.46

VAR L
Fork shelf cylinder

8t-10t

2015 RIHZH -2012.12

8t-10t SIMPLEX For R/H series -2012.12

e Yk s o B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
REEES
16 | SF-1-3230-G00 Combination bush 1
17 | 8M3*304008 fats 1
Spacter
OSI #¥}E D63
18 | FU0784L0-G00 OSI seal ring D63 2
19 | 8M3*304010 ORI 1
Support ring
20 | 8M3*304009 i 1
Piston
1 [E 22
21 | G000848-000022-00 Washer 22 1
1EEE M22><1.5
22 | G009457-000022-01 Nut M22><1 5 1
74 540
23 | G000091-005040-00 Pin5 <40 1
24 | 8M3-304100-W02 L 1

Cylinder body

97




*4

<Optional Parts>

T
Lift Height 36-1 36-2 36-3 36-7 36-8 36-18
—
2500 8M2.5-100000-001 8M2.5-200000-001 LS Ikﬁla‘p (;Zr?agif;XSS 8M2.5-800000 8M2.5-600000-001 | 8M2.5-500000-001
—
2700 8M2.7-100000-001 8M2.7-200000-001 LS Ikﬁla‘p fﬁ;ix‘rﬂ 8M2.7-800000 8M2.7-600000-001 | 8M2.7-500000-001
3000 (STD) (STD) (STD) (STD) (STD) (STD)
—
3300 8M3.3-100000-001 8M3.3-200000-001 LS Ikﬁla‘p (:2h4a3if1f><65 8M3.3-800000 8M3.3-600000-001 | 8M3.3-500000-001
—
3500 / / LENE LH243.4><67 / 8M3.5-600000-001 | 8M3.5-500000-001
Leaf chain
—
3600 8M3.6-100000-001 8M3.6-200000-001 LS Ikﬁla‘p fﬁ;ixw 8M3.6-800000 8M3.6-600000-001 | 8M3.6-500000-001
—
4000 8M4-100000-001 8M4-200000-001 LS Ikﬁla‘p (:2h4a3if1f><75 8M4-800000 8M4-600000-001 8M4-500000-001
—
4300 8M4.3-100000-001 8M4.3-200000-001 LS Ikﬁla‘p fﬁ;ixm 8M4.3-800000 8M4.3-600000-001 | 8M4.3-500000-001
—
4500 8M4.5-100000-001 8M4.5-200000-001 LS Ikﬁla‘p fﬁ;ix% 8M4.5-800000 8M4.5-600000-001 | 8M4.5-500000-001
—
4800 8M4.8-100000-001 8M4.8-200000-001 LS Ikﬁla‘p fﬁ;ixm 8M4.8-800000 8M4.8-600000-001 | 8M4.8-500000-001
—
5000 8M5-100000-001 8M5-200000-001 LS Ikﬁla‘p fﬁ;ix% 8M5-800000 8M5-600000-001 8M5-500000-001
—
5500 8M5.5-100000-001 8M5.5-200000-001 LS Ikﬁla‘p fﬁ;ixgg 8M5.5-800000 8M5.5-600000-001 | 8M5.5-500000-001
—
6000 8M6-100000-001 8M6200000-001 LS Ib]i';:iﬁiﬁ]x 105 8M6-800000 8M6-600000-001 8M6-500000-001
—
6500 / / LENE LH243.4X113 / 8M6.5-600000-001 | 8M6.5-500000-001
Leaf chain
T
Lift Height 36-20-1 36-20-2 36-21 37-1 38-3 39-6
2500 8M3-400000 8M3-400000A 8M2.5-700000-001 8M2.5-101000-001 8M2.5-201000-001 8M2.5*800008
2700 8M3-400000 8M3-400000A 8M2.7-700000-001 8M2.7-101000-001 8M2.7-201000-001 8M2.7*800008
3000 (STD) (STD) (STD) (STD) (STD) (STD)
3300 8M3-400000 8M3-400000A 8M3.3-700000-001 8M3.3-101000-001 8M3.3-201000-001 8M3.3*800008
3600 8M3-400000 8M3-400000A 8M3.6-700000-001 8M3.6-101000-001 8M3.6-201000-001 8M3.6*800008
4000 8M3-400000 8M3-400000A 8M4-700000-001 8M4-101000-001 8M4-201000-001 8M4*800008

98




% 4 4

<Optional Parts>

T
it Heigh 36-20-1 36-20-2 36-21 37-1 38-3 39-6
4300 8MY-400000 8MY-400000A 8M4.3-700000-001 | 8M4.3-101000-001 | 8M4.3-201000-001 | 8MA4.3*300008
4500 8MY-400000 8MY-400000A 8M4.5-700000-001 | 8M4.5-101000-001 | 8M4.5-201000-001 | 8MA4.5*300008
4800 8MY-400000 8MY-400000A 8M4.8-700000-001 | 8M4.8-101000-001 | 8M4.8-201000-001 | 8MA4.8*800008
5000 8MY-400000 8MY-400000A 8M5-700000-001 8M5-101000-001 8M5-201000-001 8M5*800008
5500 8NX-800000 8NX-800000A 8M5.5-700000-001 | 8M5.5-101000-001 | 8M5.5-201000-001 | 8MS5.5+300008
6000 8NX-800000 8NX-800000A 8M6-700000-001 8M6-101000-001 8M6-201000-001 8M6*800008
T
it Heigh 41-8 5-17 42-5 44-4
2500 8M2.5-500005-W01 | 8M2.5-501000-WO01 / 8M2.5-601000-W01 8M2.5*400003 8M2.5+700001
2700 8M2.7-500005-W01 | 8M2.7-501000-WO01 / 8M2.7-601000-W01 8M2.7+400003 8M2.7*700001
3000 (STD) (STD) (STD) (STD)
3300 8M3.3-500005-W01 | 8M3.3-501000-WO01 / 8M3.3-601000-W01 8M3.3*400003 8M3.3*700001
3600 8M3.6-500005-W01 | 8M3.6-501000-WO01 / 8M3.6-601000-W01 8M3.6*400003 8M3.6*700001
4000 8M4-500005-W01 8M4-501000-W01 / 8M4-601000-W01 8M4*400003 8M4*700001
4300 8M4.3-500005-W01 | 8M4.3-501000-WO01 / 8M4.3-601000-W01 8M4.3*400003 8M4.3*700001
4500 8M4.5-500005-W01 | 8M4.5-501000-WO01 / 8M4.5-601000-W01 8M4.5*400003 8M4.5*700001
4800 8M4.8-500005-W01 | 8M4.8-501000-WO01 / 8M4.8-601000-W01 8M4.8*400003 8M4.8*700001
5000 8M5-500005-W01 8M5-501000-W01 / 8M5-601000-W01 8M5*400003 8M5*700001
5500 8M5.5-500005-W01 | 8M5.5-501000-W01 / 8MS5.5-601000-W01 8M5.5*400003 8M5.5*700001
6000 8M6-500005-W01 8M6-501000-W01 / 8M6-601000-W01 8M6*400003 8M6+700001

99



& 47
Fig.47

T A
Lifting part

10t 2 %1128 R/H 401 -2012.12
10t SIMPLEX For R/H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
P Iy I -
1 | 10M3-100000-001 LAIRES 1 M;] 48,/§@JJ@% 47-1
Outside mast See fig.48,series see chart 47-1
P AN I -
2 | 10M3-200000-001 AT y | LM 49 RIUILL 47-2
Inside mast See fig.49,series see chart 47-2
W LH2844><61 RYINF 47-3
3 | GT06074-2844061-02 | | ¢ chain LH2844=61 | 2 Series see chart 47-3
4 3.2 25
4 | G000091-3P2025-00 Pin3.225 4
B N
5 | 10M3-900005 Btk 2
Chain joint
it
6 | 10M3-900004 Pin shaft 4
o I & I -
7 | 10M3-600000-001 ATHRWEL y | 52 RIULE 477
Lifting cylinder,right See fig.52,series see chart 47-7
8 | 10M3-900002 SRR LY 4
Ball nut
9 | 10M3-900001 UREY 8
Nut
4 3.2><40
10 | G000091-3P2040-00 Pin 3.2¢40 4
‘” i W S N N i -
1 | 10M3-800000 VREEhE 1 Mﬂ 50 51,%51JJ@%47 11
Adjust oil pipe system 'See fig.50. 51, series see chart 47-11]
%) Z e il ;
12 | 10M3-700000-001 - g R 5 y | JLKIS3RIINE 47-12
Main oil pipe system See fig.53,series see chart 47-12
N fﬁ P .,
13 | 10M3-000001 L 2 2
Bolt
i 12
14 | G000093-000012-00 Washer 12 4
i 12
15 | G0097P1-000012-00 Washer 12 4

100



& 47
Fig.47

T A
Lifting part

10t 2 24014 R/H 41 -2012.12

10t SIMPLEX For R/H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
BREE M12
16 | G006170-000012-00 NUt M12 4
17 | 3DM3-000002 BT 2
Screw
2 M20
18 | G006170-000020-00 Nut M20 2
Je Tt L RN 47-19
19| 10M3-500000-001 Lifting cylinder,left 1| Series see chart 47-19
20 | 8M3-000001 fits 4
Spacer
i 431y 3 I _21- 7=
21 | 8M3-400000 favkabEL 2 ?ﬁw@% 47-21-1 H %1
Tilting cylinder Series see chart 47-21-1,for H
i 431y %= I _21- 7=
- | 8M3-400000A fatkbaL 2 ?ﬁué&m 21-2 R %A
Tilting cylinder Series see chart 47-21-2,for R
£ N
22 | 10M3-900003 ek 2
Chain joint
fo 7 I 7l
e X B Ui 54
23 | 10M3-300000-001 Fork arm carriage ! See fig.54

101




Bl48  AI%E 10t 2 %1% RH %] -2012.12
Fig.48 Outside mast 10t SIMPLEX For R/H series -2012.12
Fe Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
" o
1 | 50M3E-100001 SR 2
Guide shim
TEEE )y
2 | 50M3E-100002 Adjust shim 2
HRIBRAE RIINFK 48-3
3 | 10M3-101000-001 Outside carriage 1 Series see chart 48-3
4 | 10M3-102000 EIHRe 2
Lift roller
5 | G0894P1-000065-00 | L 65 2
Snap ring 65
o 2K M16><70
L] _ " £2
Eﬁ@w 6 | G005782-016070-00 Bolt M16<70 2
HpE 16
7 | G000093-000016-00 Washer 16 2
8 | 8M3-100001 1EzhiR 4
Retain plate
HU
9 | G000093-000008-00 2l 8 8
Washer 8
I2He M8><16
10 | G005783-008016-00 Bolt M8>16 8
WA
11 | 8M3-100002 R4 4
Pivot
AR M10><1
12 | G001152-010001-00 Niplle M10><1 2
13 | 8M3-100003 L oo 2
Bearing liner
SHES
14 | 8M3-100004 P& 2
Bearing cap
i 20
15 | G000093-000020-00 Washer 20 4

102




& 48

COIRES

10t 2 24014 RIH 1] -2012.12

Fig.48 Outside mast 10t SIMPLEX For R/H series -2012.12
Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
124 M20><1.5>130
16 | G005785-020130-01 Bolt M20><1 5130 4
17 | 50M3A-120000 fuisede 1) 2
Cross roller( 1)
o &°
g o

103



K49 AITHE
Fig.49 Inside mast

10t 2 24014 RIH 1] -2012.12

10t SIMPLEX For R/H series -2012.12

@(@

Fe YL B s K H S R
Item Part NO. Description Qty | Remarks or Serial NO.
RIREEZS RYINFE 49-1
1 | 10M3-201000-001 Inside carriage ! Series see chart 49-1
12 M24><80
2 G005783-024080-00 Bolt M24><80 2
e 24
3 G000093-000024-00 Washer 24 2
HEE 24
4 | SOM3A-200004 Adjust shim 29r.
5 8M3-200003 E*ﬁ 2
Betain plate
#4510
6 G000093-000010-00 Washer 10 4
124 M10><20
7 G005783-010020-00 Bolt M10><20 4
Rt
8 | 10M3-200002 Chain wheel pivot 2
Erl 44
9 10M3-200001 Shim agr
I
10 | 10M3-202000 B 2
Chain sheave
pE
11 | 50M3A-120000 s (1) 2
Cross roller( 1)
12 | 10M3-102000 ETHReE 2
Lift roller
13 | G0894P1-000065-00 il 65 2
Snap ring 65

104




K 50
Fig.50

WEEMEE (—
Oil pipe system (1)

10t 2 24014 R/ 1] -2012.12

10t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 8M3-800007 ite . 1
Bushing
2 | 8M3-800006 it 1
Roller
3 | 8M3-800005 Pk 1
Plate
P 16
4 | G000093-000016-00 Washer 16 1
124 M16><75
5 | G005782-016075-00 Bolt M16><75 1
Irs s N _ n _
6 | 10M3*800001 B %%pk 81-3346 9 AL 50-6
Rubber pipe connector 81-3346 Series see chart 50-6
,/gé;
7 | 8M3-801000 e 2
Pipe
8 | 8M3-800009 M 1
Plate
Irs s N
9 | 8M3-800002 IR 1
Rubber pipe connector
Irs s N
10 | 8M3-800001 R 1
Rubber pipe connector
11 | 8M3-802000 s 1
Seat
#PE 10
12 | G000093-000010-00 Washer 10 4
12 M10>=< 25
13 | G005783-010025-00 Bolt M10<25 4
14 | 8M3*800010 B 81-296 1
Rubber pipe connector 81-296
15 | CSOS-00-04 FUBESk 4
Connector

105




K 50
Fig.50

WEEMRE (—
Oil pipe system (1)

10t 2 24014 R/ 1] -2012.12

10t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
g 14
16 | J000982-000014-00 Washer 14 4
Irs s N _
17 | 8M3*800011 B 81-326 1
Rubber pipe connector 81-326
18 | 8M3-803000 2k 1
Connector
Ly
19 | PKD-120 il 2
Wire

106




& 51
Fig.51

WEEMRE (2D
Oil pipe system (II)

10t 2 24014 R/ 1] -2012.12

10t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 8M3-800007 ite . 1
Bushing
2 | 8M3-800006 it 1
Roller
3 | 8M3-800005 Pk 1
Plate
124 M16><75
4 | G005782-016075-00 Bolt M16><75 1
P 16
5 | G000093-000016-00 Washer 16 1
Irs s N _ n _
6 | 10M3*800001 Jigs %%pk 81-3346 9 ?JUJJ]J%% 50-6
Rubber pipe connector 81-3346 Series see chart 50-6
,/gé;
7 | 8M3-801000 e 2
Pipe
8 | 8M3-800009 M 1
Plate
Irs s N
9 | 8M3-800004 IR 1
Rubber pipe connector
Irs s N
10 | 8M3-800003 R 1
Rubber pipe connector
11 | 8M3-802000 s 1
Seat
#pE 10
12 | G000093-000010-00 Washer 10 4
12 M10>=< 25
13 | G005783-010025-00 Bolt M10<25 4
14 | 8M3*800012 BER 81-356 1
Rubber pipe connector 81-356
15 | CSOS-00-04 FUBESk 4
Connector

107




& 51
Fig.51

WEEMRE (2D
Oil pipe system (II)

10t 2 24014 R/ 1] -2012.12

10t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
g 14
16 | J000982-000014-00 Washer 14 4
Irs s N _
17 | 8M3*800011 B 81-326 1
Rubber pipe connector 81-326
18 | 8M3-804000 2k 1
Connector
L
19 | PKD-120 il 2
Wire

108




K 52
Fig.52

LT HMEL | AT
Lifting cylinder,right/left

10t 2 %1128 RIH 401 -2012.12
10t SIMPLEX For R/H series -2012.12

Fe YR A B H S R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | G0895P2-000060-00 il 6(.) 1
Snap ring 60
OSI %[l D100
2 | FU1078L0-G00 OSlI- seal ring D100 L
3 10M3-500001-W01 By . 1
Snap shim
4 | 10M3-500002-W01 HE 1
Cooling spacer
5 | 10M3-500003-W01 SRR 1
Support ring
6 | 10M3-500004-WO1 i 3 1
Piston
7 | G0895P2-000050-00 il 5(.) 1
Snap ring 50
T FERT YW F 52-8
8 | 10M3-500005-W01 Piston rod 1 Series see chart 52-8
FELEE ARIINE 52-9
9 | 10M3-501000-W01 Cylinder body,left 1 Series see chart 52-9
AL RIINF 52-9
- | 10M3-601000-Wo1 Cylinder body,right 1 Series see chart 52-9
10 | 10M3-500006-W01 ¥ mjg 1
Guide sleeve
HH544 7070
11| 8M3-500007-W01 Combination bush 7070 | *
O B/ 105><5.7
12 | G001235-010505P7-00 O-ring 105><5.7 1
ISI % £] & d70
13 | FU0849K0-G00 ISl-seal ring d70 1
/N
14 | 8M3-500008-W01 DKI B d70 1

DKI-dustproof ring d70

109



K 52
Fig.52

LT HMEL | AT
Lifting cylinder,right/left

10t 2 24014 RIH 4] -2012.12

10t SIMPLEX For R/H series -2012.12

Fes Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
i EE 4] -
15 | 10M3-602000-W01 LT 1
Nozzle valve assy
s a4t
16 | G001235-003003P1-00 © ﬁ,gﬂ 30>3.1 1
O-ring 30=<3.1
s 4 KLl EA
17 | 10MY-500007-wW01 Sheath 1 Over 4m

110




K 53
Fig.53

EBARR
Oil pipe system

10t 2 24014 R/H 41 -2012.12

10t SIMPLEX For R/H series -2012.12

A=) YR BN o A EE R
Item Part NO. Description Qty | Remarks or Serial NO.
B 22 344k 18
1 | Q672-18-G00 Clamp 18 6
=50
2 | 50M3D-700005 Trim border 4
L
3 | PKD-450-G0O el 4
Wire
s i} -
4 | 10M3+700001 I ¢ 13>1750 2 ROV 53-4
Return oil pipe ¢ 13>=<1750 Series see fig.53-4
5 | 50M3A-710000 BB 1
Three-way joint
124 M10><20
6 | G005781-010020-00 Bolt M10><20 1
#pE 10
7 | G000093-000010-00 Washer 10 1
A
8 | 8M3+700002 IEb & 13><3000 1
Return ail pipe ¢ 13><3000
i A
9 | 8M3-700003 i 1
QOil pipe
10 | xSF2-F25L-10T-Goo | LR 1
Speed limiting valve
O JE#%df1E 34>=<3.5
11 | G001235-003403P5-00 O-ring 34>3.5 1
12 | 8M3-700008-001 2k 1
Connector
g 27
13 | J000982-000027-00 Washer 27 1
14 | 8M3-701000-001 o 1
Three-way joint
Irs s N _
15 | 8M3*700006 Sk 16 11-610 1

Hose joint 16 I1-610

111




K53 EERR4 10t 2 %1148 R/H %4 -2012.12

Fig.53 Oil pipe system 10t SIMPLEX For R/H series -2012.12
Fes Yk B K P B I A
Item Part NO. Description Qty | Remarks or Serial NO.
16 | 8M3-702000-001 L 1
Connector

Easy leg
w1

112




& 54
Fig.54

B R B

Fork arm carriage assy

10t 2 24014 RIH 4] -2012.12

10t SIMPLEX For R/H series -2012.12

Fe Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.

12 M12><40

1 | G005783-012040-00 Bolt M12><40 4
Hpg 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-800002 i 2
Plate
Py
B X

4 | 10M3-300001--001 Fork arm shaft 2
A M6><16

5 | G005783-006016-00 Bolt M6>16 4
i 6

6 | G000093-000006-00 Washer 6 4
it

7 | 8M3-305000 Pin shaft 2
PHEEVEL

8 | 8M3-304000-002 Adjust cylinder 2
A 24

9 | 8M3-300003 Adjust shim 29r.
FIEX

10 | 10M3-302000 Right fork arm 1
it

11 | 8M3-306000 Pin shaft 2
A M10><1

12 | G001153-010001-01 Nipple M10><1 2

13 | G0895P1-000095-00 Hilel 95 4
Snap roller 95

Py
i
14 | 10M3-303000 Left fork arm 1
15 | 10M3-302004 & 2

Copper bushing

113




K54  HEXZEBRK 10t 2 %114 RH % -2012.12

Fig.54 Fork arm carriage assy 10t SIMPLEX For R/H series -2012.12
JAcas Yk BN HE B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
B2 M8><20

16 | G005783-008020-00 Bolt M8>20 12
Fh

17 | G0O00093-00008-00 i 8 12
Washer 8

18 | G0894P1-000045-00 Tl 45 4
Snap roller 45
vz

19 | 8M3-307000 Izt 4
Crose roller

20 | 8M3-300006 WA 4
Bolt
Hpg 24

21 | G000093-000024-00 Washer 24 4

22 | 8M3-300004-001 RALIE 2
Roller seat
Vikssnt 24

23 | 8M3-300004 Adjust shim 29r.

24 | G0894P1-000065-00 Tl 65 6
Snap roller 65

25 | 10M3-102000 RIHRE 6
Cross roller
pE

26 | 50M3A-120000 fuzzse 1) 2
Crose roller( 1)
48 7 S
iGN

27 | 10M3-301000-002 Fork shelf body 1

114




*5

<Optional Parts>

T
Lift Height 47-1 47-2 47-3 47-7 47-11 47-12
—
2500 10M2.5-100000-001 10M2.5-200000-001 LS Ikﬁla‘p (:2:;§><53 10M2.5-600000-001 10M2.5-800000 10M2.5-700000-001
—
2700 10M2.7-100000-001 10M2.7-200000-001 LS Ikﬁla‘p CZ::;?]'XSS 10M2.7-600000-001 10M2.7-800000 10M2.7-700000-001
3000 (STD) (STD) (STD) (STD) (STD) (STD)
—
3300 10M3.3-100000-001 10M3.3-200000-001 LS Ikﬁ;!_' (?::ﬁxm 10M3.3-600000-001 10M3.3-800000 10M3.3-700000-001
—
3500 / / LENE LH2844><65 10M3.5-600000-001 / /
Leaf chain
—
3600 10M3.6-100000-001 10M3.6-200000-001 B Ikﬁ;p Czri;f]'xm 10M3.6-600000-001 10M3.6-800000 10M3.6-700000-001
—
4000 10M4-100000-001 10M4-200000-001 LS Ikﬁ;p Czri;f]'x?l 10M4-600000-001 10M4-800000 10M4-700000-001
—
4300 10M4.3-100000-001 10M4.3-200000-001 LS Ikﬁ;!_' (:2::;i><75 10M4.3-600000-001 10M4.3-800000 10M4.3-700000-001
—
4500 10M4.5-100000-001 10M4.5-200000-001 B Ikﬁ;p Czri;f]'x?? 10M4.5-600000-001 10M4.5-800000 10M4.5-700000-001
—
4800 10M4.8-100000-001 10M4.8-200000-001 B Ikﬁ;p Czri;f]'xm 10M4.8-600000-001 10M4.8-800000 10M4.8-700000-001
—
5000 10M5-100000-001 10M5-200000-001 LS Ikﬁla‘p Czri;f]'x% 10M5-600000-001 10M5-800000 10M5-700000-001
—
5500 10M5.5-100000-001 10M5.5-200000-001 LS Ikﬁla‘p (:2:;§><91 10M5.5-600000-001 10M5.5-800000 10M5.5-700000-001
—
6000 10M6-100000-001 10M6-200000-001 LS Ikﬁla‘p C2::ﬁ><97 10M6-600000-001 10M6-800000 10M6-700000-001
—
6500 / / LENE LH284.4X105 10M3.5-600000-001 / /
Leaf chain
T
Lift Height 47-19 47-21-1 47-21-2 48-3 49-1 50-6
2500 10M2.5-500000-001 8M3-400000 8M3-400000A 10M2.5-101000-001 | 10M2.5-201000-001 10M2.5*800001
2700 10M2.7-500000-001 8M3-400000 8M3-400000A 10M2.7-101000-001 | 10M2.7-201000-001 10M2.7*800001
3000 (STD) (STD) (STD) (STD) (STD) (STD)
3300 10M3.3-500000-001 8M3-400000 8M3-400000A 10M3.3-101000-001 | 10M3.3-201000-001 10M3.3*800001
3500 10M3.5-500000-001 / / / / /
3600 10M3.6-500000-001 8M3-400000 8M3-400000A 10M3.6-101000-001 | 10M3.6-201000-001 10M3.6*800001

115



# 54k
<Optional Parts>

116

T
Lift Height 47-19 47-21-1 47-21-2 48-3 49-1 50-6
4000 10M4-500000-001 8M3-400000 8M3-400000A 10M4-101000-001 10M4-201000-001 10M4*800001
4300 10M4.3-500000-001 8MY-400000 8MY-400000A 10M4.3-101000-001 | 10M4.3-201000-001 10M4.3*800001
4500 10M4.5-500000-001 8MY-400000 8MY-400000A 10M4.5-101000-001 | 10M4.5-201000-001 10M4.5*800001
4800 10M4.8-500000-001 8MY-400000 8MY-400000A 10M4.8-101000-001 | 10M4.8-201000-001 10M4.8*800001
5000 10M5-500000-001 8MY-400000 8MY-400000A 10M5-101000-001 10M5-201000-001 10M5*800001
5500 10M5.5-500000-001 8NX-800000 8NX-800000A 10M5.5-101000-001 | 10M5.5-201000-001 10M5.5*800001
6000 10M6-500000-001 8NX-800000 8NX-800000A 10M6-101000-001 10M6-201000-001 10M6*800001
6500 10M6.5-500000-001 / / / / /
R
Lift Height 52-8 52-9 53-4
10M2.5-501000-WO01 / .
2500 10M2.5-500005-W01 LOM2. 5-601000-WOL 10M2.5*700001
10M2.7-501000-WO01 / .
2700 10M2.7-500005-W01 LOM2.7-601000-WOL 10M2.7%700001
3000 (STD) (STD) (STD)
10M3.3-501000-WO01 / .
3300 10M3.3-500005-W01 LOM3 3-601000-WOL 10M3.3*700001
10M3.6-501000-WO01 / .
3600 10M3.6-500005-W01 LOM3.6.601000-WOL 10M3.6*700001
10M4-501000-WOL1 / B
4000 10M4-500005-W01 LOMA.-501000WOL 10M4*700001
10M4.3-501000-WO01 / .
4300 10M4.3-500005-W01 LOMA 2601000 WOL 10M4.3*700001
10M4.5-501000-WO01 / .
4500 10M4.5-500005-W01 LOMA 5-601000-WOL 10M4.5*700001
10M4.8-501000-WO01 / .
4800 10M4.8-500005-W01 LOMA 8601000 WOL 10M4.8*700001
10M5-501000-WOL1 / B
5000 10M5-500005-W01 LOMB.501000WOL 10M5*700001
10M5.5-501000-WO01 / .
5500 10M5.5-500005-W01 LOME. 5601000 WOL 10M5.5*700001
10M6-501000-WOL1 / )
6000 10M6-500005-W01 LOMb-601000WOL 10M6*700001




& 55
Fig.55

T A
Lifting part

8t-10t 2 2k 14% R/IA =] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

e Yk s HE B EE 4R
Item Part NO. Description Qty | Remarks or Serial NO.
R - = 1.
1 | ABOM300-100000-000 | ZPTIE g | RTeUE RIS
Outside mast For 8t, series see chart 55-1-1
ML - = R
- | AL00M300-100000-000 | N1 1 | ATA0UE, RIILE 512
Outside mast For 10t, series see chart 55-1-2
R - = 5.
2 | ABOM300-200000-000 | NI/ 1% p | T e RSS2
Inside mast For 8t, series see chart 55-2-1
RS - = 5
- | AL00M300-200000-000 | ATIH 1 | M0, RARE 5522
Inside mast For 10t, series see chart 55-2-2
Vikisnt
3 50M3A-200004 Adjust shim 2
Hpg 24
4 G000093-000024-00 Washer 24 2
124 M24><85
5 G005783-024085-00 Bolt M24 <85 2
y o 7=
6 | RX80M300-000001-000 | IMULIAIZEREE 2 T 84
Bolt For 8t
i L[] R A MT 10t %
- 10M3-000001 Bolt 2 For 10t
25 M20
7 G006170-000020-00 Nut M20 2
8 3DM3-000002 BRET 2
Screw
g 12
9 G0097P1-000012-00 Washer 12 4
g 12
10 | GO00093-000012-00 Washer 12 4
125 M12
11 | G006170-000012-00 Nut M12 4
12 | 8M3-500000-001 ZeTH I 1 |t RANE 55121
Lift jack,left For 8t, series see chart 55-12-1

117



& 55
Fig.55

T A
Lifting part

8t-10t

2 00158 RIAZEH] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

Fes YrEL B HE AV i ] 4
Item Part NO. Description Qty | Remarks or Serial NO.
- | 10M3-500000-001 Je T RL 1 [T 0%, R 55-12-2
Lift jack,left For 10t, series see chart 55-12-2
13 | ABOM300-800000-000 | FHEMHEE 1 | T8t RAILE 55131
Oilpipe system For 8t, series see chart 55-13-1
~ | AL00M300-800000-000 | VEEEEH 1 [T 0%, ALK 55-13-2
Oilpipe system For 10t, series see chart 55-13-2
14 | 8M3-400000A iR 9 FII N 55-14
Tilting cylinder series see chart 55-14
RV I
15 | A8OM300-300000-000 DR . 1 JIT 8t A
Fork arm carriage For 8t
RV I
- | A100M300-300000-000 | = SR . 1 JIT 10t 4
Fork arm carriage For 10t
16 | 8M3-600000-001 A TI BT 1 | T8t RAILK 55-16-1
Lift jack,right For 8t, series see chart 55-16-1
- | 10M3-600000-001 A TI BT 1 [T 0%, RN 55-16-2
Lift jack,right For 10t, series see chart 55-16-2
17 | ASOM300-700000-000 | AT 1 | T8t RAIK 55-17-1
Oilpipe system For 8t, Sseries see chart 55-17-1
_ | AL00M300-700000-000 | =Tt 1 [T 0%, ALK 55-17-2
Oilpipe system For 10t, series see chart 55-17-2
B4 T 8t 4
18 | 8M3-900000 Chain 2 For 8t
S ¥ 10t %
- | 10M3-900000 Chain 2 For 10t
19 | 8M3-000001 ats 4
Sleeve
20 | Q701B90-NPTU8-Goo | MHHF 2
Niplle
124 M16><70
21 | G005782-016070-00 Bolt M16<70 2

118




& 55
Fig.55

T A
Lifting part

8t-10t 2 2k 14% R/IA =] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

Fes Yk B HE Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
il 16
22 | G000093-000016-00 Washer 16 2

119



Bl56  BEFERL
Fig.56 Chain assy

8t 2214 RIAZH 2012.12-
8t SIMPLEX For R/A series 2012.12-

JAcas Yk BN HE B EE 4R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 8M3-900001 HE R 4
Nut
2 | 8M3-900002 BRURA) 2
Ball nut
ke N
3 | 8M3-900003 BEA A5 2
Chain connector
i 3.2><30
4 | G0O00091-3P2030-00 Pin 3.2¢30 2
i 3.2><20
5 | G000091-3P2020-00 Pin 3.2¢20 2
e
6 | 7M3-800004 Pin shaft 2
> 4 i -
7 | GTo6074-2434061-01 | POV LH2434><61 1 AIILLE 56-7

Leaf chain LH2434>=<61

Series see chart 56-7

120




& 57
Fig.57

Chain assy

10t 2 %1128 RIA 4501 2012.12-
10t SIMPLEX For R/A series 2012.12-

Ass Yk s HE B EE 4R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 10M3-900001 WRRE 3
Nut
2 | 10M3-900002 BRURA) 2
Ball nut
ko N
3 | 10M3-900003 BEA A5 1
Chain connector
74 3.2><40
4 | G0O00091-3P2040-00 Pin 3.2¢40 2
74 3.2%25
5 | G000091-3P2025-00 Pin 3.2 25 2
e
6 | 10M3-900004 Pin shaft 2
WX 5% LH2844><61 RYNNE 57-7
7 | GT06074-2844061-02 Leaf chain LH2844>61 | * Series see chart 57-7
ko S
8 | 10M3-900005 BEA A5 1

Chain connector

121



K 58
Fig.58

COIRES

Outside mast

8t-10t 2 2k 14% R/IA ZEH] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

Fe Yk B4 S K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
R - = 1.
1 | ASOM300-101000-000 | 2P 1 | T8, RIILA 5811
Outside carrlage For 8t, series see chart 58-1-1
P - = R
_ | A100M300-101000-00 | ZHTIARHAE 1 | AT 100, RAINE 5812
Outside carriage For 10t, series see chart 58-1-2
2 | 8M3-100001 1EzhiR 4
Retain plate
HJy
3 | G000093-000008-00 fE[tl 8 8
Washer 8
24 M8><16
4 | G005783-008016-00 Bolt M8><16 8
5 | 8M3-100002 IR 4
Pivot
AR M10><1
6 | G001152-010001-00 Niplle M10><1 4
7 | 8M3-100003 L S 2
Bearing liner
o 2E
8 | 8M3-100004 Em. 2
Bearing cap
s 20
9 | G000093-000020-00 Washer 20 4
124 M20><1.5>130
10 | G005785-020130-01 Bolt M20><1 5130 4
ks
11 | 50M3E-100002 Adjust shim 2
ok 4
12 | 50M3E-100001 SR 2
Guide shim
13 | A100M300-102000-000 EI Hie 2
Lift roller
M o P A\ TR =
14 | G0894P1-000060-00 iﬂi)ﬂé%u?é A7 60 2 T 8t%
Snap ring-A 60 For 8t

122




K 58
Fig.58

COIRES

Outside mast

8t-10t 2 2k 14% R/IA ZEH] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

Fe Yk B4 S K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
b P52 Pel-A 72 65 HIF 10t %=
G0894P1-000065-00 Snap ring-A 65 2 For 10t
Il NN
15 | 50M3A-120000 fiwse (1) 2

Cross roller( 1)

123



K 59
Fig.59

SIRES

Inside mast

8t-10t 2 Z¢I 14 RIA 41 2012.12-
8t-10t SIMPLEX For R/A series 2012.12-
A= Yk BN o B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
R - = 1.
1 | ABOM300-201000-00 RIRESC 1 | T8, RIILA 5911
Inside carriage For 8t, series see chart 59-1-1
R E= = 1.
~ | A100M300-201000-00 | PRI 1 | T 10U, R 5912
Inside carriage For 10t, series see chart 59-1-2
Vikssnt
2 | 50M3A-200004 Adjust shim 2
Hpg 24
3 | G000093-000024-00 Washer 24 2
124 M24><85
4 | G0O05783-024085-00 Bolt M24><85 2
5 | 8M3-200003 Hi it . 2
Betain plate
#JE 10
6 | G000093-000010-00 Washer 10 4
124 M10><20
7 | G005783-010020-00 Bolt M10><20 4
BEACH JIT 8t %
8 | 8M3-200002 Chain wheel pivot 2 For 8t
R A+ 10t 4
- | 10M3-200002 Chain wheel pivot 2 For 10t
9 | 8M3-200001 & 44l T8t
Shim 4 gr. For 8t
o 474 AT 10t 4=
- | 10M3-200001 Shim 4qr. For 10t
ikt HTF 8t
10| 8M3-202000 Chain sheave 2 For 8t
Gzt AT 10t %4
10M3-202000 Chain sheave 2 For 10t
IFE
11 | 50M3A-120000 fzzse 1) 2
Cross roller( 1)

124




K 59
Fig.59

SIRES

Inside mast

8t-10t 2 2k 14% R/IA ZEH] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

Fes Yk B K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
12 | A100M300-102000-000 E JHRE 2
Lift roller
M PR B - A TR
13 | G0894P1-000065-00 AHIESIE-A T 65 2

Snap ring —A 65

125



K 60 EEEME (—)

Fig.60 Oil pipe system (1)

8t-10t 2 2| 14% R/IA =] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

cc

£3
ol

ot R 1 R~ o | B o A |

Fes Yk B K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
B2 M8>=<25
1 | G005783-008025-00 Bolt M8 25 3
i 8
2 | G000093-000008-00 Washer 8 3
3 | GX160M300-800008-00 | % 3
0 Clip
W
4 | X100M300-805000-000 . 1
Hard pipe
R
5 | X100M300-806000-000 . 1
Hard pipe
—,\‘,/:é; Y ~
6 | X100M300-800001-000 ek 7&. 1
Rubber pipe connector
—,\‘,/:é; Y ~
7 | X100M300-800002-000 AR %%. 1
Rubber pipe connector
LERE
8 | 1.4QN5-800001 Nut 2
Pk
9 | 1.4QN5-800008 Connector 2
10 | X100M300-800003-000 i 1
Supported plate
B2 M10><30
11 | G005783-010030-00 Bolt M10><30 4
i 10
12 | G000093-000010-00 Washer 10 6
fili i HT8t%4:, =3 XH
13 | ABOM300-801000-000 Hard pipe 1 For 8t, >3m
fifi T 8t%, <3XKH
- | A80M250-801000-000 Hard pipe 1 For 8t, <3m
fif M 10t 4, =3KH]
A100M300-801000-000 Hard pipe 1 For 10t, =3m

126




B 60 AEMEE (—)
Fig.60 Oil pipe system (1)

8t-10t 2 2| 14% R/IA ZEH] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

cc

£3
ol

ot R 1 R~ o | B o A |

A=) YR A B o BUE 4 RY
Item Part NO. Description Qty | Remarks or Serial NO.
filis; AT 10t %, <33KH
- | A100M250-801000-000 Hard pipe 1 For 10t, <3m
filisE; M+ 8t4, =3XH
14 | A8BOM300-802000-000 Hard pipe 1 For 8, >3m
filisE; M+ 8t4:, <3XH
- | ABOM250-802000-000 Hard pipe 1 For 8t, <3m
f AT 10t %, =3 KH
- | A100M300-802000-000 Hard pipe 1 For 10t. >3m
fE T 10t %, <3KH
- | A100M250-802000-000 Hard pipe 1 For 10t. <3m
15 | X100M300-800005-000 R 1
Supported plate
=P8
16 | GX160M300-800005-000 ; 2
Clip
12 M10><35
17 | G005783-010035-00 Bolt M10><35 2
W 7_:
18 | X80M300-800006-000 SIS 1 T8t 4
The left pulley support plate For 8t
W 7_:
- | X100M300-800006-000 Jriftie S 1 JH T 10t %2
The left pulley support plate For 10t
P 16
19 | G000093-000016-00 Washer 16 2
I2FE M16><45
20 | G005783-016045-00 Bolt M16><45 2
21 | 8M3-800005 Pk 1
Plate
12 M16><80
22 | G005782-016080-00 Bolt M16>80 1
23 | 8M3-800006 i 1
Roller

127




B 60 AEMEE (—)
Fig.60 Oil pipe system (1)

8t-10t 2 2| 14% R/IA =] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

cc

£3
ol

ot R 1 R~ o | B o A |

Fe Yk B K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
24 | X100M300-800007-000 kS . 1
Bushing
R HIT 8t %, F51% 60-25-1
25 | X8OM300-800002-000 | 5 }pper pipe connector 2 Iror 8, Series see chart 60-25-1
I A - = o
- | x100M300-800002-000 | BH o [T 10U%, RN 60252
Rubber pipe connector For 10t, Series see chart 60-25-2
JRE
26 | X100M300-800010-000 1
Hose
R
27 | X100M300-800009-000 1
Hose
TS
28 | PKD-180-G0O 2kl 1
Wire
H 7
29 | X80M300-800001-000 e 1 JIT 8t A
Plate For 8t

128




Bl 61 AREMEE (2D

Fig.61 Oil pipe system (II)

8t-10t 2 2| 14% R/IA ZEH] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

£3
o4

23

1e
1

10

— M) LD T~~] oo

Fes Yk B K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
B2 M8>=<25
1 | G005783-008025-00 Bolt M8 25 3
i 8
2 | G000093-000008-00 Washer 8 3
3 | GX160M300-800008-00 | % 3
0 Clip
—,\‘,/:é; Y ~
4 | X100M300-800001-000 ek 7&. 2
Rubber pipe connector
—,\‘,/:é; Y ~
5 | X100M300-800002-000 AR %%. 2
Rubber pipe connector
R
6 | X100M300-807000-000 . 1
Hard pipe
R
7 | X100M300-808000-000 . 1
Hard pipe
LERE
8 | 1.4QN5-800001 Nut 2
Pk
9 | 1.4QN5-800008 Connector 2
10 | X100M300-800003-000 i 1
Supported plate
B2 M10><30
11 | G005783-010030-00 Bolt M10><30 2
10
12 | G000093-000010-00 Washer 10 3
fif T 8t%, =3XH
13 | A80OM300-803000-000 Hard pipe 1 For 8t, >3m
fif T 8t%, <3XKH
- | A800M250-803000-000 Hard pipe 1 For 8t, <3m
T ¥ 10t 42, =3 KM
- | A100M300-803000-000 Hard pipe 1 For 10t. >3m

129



Bl 61 AREMEE (2D

Fig.61 Oil pipe system (II)

8t-10t 2 2| 14% R/IA =] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

£3
o4

23

1e
1

10

— M) LD T~~] oo

A=) YR A B FE G H AR
Item Part NO. Description Qty | Remarks or Serial NO.
f T 10t %, <3KH
- | A100M250-803000-000 Hard pipe 1 For 10t, <3m
filisE; M+ 8t4, =3XH
14 | A80OM300-804000-000 Hard pipe 1 For 8, =3m
filisE; M+ 8t4:, <3XH
- | A80M250-804000-000 Hard pipe 1 For 8. <3m
f AT 10t %, =3 KH
- | A100M300-804000-000 Hard pipe 1 For 10t, >3m
fE T 10t %, <3KH
- | A100M250-804000-000 Hard pipe 1 For 10t, <3m
15 | X100M300-800005-000 R 1
Supported plate
=P8
16 | GX160M300-800005-000 ; 2
Clip
12 M10><35
17 | G005783-010035-00 Bolt M10><35 2
iR S T 8t 4
18 | X80M300-800004-000 The left pulley support plate 1 For 8t
W 7_:
- | X100M300-800008-000 A St 1 JH T 10t %2
The left pulley support plate For 10t
P 16
19 | G000093-000016-00 Washer 16 2
I2FE M16><45
20 | G005783-016045-00 Bolt M16>45 2
21 | 8M3-800005 Pk 1
Plate
12 M16><80
22 | G005782-016080-00 Bolt M16<80 1
23 | 8M3-800006 i 1
Roller

130




K61 EEMmE (2D
Fig.61 Oil pipe system (II)

8t-10t 2 2| 14% R/IA ZEH] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

£3
o4

23

1e
1

10

— M) LD T~~] oo

Fe Yk B K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
24 | X100M300-800007-000 kS . 1
Bushing
R HIT 8t %, F51% 60-25-1
25 | X8OM300-800002-000 | 5 }pper pipe connector 2 Iror 8, Series see chart 60-25-1
I A - = o
- | x100M300-800002-000 | BH o [T 10U%, RN 60252
Rubber pipe connector For 10t, Series see chart 60-25-2
JRE
26 | X100M300-800010-000 1
Hose
R
27 | X100M300-800009-000 1
Hose
TS
28 | PKD-180-G0O 2kl 1
Wire
H 7
29 | X80M300-800001-000 e 1 JIT 8t A
Plate For 8t

131




B 62 ATHREEWMEL / ZoT) FEiEL
Fig.62 Lifting cylinder,right/left

8t 2214 RIAZH 2012.12-
8t SIMPLEX For R/A series 2012.12-

13

N
N

75 Yk A B H S R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | G0895P1-000055-00 il 55 1
Snap ring 55
ODI 35} D90
2 FU1020HO0-G00 ODI- seal ring D0 1
3 | 8M3-500001-W01 By . 1
Snap shim
4 | 8M3-500002-W01 HE 1
Cooling spacer
5 | 8M3-500003-W01 SRR 1
Support ring
6 | 8M3-500004-W01 3 1
Piston
7 | G0895P2-000050-00 il 5(.) 1
Snap ring 50
T FERT YN 62-8
8 | 8M3-500005-W01 Piston rod 1 Series see chart 62-8
FELEE RIIIEK 62-9
9 | 8M3-501000-W01 Cylinder body,left 1 Series see chart 62-9
AL ARIIIK 62-9
- | 8M3-601000-W01 Cylinder body,right 1 Series see chart 62-9
10 | 8M3-500006-W01 ¥ mi; 1
Guide sleeve
2444 7070
11| 8M3-500007-W01 Combination bush 7070 | *
o
12 | G001235-009505P7-00 o %./ A 95>¢5.7 1
O-ring 95>=5.7
ISI &t pe d70
13 | FU0849K0-G00 ISl-seal ring d70 1
/N
14 | 8M3-500008-W01 DKI B d70 1

DKI-dustproof ring d70

132




B 62 ATHREEWMEL / ZoT) FEiEL
Fig.62 Lifting cylinder,right/left

8t 2214 RIAZH 2012.12-
8t SIMPLEX For R/A series 2012.12-

Fe Yk B4 S K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
i EE 4] -
15 | 8M3-602000-W01 LT 1
Nozzle valve assy
s a4t
16 | G001235-003003P1-00 © ﬁ,gﬂ 30>3.1 1
O-ring 30=<3.1
(TR 4 KL B
17| 8MY-500009-W01 Sheath 1 For 4 meters above

133



B 63 ATHREEMEL / ZoT) FEmiEL
Fig.63 Lifting cylinder,right/left

10t 2 %1128 RIA 4501 2012.12-
10t SIMPLEX For R/A series 2012.12-

A=) Yk A B FE G H AR
Item Part NO. Description Qty | Remarks or Serial NO.
1 | G0895P2-000060-00 il 6(.) 1
Snap ring 60
OSI ##} i D100
2 | FU1078L0-G00 OSlI- seal ring D100 L
3 10M3-500001-W01 By . 1
Snap shim
4 | 10M3-500002-W01 HE 1
Cooling spacer
5 | 10M3-500003-W01 SRR 1
Support ring
6 | 10M3-500004-WO1 3 1
Piston
7 | G0895P2-000050-00 il 5(.) 1
Snap ring 50
s YW 63-8
8 | 10M3-500005-W01 Piston rod 1 Series see chart 63-8
FELEE YN 63-9
9 | 10M3-501000-W01 Cylinder body,left 1 Series see chart 63-9
AL YN 63-9
- | 10M3-601000-Wo1 Cylinder body,right 1 Series see chart 63-9
10 | 10M3-500006-W01 ¥ mi; 1
Guide sleeve
2444 7070
11| 8M3-500007-W01 Combination bush 7070 | *
O JE4#%d e 105>=<5.7
12 | G001235-010505P7-00 O-ring 105><5.7 1
ISI &t pe d70
13 | FU0849K0-G00 ISl-seal ring d70 1
/N
14 | 8M3-500008-W01 DKI B d70 1

DKI-dustproof ring d70

134




B 63 ATHREEMEL / ZoT) FEmiEL
Fig.63 Lifting cylinder,right/left

10t 2 24714 RIA ZEH] 2012.12-

10t SIMPLEX For R/A series 2012.12-

Fe Yk B4 S K Fe it B H] 422
Item Part NO. Description Qty | Remarks or Serial NO.
i EE 4] -
15 | 10M3-602000-W01 LT 1
Nozzle valve assy
s a4t
16 | G001235-003003P1-00 © ﬁ’ﬂﬂl 30>3.1 1
O-ring 30=<3.1
it 4 kUL L]
17| 10MY-500007-W01 Sheath 1 For 4 meters above
18 | 50M3C*500008 Bk 1
Connector

135



B 64 BT
Fig.64 Tilting cylinder

8t-10t 2 214 RIAZEH], RN 64, 2012.12-

8t-10t SIMPLEX For R/A series,series see chart 64,2012.12-
JAcas YR BN o o BUE 4 RY
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 8M3%400001 ATk 1
Eye bar
AR M10><1
2 | G001152-010001-00 Nipple M10><1 1
KTl GES0ES
3 | G009163-5000000-01 Bearing GES0ES 1
IEEE M48><2
*
4 | 8M3*400002A NUt M48><2 1
. I JERT ZUIWLF 64-5
5 | 8M3400003 Piston rod L Series see chart 64-5
LHB B2k P8 d50
6 | CL0O087C3-G0O LHB Dust ring d50 1
i i
7 | 8M3*400005 - 1
Cylinder cover
VL
8 | 50M3C*400010 Je e )1 1
Nylon gasket
24T M8>=<10
9 | G000073-008010-00 Screw M8> 10 1
O JEJE 60><5.7
10 | G001235-006005P7-00 O-ring 60><5.7 1
ISI &/ d50
11 | FU0619K0-G00 ISiseal ring d50 1
*
12 | 8M3*400006 Guide bush 1
% ARy 14
13 | 8M3+400004 Adjust shim 1gr
O JEJE 120=<5.7
14 | G001235-012005P7-00 O-ring 1205.7 1
PSP
15 | 8M3+400007 HEHE 5025535 |

Combination bush 50><55>35

136




Bl 64 fgiAwhiET

8t-10t 2 214 RIAZEH], RN 64, 2012.12-

Fig.64 Tilting cylinder 8t-10t SIMPLEX For R/A series,series see chart 64,2012.12-

A=) Yk A B FE G H AR

Item Part NO. Description Qty | Remarks or Serial NO.
O JE M 50>=<3.1

16 | G001235-005003P1-00 O-ring50><3.1 1

17 | 8M3*400008 i 1
Piston
OS| % #f1E D120

18 | FU1212L0-G00 OSl-ring D120 2

19 | 8M3*400009 SURI 1
Support ring
FF 44 5>60

20 | G000091-005060-00 Pin 560 1
FFHEIEERE M36><2

X

21 | 50M3C*400008 Nut M36><2 1

AR
*
22 | 8M3*401000A Cylinder body 1
23 | 8M3-400010 i 1

Copper bushing

137



K 65 FMBERLA

Fig.65 Main oil pipe system

8t-10t 2 2k 14% R/IA =] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

75 YR A o o BUE 4 RY
Item Part NO. Description Qty | Remarks or Serial NO.
B 22 344k 18
1 | Q672-18-G00 Clamp 18 6
(2130
2 50M3D-700005 Trim border 4
TR
3 | PKD-450-G0O el 4
Wire
v '/Lé' - Z“ -4
4 | ABOM300-700001-woo | M ¢ 13>1830 1 | AT eUE, RN 6541
Return oil pipe ¢ 13><1830 For 8t, Series see chart 65-4-1
v '/Lé' ~ Z“ -4 -
- | A100M300-700001-woo | Il & 13><1980 y | BP0 Rk esa-2
Return oil pipe ¢ 13><1980 For 10t, Series see chart 65-4-2
5 | X100M300-702000-000 :@E%W. . 1
Three-way joint
12 M10><16
6 | G005781-010016-00 Bolt M10><16 2
#pE 10
7 | G000093-000010-00 Washer 10 2
A
8 | X100M300-700005-woo | [“HHIE ¢ 13>3000 1
Return oil pipe ¢ 13><3000
e
9 | X100M300-700001-000 S 1
Qil pipe
10 | xSF2-F25L-10T-Goo | LR 1
Speed limiting valve
O Btk 34=<3.5
11 | G001235-003403P5-00 O-ring 34>3.5 1
12 | 8M3-700008-001 2k 1
Connector
i 27
13 | J000982-000027-00 Washer 27 1
14 | 8M3-701000-001 Bk 1

Three-way joint

138




K 65 FMBERLA

Fig.65 Main oil pipe system

8t-10t 2 2k 14% R/IA =] 2012.12-

8t-10t SIMPLEX For R/A series 2012.12-

75 YR A o o BUE 4 RY
Item Part NO. Description Qty | Remarks or Serial NO.
s s ﬁ‘ﬁ‘ i
15 | X100M300-700002-000 B Bk 1
Hose assy
16 | 8M3-702000-001 2k 1
Connector
17 | X100M300-701000-000 2k 1
Connector
18 | ASOM300-700002-W00 [EIAE ¢ 131430 1 JHF 8t %2, FHI L 65-18-1
Return oil pipe ¢ 131430 For 8t, Series see chart 65-18-1
- | AL00M300-700002-W00 EIE ¢ 131430 1 JHF 10t 75, FF L 65-18-2
Return oil pipe ¢ 131430 For 10t, Series see chart 65-18-2
B
19 | R450-540001-000 ; 1
Clip
#4810
20 | G007P1-000010-00 Washer 10 1

139




K66 i XZEEHK

Fig.66 Fork arm carriage assy

8t 2 1% RIA4H —2013.9

8t SIMPLEX For R/A series —2013.9

A= Yk BN o B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 4
g 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-300002 ik 2
Plate
Py
B

4 | 8M3-300001--001 Fork arm shaft 2
12 M6><16

5 | G005783-006016-00 Bolt M6>16 4
& 6

6 | G000093-000006-00 Washer 6 4
e

7 | 8M3-305000 Pin shaft 2
A B T

8 | 8M3-304000-002 Adjust cylinder 2
Vikisnt 24

9 | 8M3-300003 Adjust shim 29r.
FHHEX

10 | 8M3-302000 Right fork arm 1
L

11 | 8M3-306000 Pin shaft 2
wiAk 45= M10>=<1

12 | G001153-010001-01 Nipple 45° M10>1 2
2f

13 | 10M3-302005 iti i 4
Cover plate

Py
iy
14 | 8M3-303000 Left fork arm 1
15 | 10M3-302004 i £ 2

Copper bushing

140




Kl 66 B XEEEAK 8t 22114 RIA £ —2013.9

Fig.66 Fork arm carriage assy 8t SIMPLEX For R/A series —2013.9
A= Yk BN HE B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
B2 M8><20

16 | G005783-008020-00 Bolt M8>20 12
Fh

17 | G0O00093-00008-00 i 8 12
Washer 8

18 | G0894P1-000045-00 | MWHSMMEFE-ANIAS ),
Snap roller —A 45
vz

19 | 8M3-307000 Izt 4
Crose roller

20 | 8M3-300006 WA 4
Bolt
Hpg 24

21 | G000093-000024-00 Washer 24 4

22 | 8M3-300004-001 RALIE 2
Roller seat
Vikssnt 24

23 | 8M3-300005 Adjust shim 29r.

24 | G0894P1-000060-00 HiI LR -A T 60 4
Snap roller —A 60

25 | A100M300-102000-000 IR 6
Cross roller
pE

26 | 50M3A-120000 fuzzse 1) 2
Crose roller( 1)
XG4k

27 | ASOM300-301000-000 Fork shelf body 1

] 3

28 | A100M300-300002-000 U iRk 2
U-bolt
Fh

29 | G0097P1-000008-00 e 8 4
Washer 8
125 M8

30 | G006170-000008-00 Nut M8 8

141




K66 i XZEEHK

Fig.66 Fork arm carriage assy

8t 2 1% RIA4H —2013.9

8t SIMPLEX For R/A series —2013.9

Fes Yk B K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
31 | A100M300-300001-000 FILIRE 2
Set screw
2 M16 )

32

G006170-000016-00

Nut M8

142




Bl 66-1 T3 XERE Rk

Fig.66-1 Fork arm carriage assy

8t 2214 RIAZH 2013.9—
8t SIMPLEX For R/A series 2013.9—

JAcas Yk BN B B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.

1244 M12><40

1 | G005783-012040-00 Bolt M12>40 8
HJE 12

2 | G000093-000012-00 Washer 12 8

3 | 8M3-300002 ik 2
Plate
Py

4 | 8M3-300001-001 G 2
Form arm shaft

5 | GX160M300-303000-000 E.ﬁim}ﬁé . 1
Right bearing support

6 | AJ100M300-300001-000 | ‘AT 2
Screw
Py

7 | AJ8OM300-302000-000 > 2
Fork arm

8 | AJ100M300-300002-000 Rk 1
Bush
MER D12

9 | G000308-000012-00 Steel ball d 12 1
B2 M8><20

10 | G005783-008020-00 Bolt M8>20 12
P

11 | GO00093-000008-00 i 8 12
Washer 8
2f

12 | 8M3-302007 it i 4
Cover plate
LTRSS

13 | 8M3-302006 Copper bushing 2

14 | AJ100M300-300003-000 mN%u? 2
g 12

15 | GO097P1-000012-00 Washer 12 4

143



Bl 66-1 T3 XERE Rk

Fig.66-1 Fork arm carriage assy

8t 2214 RIAZH 2013.9—
8t SIMPLEX For R/A series 2013.9—

Fe Yk B4 S K AV B A

Item Part NO. Description Qty | Remarks or Serial NO.

16 | GX160M300-304000-000 Fiﬂim}ﬁ? 1
Left bearing support
i A

17 | GX160M300-300001-000 i - ol . 24
Adjust shim
Pz 2

18 | GX160M300-300006-000 By 2
Dust cap
7k 7206E

19 | GT00297-0007206-01 Bearings 7206E 2
2N 2

20 | GX160M300-300007-000 Bzt i 2
Dust cap

B P L B 1]

21 | G0894P1-000045-00 ARIESIRE-A T 45 2
Snap roller —A 45
s

22 | 8M3-307000 Jdiid 2
Crose roller

23 | 8M3-300006 HRAE 4
Bolt
i 24

24 | G000093-000024-00 Washer 24 4

25 | 8M3-300004-001 AR 2
Roller seat
A

26 | 8M3-300005 Adjust shim 2

i P L B 1]

27 | G0894P1-000065-00 AMHSRIES A T 65 4
Snap roller —A 65

28 | A100M300-102000-000 IR 4
Cross roller
M N

29 | 50M3A-120000 fiRse C1) 2
Crose roller( 1)
BE NS

30 | AJ80OM300-301000-000 Fork shelf body 1

144




K67 BMERERL

Fig.67 Fork arm carriage assy

10t 2 24014 RIAZEH] —2013.9

10t SIMPLEX For R/A series —2013.9

LI

e Yk BN HE B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 4
g 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-300002 ik 2
Plate
Py

4 | 10M3-300001--001 GO 2
Form arm shaft
B2 FE: M6><16

5 | G005783-006016-00 Bolt M6>16 4
P

6 | G000093-000006-00 i 6 4
Washer 6
e

7 | 8M3-305000 Pin shaft 2
A B T

8 | 8M3-304000-002 Adjust cylinder 2
P A 24

9 | 8M3-300003 Adjust shim 29r.
HIX

10 | 10M3-302000 Right fork arm 1
L

11 | 8M3-306000 Pin shaft 2
wiAk 45= M10>=<1

12 | G001153-010001-01 Nipple 45=M10><1 2
2f

13 | 10M3-302005 iti i 4
Cover plate

%A
14 | 10M3-303000 Left fork arm 1
15 | 10M3-302004 i £ 2

Copper bushing

145



K67 BMERER

Fig.67 Fork arm carriage assy

10t 2 24014 RIAZE] —2013.9

10t SIMPLEX For R/A series —2013.9

LI

7

JAcas Yk BN HE B EBUEH T
Item Part NO. Description Qty | Remarks or Serial NO.
B2 M8><20
16 | G005783-008020-00 Bolt M8>20 12
Fh
17 | G0O00093-00008-00 i 8 12
Washer
YR
18 | G0894P1-000045-00 HSRILSE-A T 45 4
Snap roller —A 45
vz
19 | 8M3-307000 Izt 4
Crose roller
20 | 8M3-300006 WA 4
Bolt
Hpg 24
21 | G000093-000024-00 Washer 24 4
22 | 8M3-300004-001 RALIE 2
Roller seat
Vikssnt 24
23 | 8M3-300005 Adjust shim 29r.
24 | Go8o4P1-000065-00 | THIMELELAMGS | g
Snap roller-A 65
25 | A100M300-102000-000 IR 6
Cross roller
pE
26 | 50M3A-120000 fuzzse 1) 2
Crose roller (1)
XG4k
27 | A100M300-301000-000 Fork shelf body 1
|J ..
28 | A100M300-300002-000 U iRk 2
U-bolt
Fh
29 | G0097P1-000008-00 e 8 4
Washer 8
125 M8
30 | G006170-000008-00 Nut M8 8

146




2 %114 RIAZGH —2013.9
SIMPLEX For R/A series —2013.9

10t

10t

Fo i s Y

HE

Qty | Remarks or Serial NO.

B
Description

LB IRAET

I
=

Set screw

IZEE M16
Nut M16

Yo

Part NO.

A100M300-300001-000

00

G006170-000016

ip

Item

31

32

K67 BMERERL

Fig.67 Fork arm carriage assy

147



B 67-1 TANERE Rk

Fig.67-1 Fork arm carriage assy

10t 2 %1148 RIAZH 2013.9—
10t SIMPLEX For R/A series 2013.9—

JAcas Yrkig s B B EBUEH 4T
Item Part NO. Description Qty | Remarks or Serial NO.

1244 M12><40

1 | G005783-012040-00 Bolt M12>40 8
HJE 12

2 | G000093-000012-00 Washer 12 8

3 | 8M3-300002 ik 2
Plate
Py

4 | 10M3-300001-001 B 2
Form arm shaft

5 | GX160M300-303000-000 E}EE?#( K . 1
Right bearing support

6 | AJ100M300-300001-000 | ‘AT 2
Screw
Py

7 | AJ100M300-302000-000 | 2* 2
Fork arm

8 | AJ100M300-300002-000 Rk 1
Bush
Bk D12

9 | G000308-000012-00 Steel ball d 12 1
B2 M8><20

10 | G005783-008020-00 Bolt M8 <20 12
Fh P

11 | GO00093-000008-00 i 8 12
Washer 8
2f

12 | 10M3-302005 ifi i 4
Cover plate

13 | 10M3-302004 i £ . 2
Copper bushing

14 | AJ100M300-300003-000 mN%th_f 2
g 12

15 | GO097P1-000012-00 Washer 12 4

148




B 67-1 T8 XEREH 10t 2 241 1% RIA %] 2013.9—
Fig.67-1 Fork arm carriage assy 10t SIMPLEX For R/A series 2013.9—
Fe Yk B4 S K AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
16 | GX160M300-304000-000 Fﬁw{}ﬁ? 1
Left bearing support
i A
17 | GX160M300-300001-000 7 - ol . 16
Adjust shim
Pz 2
18 | GX160M300-300006-000 By 2
Dust cap
7k 7206E
19 | GT00297-0007206-01 Bearings 7206E 2
Pz 2
20 | GX160M300-300007-000 Bzt i 2
Dust cap
B P Y B - 1)
21 | G0894P1-000045-00 ARIESIRE-A T 45 4
Snap roller —A 45
s
22 | 8M3-307000 Jdiid 4
Crose roller
23 | 8M3-300006 BRAE 4
Bolt
i 24
24 | G000093-000024-00 Washer 24 4
25 | 8M3-300004-001 AR 2
Roller seat
A
26 | 8M3-300005 Adjust shim 6
i P L B 1
27 | G0894P1-000065-00 AMHSRIES A T 65 4
Snap roller —A 65
28 | A100M300-102000-000 IR 6
Cross roller
M N
29 | 50M3A-120000 fiRse C1) 2
Crose roller( 1)
BE NS
30 | AJ100M300-301000-000 Fork shelf body 1

149



*6

<Optional Parts>

T
Lift Height

55-1-1

55-2-1

56-7

55-13-1

55-16-1

55-12-1

2500

A80M250-100000-000

A80M250-200000-000

W24 LH2434 <55
Leaf chain

A80M250-800000-000

8M2.5-600000-001

8M2.5-500000-001

2700

A80M270-100000-000

A80M270-200000-000

W4 LH2434 =57
Leaf chain

A80M270-800000-000

8M2.7-600000-001

8M2.7-500000-001

3000

(STD)

(STD)

(STD)

(STD)

(STD)

(STD)

3300

A80M330-100000-000

A80M330-200000-000

W24 LH2434 <65
Leaf chain

A80M330-800000-000

8M3.3-600000-001

8M3.3-500000-001

3500

A80M350-100000-000

A80M350-200000-000

W4 LH2434=< 67
Leaf chain

A80M350-800000-000

8M3.5-600000-001

8M3.5-500000-001

3600

A80M360-100000-000

A80M360-200000-000

Wl BE LH2434 <69
Leaf chain

A80M360-800000-000

8M3.6-600000-001

8M3.6-500000-001

4000

A80M400-100000-000

A80M400-200000-000

WA LH2434>< 75
Leaf chain

A80M400-800000-000

8M4-600000-001

8M4-500000-001

4300

A80M430-100000-000

A80M430-200000-000

Wk LH2434 <79
Leaf chain

A80M430-800000-000

8M4.3-600000-001

8M4.3-500000-001

4500

A80M450-100000-000

A80M450-200000-000

Wl BE LH2434 <83
Leaf chain

A80M450-800000-000

8M4.5-600000-001

8M4.5-500000-001

4800

A80M480-100000-000

A80M480-200000-000

W4 LH2434 =< 87
Leaf chain

A80M480-800000-000

8M4.8-600000-001

8M4.8-500000-001

5000

A80M500-100000-000

A80M500-200000-000

WUk LH2434 <89
Leaf chain

A80M500-800000-000

8M5-600000-001

8M5-500000-001

5500

A80M550-100000-000

A80M550-200000-000

W% LH2434><99
Leaf chain

A80M550-800000-000

8M5.5-600000-001

8M5.5-500000-001

6000

A80M600-100000-000

A80M600-200000-000

M BE LH2434 <105
Leaf chain

A80M600-800000-000

8M6-600000-001

8M6-500000-001

6500

A80M650-100000-000

A80M650-200000-000

BBk LH2434 <113
Leaf chain

A80M650-800000-000

8M6.5-600000-001

8M6.5-500000-001

150




*6 4L

<Optional Parts>

T
Lift Height

55-14

55-17-1

58-1-1

59-1-1

60-25-1

62-8

2500

8M3-400000A

A80M250-700000-000

A80M250-101000-000

A80M250-201000-000

X80M250-800002-000

8M2.5-500005-W01

2700

8M3-400000A

A80M270-700000-000

A80M270-101000-000

A80M270-201000-000

X80M270-800002-000

8M2.7-500005-W01

3000

(STD)

(STD)

(STD)

(STD)

(STD)

(STD)

3300

8M3-400000A

A80M330-700000-000

A80M330-101000-000

A80M330-201000-000

X80M330-800002-000

8M3.3-500005-W01

3500

8M3-400000A

A80M350-700000-000

A80M350-101000-000

A80M350-201000-000

X80M350-800002-000

8M3.5-500005-W01

3600

8M3-400000A

A80M360-700000-000

A80M360-101000-000

A80M360-201000-000

X80M360-800002-000

8M3.6-500005-W01

4000

8M3-400000A

A80M400-700000-000

A80M400-101000-000

A80M400-201000-000

X80M400-800002-000

8M4-500005-W01

4300

8MY-400000A

A80M430-700000-000

A80M430-101000-000

A80M430-201000-000

X80M430-800002-000

8M4.3-500005-W01

4500

8MY-400000A

A80M450-700000-000

A80M450-101000-000

A80M450-201000-000

X80M450-800002-000

8M4.5-500005-W01

4800

8MY-400000A

A80M480-700000-000

A80M480-101000-000

A80M480-201000-000

X80M480-800002-000

8M4.8-500005-W01

5000

8MY-400000A

A80M500-700000-000

A80M500-101000-000

A80M500-201000-000

X80M500-800002-000

8M5-500005-W01

5500

8NX-800000A

A80M550-700000-000

A80M550-101000-000

A80M550-201000-000

X80M550-800002-000

8M5.5-500005-W01

6000

8NX-800000A

A80M600-700000-000

A80M600-101000-000

A80M600-201000-000

X80M600-800002-000

8M6-500005-W01

6500

8NX-800000A

A80M650-700000-000

A80M650-101000-000

A80M650-201000-000

X80M650-800002-000

8M6.5-500005-W01

151




152

*6 4L

<Optional Parts>

T
Lift Height

62-9

64-5

65-4-1

65-18-1

2500

8M2.5-501000-W01 / 8M2.5-601000-WO01

8M3*400003

A80M250-700001-W00

A80M250-700002-W00

2700

8M2.7-501000-W01 / 8M2.7-601000-WO01

8M3*400003

A80M270-700001-W00

A80M270-700002-W00

3000

(STD)

(STD)

(STD)

(STD)

3300

8M3.3-501000-W01

/

8M3.3-601000-W01

8M3*400003

A80M330-700001-W00

A80M330-700002-W00

3500

8M3.5-501000-W01

/

8M3.5-601000-W01

8M3*400003

A80M350-700001-W00

A80M350-700002-W00

3600

8M3.6-501000-W01

8M3.6-601000-W01

8M3*400003

A80M360-700001-W00

A80M360-700002-W00

4000

8M4-501000-W01

8M4-601000-W01

8M3*400003

A80M400-700001-W00

A80M400-700002-W00

4300

8M4.3-501000-W01

8M4.3-601000-W01

8MY*400003

A80M430-700001-W00

A80M430-700002-W00

4500

8M4.5-501000-W01

8M4.5-601000-W01

8MY*400003

A80M450-700001-W00

A80M450-700002-W00

4800

8M4.8-501000-W01

8M4.8-601000-W01

8MY*400003

A80M480-700001-W00

A80M480-700002-W00

5000

8M5-501000-W01

8M5-601000-W01

8MY*400003

A80M500-700001-W00

A80M500-700002-W00

5500

8M5.5-501000-W01

8M5.5-601000-W01

8MY*400003

A80M550-700001-W00

A80M550-700002-W00

6000

8M6-501000-W01

8M6-601000-W01

8MY*400003

A80M600-700001-W00

A80M600-700002-W00

6500

8M6.5-501000-W01

8M6.5-601000-WO01

8MY*400003

A80M650-700001-W00

A80M650-700002-W00




*7

<Optional Parts>

ﬁﬁfﬁt 55-1-2 55.2-2 57.7 55-13-2 55-16-2 55-12-2
2500 | A100M250-100000-000 | A100M250-200000-000 *ﬁﬁﬁi;ﬁf:;ix% AL00M250-800000-000 |  10M2.5-600000-001 | 10M2.5-500000-001
2700 | A100M270-100000-000 | A100M270-200000-000 *ﬁﬁﬁ;ﬁf:;ix% A100M270-800000-000 | 10M2.7-600000-001 | 10M2.7-500000-001
3000 (STD) (STD) (STD) (STD) (STD) (STD)
3300 | A100M330-100000-000 | A100M330-200000-000 *ﬁﬁﬁ;ﬁf:;ixm A100M330-800000-000 | 10M3.3-600000-001 | 10M3.3-500000-001
3500 | A100M350-100000-000 | A100M350-200000-000 *ﬁﬁﬁ;ﬁf:;ix% A100M350-800000-000 | 10M3.5-600000-001 | 10M3.5-500000-001
3600 | A100M360-100000-000 | A100M360-200000-000 *ﬁﬁﬁ;ﬁf:;ixm A100M360-800000-000 | 10M3.6-600000-001 | 10M3.6-500000-001
4000 | A100MA400-100000-000 | A100MA400-200000-000 *ﬁﬁﬁ;ﬁf:;ix“ A100M400-800000-000 |  10M4-600000-001 10M4-500000-001
4300 A80OMA430-100000-000 | A100M430-200000-000 *ﬁﬁﬁi;ﬁfﬁixﬁ AL00M430-800000-000 |  10M4.3-600000-001 | 10M4.3-500000-001
4500 | A100M450-100000-000 | A100MA50-200000-000 *ﬁltﬁ;?f:;ixw AL00MA450-800000-000 |  10M4.5-600000-001 | 10M4.5-500000-001
4800 | A100M480-100000-000 | A100MA480-200000-000 *ﬁﬁﬁi;ﬁfﬁixm AL00MA480-800000-000 |  10M4.8-600000-001 | 10M4.8-500000-001
5000 | A100M500-100000-000 | A100M500-200000-000 *ﬁﬁﬁi;ﬁf:;ixgs A100M500-800000-000 |  10M5-600000-001 10M5-500000-001
5500 | AL0OMS50-100000-000 | A100M550-200000-000 *ﬁltﬁ;?f:;ixgl A100M550-800000-000 |  10M5.5-600000-001 | 10M5.5-500000-001
6000 | A100M600-100000-000 | A100ME00-200000-000 *ﬁﬁﬁi;ﬁf:;ixw A100M600-800000-000 |  10M6-600000-001 10M6-500000-001
6500 | A100M650-100000-000 | A100ME50-200000-000 *ﬁlt%fe';':iﬁiﬁ]xm5 A100M650-800000-000 |  10M6.5-600000-001 | 10M6.5-500000-001

153




154

R T4

<Optional Parts>

BT
Lift Height

55-17-2

58-1-2

59-1-2

60-25-2

63-8

2500

A100M250-700000-000

A100M250-101000-000

A100M250-201000-000

X100M250-800004-000

10M2.5-500005-W01

2700

A100M270-700000-000

A100M270-101000-000

A100M270-201000-000

X100M270-800004-000

10M2.7-500005-W01

3000

(STD)

(STD)

(STD)

(STD)

(STD)

3300

A100M330-700000-000

A100M330-101000-000

A100M330-201000-000

X100M330-800004-000

10M3.3-500005-W01

3500

A100M350-700000-000

A100M350-101000-000

A100M350-201000-000

X100M350-800004-000

10M3.5-500005-W01

3600

A100M360-700000-000

A100M360-101000-000

A100M360-201000-000

X100M360-800004-000

10M3.6-500005-W01

4000

A100M400-700000-000

A100M400-101000-000

A100M400-201000-000

X100M400-800004-000

10M4-500005-W01

4300

A100M430-700000-000

A100M430-101000-000

A100M430-201000-000

X100M430-800004-000

10M4.3-500005-W01

4500

A100M450-700000-000

A100M450-101000-000

A100M450-201000-000

X100M450-800004-000

10M4.5-500005-W01

4800

A100M480-700000-000

A100M480-101000-000

A100M480-201000-000

X100M480-800004-000

10M4.8-500005-W01

5000

A100M500-700000-000

A100M500-101000-000

A100M500-201000-000

X100M500-800004-000

10M5-500005-W01

5500

A100M550-700000-000

A100M550-101000-000

A100M550-201000-000

X100M550-800004-000

10M5.5-500005-W01

6000

A100M600-700000-000

A100M600-101000-000

A100M600-201000-000

X100M600-800004-000

10M6-500005-W01

6500

A100M650-700000-000

A100M650-101000-000

A100M650-201000-000

X100M650-800004-000

10M6.5-500005-W01




R T4

<Optional Parts>

AT

Lift Height 63-9 65-4-2 65-18-2
2500 10M2.5-501000-W01 / 10M2.5-601000-WO01 A100M250-700001-W00 | A100M250-700002-W00
2700 10M2.7-501000-W01 / 10M2.7-601000-WO01 A100M270-700001-WO00 | A100M270-700002-W00
3000 (STD) (STD) (STD)
3300 10M3.3-501000-W01 / 10M3.3-601000-WO01 A100M330-700001-W00 | A100M330-700002-W00
3500 10M3.5-501000-W01 / 10M3.5-601000-WO01 A100M350-700001-W00 | A100M350-700002-W00
3600 10M3.6-501000-W01 / 10M3.6-601000-WO01 A100M360-700001-W00 | A100M360-700002-W00
4000 10M4-501000-W01 / 10M4-601000-W01 A100M400-700001-W00 | A100M400-700002-W00
4300 10M4.3-501000-W01 / 10M4.3-601000-WO01 A100M430-700001-W00 | A100M430-700002-W00
4500 10M4.5-501000-W01 / 10M4.5-601000-WO01 A100M450-700001-W00 | A100M450-700002-W00
4800 10M4.8-501000-W01 / 10M4.8-601000-WO01 A100M480-700001-W00 | A100M480-700002-W00
5000 10M5-501000-W01 / 10M5-601000-W01 A100M500-700001-W00 | A100M500-700002-W00
5500 10M5.5-501000-W01 / 10M5.5-601000-WO01 A100M550-700001-W00 | A100M550-700002-W00
6000 10M6-501000-W01 / 10M6-601000-W01 A100M600-700001-W00 | A100M600-700002-W00
6500 10M6.5-501000-W01 / 10M6.5-601000-WO01

A100M650-700001-W00

A100M650-700002-W00

155



156



